


HOW TO FIND YOUR PART NUMBER

1. Turn the page of the parts manual to the "Com-
GOMPEITE EXPLODED VIEW posite Exploded View." Notice the boxed group-
ings identified by their funciion along with

corresponding number. The group funciion and

number applies to all engine models.

For Example:
Function Group
{Group Description) Number
Alrintake ... ... iiiiiiii it 1
Baffles &Shroud .............c.. - 2
Breather &Vent ......... .. .oiitt 3
Camshaft & Valves ................... 4
Carburetor...........ooovviiiiiin, 5
Electric Starter........ccvveivnve.nn 11
Hgnition . ..o 18

Remember the Group Number in which you
located your part. (If the part you need is not
illustrated, locate a major engine function related
to your part and use that Group Number.

LT o e o 2 Now. turn to the pages titled: “Spec:f:cation
srecmcanon wussswose | Number Index " When scanmng these pages, -
— — o _yOU “ notice i S i

--A Page Numbers mdexmg where Group Parts:'

-4

BRI

Bpac Ha
Wi s
ss1sa1 310
g s
31343
sk

s |52e)

cmm,m-xmmmmwmm
Fo aoy apacileationt il huied,

SEEUYY

i fof Minehlopht! Ehaet
Eﬂ;mu -#u » sdamm Gunts mz?a

sanmtmedm!mlmn

: g
ina partzcuiar model( )
the speczflc part number )y




HOW TO FIND YOUR PART NUMBER

3. Look at the illusiration and the listing of the paris
10 making up that group.
- A. All parts in the illustration are identified (or
(-’;\ indexed) with a number or letter. Use ihat
g identifier to locate that part description in the
N listing.
8. The“Variation” Numberthatyoulocatedinthe
Spec Index page is the number you should
iocate in the parts listing. It is a critical refer-
ence to correct part number identification.
C. Part Numbers are listed in the column to the
right of Variation Numbers.
TRMRNA U VEREEON Japningt iy Byt . VRS Murmber TRl
¥ "”Z}';"-"i'“' uwr . it amw
2 Coner; a5 o | . T R
VS s 1) s nes
* “:P;-‘m : ll‘!ﬂ“ * ll;:.hl.'ﬂtl‘!ﬁﬂi“fﬂﬂl EA4TH
* o?r:j*w-_‘ e b~k sroam
18 i ‘sene
Special Features
Enon
Near the end of the Parts Manual Binder is a separate
AN S st g section devoted to Service Engines, Short Blocks,
! Evgine Repismaent wen cociion 3 ta fslats. van 8 Kaar fegiacarant and Miniblocks. “Selection Guides” for each model
2 e Bl Beplaesm K e e ey 4 engine give several different methods of repairing
B e s eorasin R a1 o Kohler engines . . . with the choice dependent on
. c,::;"w,_zm'mm 1 rogund senkatet vt apsbiate shcpifacmtles, costs, apd aliowable downtime of the
e et roatrtmumoe stine engine and/or the equipment.
Reptasemunt Enging, Short Block. of Mimbiock seguced far ING f630mbr mathod
sstacted 1 aiso hys the par aumber of the nsisited (nThe arg . . .

Selection Guides are easy references for determin-

ing part numbers of Replacement Engines, Short

Blocks, or Miniblocks for the repair method selected.

Cociainesge et szl . They also list part numbers of crankshafts installed
©f Lha repair meinod listed mn the aguacenl E5lumng - . . . R
in original engines.
ENGHIE SPECIFICATIONS

Croime Saris oo Here is what you'l find:

fpec.  Raplac Crenkebafl Haplac Papiac.

Ha Engloe He- Anon Bloex ErniGiock

o wm A. Engine model is identified on each page for easy

pricer o iy 4 e reference;

Ap35dY - FERLYS- - 47 782 32

s B. Bold column heads identify the various repower

options for every engine spec;

C. All crankshaft changes required for Service En-
gines or Replacement Engines are flagged with
uyes:n

D. Service Engines, Replacement Engines, Short

Blocks, and Miniblocks.




COMPOSITE EXPLODED VIEW

%

i
GROUP 31

EROUP 18—
——GROUP 6 o

GROUP 15—

GROUP 2

GROUP 10 GROUP 11—

GROUP 8

GROUP 22—

GROUP 2 — '

GROUP 21~y

/  b-—GROUP 16




K501

,.\%fs o

IR




SPECIFICATION NUMBER INDEX

ANOLNG 'ss83kd N0

LOQLNRO ‘dINZL HDIH

FILLOHHL 3L0OWAY

HELEVYLS H18VIOVHLIY

QoY B NOLSid

N¥d 0O

TENVL LNZINNELSNI

NOLLIND!

HONHIAAOD

NOLLOMQZY YWVAD

HNVL 30

ANd 2nNd

E5 | E7 IE1G|E12] F2 | FO |F11[FI13{F14| G1| G2 | G2

FERHMATL

LenAvHX3

LHWIS DIHL0an3

HOIL8d|O

GvaH HAONIAD

9 {1011 12113 {14 |[45[16[17 (1819 |21[22 |23)|24| 31|32

JAVHEMNYHD

solas|27f28|200134| 36| 38|40 |43 |45 |67 |658]62|64167}69]73 80| 82|84 85| 86| 87 | 87

B5 | B8 |B12[B13|B14| C5| C7 | ©C9 {C11|C14] D2 |D14| E1

[2:4]
BSVOSINYHD | i~
H2LNID @
HOLIHNGYYO W
SEATVA @ LAVHSINVD | =
ANZA B HIEHLVEHE o
GRNOHHS W SEN44vE | o
OHVLNI HIV | e
=
3
s, 3 o I
5 2 E S|t s
G = o Z 2|2

Variation Number

Spec.
No

[=2 =] b
(=] [« R =] (=]
— (2] w w N N D o 10 L
b
- —
Lned = b=
™ = v v | v oy oy oy oy oy e oy e v = Y T ™ oy = T oY T T TelTT T T T T
™ P o= = |~ ) = - = M O~ M o @ = r~ M N o~ r {0 — M N~ DT e
b L o0 ™ ot haod hand - —
2] [22] o
P~ o W = T Wwie o« o
— O O NI NN N N N v v o 0N v o e N v O v O v WY e
o« 223 0 o
o w o N o o
O P O 0 O v v oy oy v o e - - - T — ™ 0 il o~ ) o= i o T P
had ~— Lo B A -~
< b= < < @ © v gly < S
== un o o0 L] W N MM o M Nl O ™ o [ I T+ B
o] o L o 0 [ B B AT L]
o D e el e e 0 M Nt o 0N TS M {0 e~ 0 MM = ™ DM WD e
P o © [ =]
o™ o v g - o o o~ Mmoo o g
N M MWD MO 0 v MWD M M e e (N Mo OO T DM v o ) w0 M
o - O o
o o -+ (=R =] (=]
— ¢ ¢ M v Lo -— = — ™ 0 v = rlvm e oy o= =)y @) v v e ) e D v
[=] - o o)
~ =] (=] o [ ied un T o
P DM B M N N = [~ 0 M - (] 0 0 o o o 0w~
™ MW v ] o N O D e v o iy poee v e O v v owm ow= ] oym TP oy s Pa oy ) oy e O
W W wn W i m W w W W w o W 0 W0 »iw @ W O Wi 0 0 O NI W 0 W W
I I I I o S - S T T O 0 O s L I o T O O o e . . o I
o w0
0 i~ w 0 e O P~ o o w0 oy
= = = = v D e o r~ ™ -0 N -] @00 - e - 0T T T T
= P~ I~ 0 il i i~ Pl M P~ E iy O
iy uw uy 0 o W o W1n Wi v Wi w w - W orji M wn
= = r= v Qfvy= 0O v N ) oy~ 00 0 yefre O K oy ¥y e v vy ] N v O ee DQD v pe
L - Lo
o o o
(=2 I =] o o (=] 2] o w
LR T D 2 TR L S e B T e o B = B B o - IR o el B R R S ol B e e e L R R e
100 © O W W O W W O 0 KO W D(N © W W O W W M~ WO M~ & O O O O W
RV LS I SRR R L el B e S S o I S ST Sl I e S R T S Rl IS R S e
0 o oy -
w0 o o 0w Mmoo g b= 1o «)
-~ M oM D W W N Ny NN WD O v v v Wy WD e N U o v WD) v e e e O e
o
Qo T o]
— = N el = DO O]Y - o v ] o o o e o o o ] o o o e @ T g e
O N Wk~ Ol ) M~ @ oyl ) Q v M DN Ol MO MO v M WD WD O
ELERRINERNRNREESEIIEEREIgIceeCgeeeeegeEeR
L U R R T R - o T - S - o B - S I - B - o S - o T - - - S

ton Guide TP-2080-C.

Short Blocks, and Service Engines
refer to Salect

For Miniblocks,

Contact you:jniﬂ(oh.ler engi'r_leés Earts supplier

Ko et




SPECIFICATION NUMBER INDEX

7

for any specitication not listed.

Contact your Kohler engine parts supplier

. o™ ]
LACLAD "8534d 0 P e
INOLND ‘awal HOIH | 5 5| § -
TLLOMHL aLowanl Sl 8| & N o - = ©
: <t
el w| T
HELHYLAS Igv.LOvHLAN oo T o o v - -
. Iz
oy =
- =
NYd 0G| 8] ¢ - ] W o0
. v y= ) == 0 v T MO = v o~ = N e ]| e v = = 0 v o T v e )
TENVE INESWNYLSNI @ 3 W -]
- Aot <t by hant B - — = = ol ™~ il
I S ©
NOIUNS S 2 & W o ~ ~ v e o o~ o~ @
bl B S ol K a1 i el > Il B Il R it B Bl il e T T T R e
o )
=) -
W] : N
MNOLLONgEY YYD et TS H % -
HNVL W o e ) o |w < iy @ < o
.._mmnw..q...S.Eﬂ. v m o et e of = J ol oo JeodF - a P -3 &8
doepl oo LWl @ 0 ) ‘0 @ o C o © o o @
=32 ] =N Hnell [ VPN 1 W o o w0 )
HMAT =) 8 | ) 2 e Ao £ it ) R Theiicd IR I T R Mnadiatite) Rl IR R A
= < coT
LENVHENGE: mm o B 8 g - N om oo
g~ 1 . .
LHVLE oioEIR T BT 8 & 8 © ® © @ o @
N R 7] - 3 — Ol © © © — %) o ol 0 ol
HolLsdia ..Blu b Ml N @ o i R - o™
Avak HAANITAD i e bt ol vt 0 @ wliw o v oo~ o miio o o w| o @ @ @ w @ ol o o @
= . R W ot AT C O < Sl s 2 I i G o8 U e A A - - I R A R e R e IR
g s £ p— e - ~ -
AAVHSANVEO | ] & | O} 888/ conT -8 r T e TR ) ©
| ) SRS ;@ [ o : w Ly ]
ASVINNYHD | | o O =] o oo oD W Wi D g 0 e n - rs) s S SR -
L) - : : :
HOLMIO || & O] : - - I
HOLBHNEBYVYO W) | « w : < < w ~ @ © @
SIATY HS e Lo '
AR LAY 5(0,2_8. O b P b )0 oo w o wo|ln oo wwlao i w e~ o~ B vl w v o
LNZA B HBHAYING @ S L= s :
! IR T X B - = 0 ) <3
ANOHHS P SEdAVE | oaf D18 e e e e ~ © w© : 0 M © o wlo @ ¢ o N oD @
T - -
£ 0 o . i [ ] [Ts B oo N o P~ 0 3 W O
3 £ O g e e w0 m e oy oo o S SIS EINER 88
o @ oslss Q6 e B B M| 0 @O D 0|0 O O O DD T v = vy e oy o e o oam oam el wm A= g o o
ot =4 GOl=0 Ll e 1 N ] B A e e e ] s R I T T LT T T S o I o I - A - I S S A N
0 C @ 2 PNGN._.SN R R T T B I T N T T T YR (R U S T P e T Nl LR R I

For Miniblocks, Short Blocks, and Service Engings

refer to Selection Guide TP-2080-C.




SPECIFICATION NUM

@ i
o g o & " =
%Group é %g o = 5 % % E g §
Title il Il Rl E g e 5 E‘f_-_ w003
O | e o w T g = Q| =|E] .
= lylslelE B 1215 el ol -BI212|8|8|218].|5]8|58]8
| E o= <
Numberﬁ.g’,xémxgqﬁgﬁEwmmq&‘%%%zz'ﬁﬁmfﬁ
gl Elg| 218121 Z212|e|E|2|El5|5|=|8|e|B|&|618le|z]E
AN E R HB R E I A T HEE
Z|m|w|{d]5|0|6|6|o|la|m|E|E|E|e|o|6|@|=j0ja|xfc|T|0
1| 2]3lals5i6{7 18 |9 |10f{11|12/13]|14|15|16]17 |18[19]21}22 123/24| 3132
Fage | 50|23 |27|28|20|34) 36] a8 |40 |43 45|67 |58 | 62|64 |67|69|73|8082] 8485 86| 87 | 67
Grid | g5 | s |B12|B13|a14| c5| o7 | co |c11{c14] D2 |D14| E1 | E5 | E7 |E10|ET2| F2 | FO [F11{F13|F14] G1| G2 | G2
Spec. Variation Number
No.
47138 |1 |5 [1 (6 |i 2 |3 j257|2 |6 347)a e j2o7 I8 Gt
47140 |10 |152[1 15 11 1 |1 Ja8 [1 10 {13 |33 |44 1 1 |1}t {200
47145 |1 |89 |1 [5 |1 191|1 a8 [1 |30 {1 |e2 |3 |514] 1 fs12j9 |1 |1
47147 [1 |45°|2 |5 |18 138)1 les |3 |37 |soofer f2¥| | |2 |s0e| |23 [t 10
47151 |3 |23 [1 7 11 101 st f 1 hach o 1y 4 A [P DR P
47158 |1 [1e8|1 {7 |1 157 {10 {55 |1 1701 |33 |44 a | 1 |1
47180 |1 |88 |2 |7 |26 56 |26 |11 |17 [40 | |36 |4 114 Jas 8 |8
47162 |1 |2 |1 {5 |3 1571 fes |1+ |se |1 |39 [sco|so3f |1 |40 |20501 |1
47167 |7 |20 |3 |7 32 |20 |48 |2 |26 |7 |32 [13" 10f (12 |26 18 |3 |1 12
47174 11 |5 |1 8 |1 158(3 jag |1 |8 1 cl2 s b o2 foqs |+
47175 |402|181|2 |8 |26 144 |21 |73 |17 7|50 et [4 1o ls 72 8 {1
47176 |69 |176]1 |7 [1 233|148 |57 |200  [17|227|76 132 [178 11
47181 {1 {162{1 |7 {1 62 |20 |48 15 |45 40 |13 [49 12 (47 13 j28 |1 12
47183 |69 178|1 |7 |1 235|34 {57 {200 |1 feer|7e | | " |132[178 1 |1
q7184 {1 Pi77{t |7 |1 47. 14 ‘|57 j2. | |81 |39 f28 | 1 |58 |27 4 |1
47185 17 |1 |8 |15 34 |21 25 |. C |42 |15 | 2 12 |1
47188 |1 48|17 |1 235|65 {25 [200[ 11 {13733 | |27 |1 11
4717 |1 juas |7 | 233[a4 |25 |200 |1 {1srjss | | lr | ]t
47188 |1 |210|1 |7 {123] |32 {20 |57 |5 46 fersl7e | | |12[157 AT 12
47195 |1 (1.1 s l1e | liszls. s ool i iileetse feate s f ol o dsopr fh o
47199 |3 {44 |1 |68 |19 75 |24 |1 |o (88 | [14 15| | 2 a7 RN RS 16 |-
47201 |1 12 |1 5 |18 57|18 |1 14 la2e f1o |1 2 3 L T S T A
47202 |1 |1 |1 |5 |28 154]1 |25 |2 1 |1 |4 1 20 |1
47204 |3 |45 |1 |5 |3 1611 1 |40 |300 |502} 12 {501 § |62 1 {1 2
47210 |1 |13 [1 |5 |16 1|t 8 [1 1 |26 {32 {24 7 i 1 |5 5
47215 |1 [210{1 {7 |123] {32 |20 |55 |5 45 |278} 76 |51 12 [157 1 {7 12
47216 {16 [154]1 {7 |1 32 |20 |48 |5 |26 |7 |32 |13 |48 12 |26 18 (3 |1 12
47222 |t [170]1 |5 |1 157(8 |55 [1 1 {1 {3244 [2 |7 |1 1 11
47225 |3 23 |1 |7 |1 157 {27 |48 [1 1 |13 |33 j24 7 1 1 {1 i
47226 |1 |13 |1 |7 |1 1571 |48 |1 1 |1 |32 |24 71 1 |1
47228 |1 |20 |1 |7 |18 32 |20 8 |2 7 |47 [10 j9 12 |36 1 |5 12
a7232 |3 82 |1 |5 |19 165124 {15 |23 |40 71 |21 2 st 1 {1 16
47233 {403}t |1 |10 |3 1551 Jas |2 1 {1 |33 |24 1 | 1 11
47234 (1 |41 {1 |7 62 |20 |48 |2 |30 |7 |40 |13 {812 12 |45 j8 (1 |1 12
47235 |3 |t1esli |7 |1 1 |1 |85 |1 1 |1 [33|s2 3 1 1 1
Contact your Kohler engines parts supplier For Miniblocks, Short Biocks, and Service ﬁﬂgines

o for any specification not listad. refer to Selection Guide TP-2080-C.



SPECIFICATION NUMBER INDEX

LO0LAD 's83Hd 710

LAOLOD 'dNEL HDIH.

FTLLOEHL 3L0oNaY

MILHVLS S1EVLIOVHLEY |-

oM 2 NOLSId

NVd HO

RNV LININNLELSNI

NOLLINDE

HONHIAOD

MNOLLONA3Y ¥yab

HMNYL T30

AN 13N

Es | E7 [E10{E12] F2 [ 9 [F11|F13|F14l G1) @2 | @2

TEIHMAT

LENVHX3E

LEWVAS DIHLOINE

HOLLSIT

¥ HaANIAD

LAVHSHNYHO

HEVONVHD

HOLMO

HOLIHNEUVD

SAATVYA B LIVHSWVD |

ANIA B HaHLlvadg )

atals5lel7 e |e {i0l11112143]1a 151617 [18{19]21[22 |23{2a]| 31|32

anodHs ¥ saiddval

3127 |28 |29 | 94| 36| 38 |40 | 43|45 | 67 | 58 | 6264 | 67 |69 | 73|80 82| 84| 85) 86 87 | 87

IIVLNI Hiv |

85 |88 |B12|B13|B14) C5| C7 | C9 [C11|014| D2 [D14] EY.

Group
Number|

Tiile
&

Va_ﬁatio_n Number

iy o
o O w o L=
- i o ot o
w <#]
Ll ol B - Il B L e S R I T o T o B I L L I I i R
o | n =] o ]
03 vy @O v O v~ ™ v vfe v v O v o oy 0 O v v e e e e e e g oy e ) e O v
= o (=~ [ R ]
“t L I ol 2] — o0 ™ o o N o o
by : ot 3§ © : w0 L) g ey
Bl wn oM, W wn 1=} wn o u - b wy W0« o
R & Hom o . o ™ M oW w 7
MW T {0 M N el e M =0 0 v N M N v 0 o O M e o
: RV & O e M) : oo ooy
- D v M~ = = = —} [¥4] ] S N T Rl el ] 03 )N
> R, WY} olwin b o WBIo D o W in © © W Wiy~ oo W o~Wwoalo®www w
gt el o o T Wi B Rt -2 I U R < T DR R VR B~ B NV S T R R P VA O VI~ B - B I o
(LN M W O e O N NI O~ W) WM O W W T T T 0 O DO O P~
ey ) O = 0 v oy ywfiwm e oy gl () fee oy oy g e ] e e g oy oy oy e e e O T T
S e c o : a o o [ ™ o o
Yo.qm o= O3 vl v O v e 0N o v )M MM v O v o 00O vl D o
PR T D WD O D M~ M 1B W W E s s e WP O W 0| WD P W) PP D e e 0
o) : w0 W © o uy ) i~
CEIO N N N N NI O N6 NP NN N NS A NN NN M N e
e R e N e H A e e o e I e e e o E T e L S e O e e I S T i I e e N e

g

for any specification not listed.

Contact your Kohler engine parts supplier

For Mimblocks, Short Blocks, and Service Engines

refer to Selection Guide TP-2080-C.



LROLNS "g83kd o

LNOLND "dINIL HDIH

ATLLOHHL ZLOWRY

HILHVLS 218VLOVHIIY

18
10
12
15
10
18

CQOH ¥ NOLSH

22123124131)|32

1
17 |1
1

30
23
2
301
1
1.
i
23
39
30

1

9
1
1
1

13 |26

14

1

refer to Selecticn Guide TP-2080-C.

78 12001

62
67
89
80
509
145
1512 |9
512 |9
5i2 [0
a2
509
67
66
512 |9
15
103

1

10 |58
12 |26
‘|306: |64

B 31
{128t

15 |519
i0 {51219

)
.
25
1o
L
21
25

1

L
3
7
3
3
7

For Miniblocks, Short Blocks, and Service Engines

22
514
5140
514|272
22
514

E5 | E7|E10{Et2] F2 | PO |F11|F13|F14] G1] G2 | G2

12 | 508
25 1514
33 |28

32 {60 |2
33 |49

32 |24

32 {24 |2
33 |28

29 {514

15
4

1
e
19
3
34

2

4
2
4
3

62
1371 63 |44

228148 |44
502| 32 |44

22876 (44 |2
62

73 | 6

a5

1216

91

13

13-

98

12
o1

82

13

62"

65

91

82

82

12

g2

26

1

1081 15

i

301 (13
302 {17

37 |301

40

1

11
1
1.
301

45 -

1

1
31
1

1

1
1
302
1

Variation Number
37 |302 (62 |4

40 1300 |81
28 |25

37
30
30
30
37
a0
30
30
30

]
a7

1
1
5
5
2
2
1
1
1
1
.
39

1
2
1
1
1

1
1

15
15
15
48
25 |39
55
55

57 |28 |54
15 {28 |37 |[307 |#1

148
15
48 |2
157
148
55
48
48
48
81

8

14 |48
148

16 |24 |4

208130 |72 140 (28 (34
16110 |48

156718

184165 |25 |30 |37 {27
32

18465 |26 |30 |37 27
172134 |25

150934 148 |28 {30 |5
154 |1

62 {20 [48 |5
172129 |28

21

184|865 [25 |3t
|200]21

182|290 |25
157 | 166 |55
161 |1
172|289 |48

22
154 |1
168 |1
|18 |8
15718
1521
1578
206{21
52
1618
128 |1
15213
191 |1
200 21
152 21

1

10
8
3
18
1
1
1
3
50
3

3
3

3
3
402
1
1
1
1
69
1'
42
22
3
18
3
1
16
1
16
1
3
3
3

5
7
5
5
5
7
6
7
5
5 .
7
7
5

P
[2+]
[
[1+]
[{e]
L]
Ly
sl
=
o
NVd 10| 5 &
ANV LINSWNHLSNI @ 8
NoLIND | ®B] 2
HONYIA0D |~ B
NOILONA3Y ¥van | 2| &
ANVL T3NS (8] 3
dNnd Tand| 2|
EFHMAER 8| B
<
asnvHxa |9 51 5
1HVL1S OIY1OFTE el 8
=
Molsdia| 2 2| i
avaH HIANAAD | o) 2 | 55
LAVHS’NVHD oo 8| 8
FSVOUNYHD || 81 5
HOLNO |} $1 8
HoLIWAEHYD [ W] & | =
SBAIVA % LVHSWVO | w| 8 |2
(]
LNSA B HIHLVINE | of 515
TNOYHS ¥ SFNVE | 2| B
AVINIBIY | —| S
5
g, 2 8 |o
cg £ 25|24
G = o 2 aZloZ

8
5
&
7
6
7

45 |2 |5

111}
89
5
23
1621
98
14 1103{1

1
5
1
1
1
1
1

47364 |404[169|1

101{1
86
%

REREIR!
152|1
16
102{1
169{1
169]1
169]1
89
89
89
55
182]1
111]2
89
89
14 {20001
89
1
1091
2021
69
1021

v mifimntimm nat lietos]

1
1
6
6
6
1
1
i1
1
1
1

N
30 16841

1
1
1
1
1
1
1
8
1
1
1

Contact your Kohiler engines parts supplier

Spec.
No.
47313 |3
47314
47315
47332
47335
47336
47339
47340
47342
47344
47345
47346
47347
47349
47350
47351
47352
47358
47362
47363
47365
47366
47367
47369
47371
47374
47375
47378
47378
47380
47381
47382
47387
47389

2 oam Femem mmpmrr




SPECIFICATION NU

ER INDEX

refer to Selection Guide TP-2080-C.

0w
a é i g 5|«
Group 3 = 2 A - z % < !-i}j o3
Title £151> < e < o alu ES ol5
Bla|®l G wik | ¥ s 9 g orJte) 1Y
e wle|elE|Bl (2152 18|, |2 8|23, ]8] |5 8|5 L s
Number<“’m<m10mm¥95g:%{‘“zzﬁzﬁ*’"mmw
=W ElT vi¥v|{o|{U|E T|& cix|0|5 Al O = i
ziglZlela|2lzlZ|zlE|l5|R 2|5 | c|ulElB|&|6|&|a]lT|F
ABEEEHEHHEUEHBHEHE B BB EHEE
|lalajo|o|C|lo|Clo|ajm|w|e|ejrjole|Y|Zlo|d|{xclec|E|0
- |i:beislaislel7 |8 loliof11)12]13/44|15!/16(97{18|19[21]22 |23]24] 31|32
Page [ 902327 28|29} 34| 36|26 |40/ 43|45 |57 |58 |62{64|67|69f73]80[82|84]85]66|s7]0r
rd - Iss|es{Bi2|Biale14| cs| c7| coleri|cis] p2|b14] E1| 8 | E7 |E10|E12| F2 | FO [F11|F13|F14| G1] G2 | @2
Spec. Variation Number
- Mo,
47391 |1 1081 |5 |1 172134 {15 |1 a7 | li2sfie | | |25 je3 1 11
47883 |1 |138l2 [6 |s3 | lart|3 |83 {7 |s0s |29 j11z{4 [e7 307 {116  |a0o0| 1
47304 |1 (1721 |6 |1 |1s2|1.|s5 {1 30 .[1 |[123|48|s00| (1 |ss|18 {1 |1
47395 |4os|11s]2 |8 |3 | ‘j215]3t |29 |17 fa0 106 | 4 |14 s 24 |6
47307 1. [1isl1 |5 |1 15211148 |1 |30 {1 [t123}32}43 ] 11 .fe4 [19 |1 |1
a7308 |14 j200[1 |8 |s0 21 |16 [72°[4 |15 734 |12 |4 22’ 1 |2 ‘18 |1 15
47300 |a0s[11s|2 {8 |3 | l1a4|e1i|es [17 40 [ |61 |4 14 |72 24 {6
47500 {1 [113[1 |5 |3 500165 {15 |31 |37 |1 |91 |3 10 |67 1 |1
47402 {6 88 |1 |7 |3 18613 |15 |5 37 |so1{73 |19 7 |88 1 |1
47403 |1 [111]1 |5 |3 1846515 |31 [37 | . [115]6 25 |74 1 11
47404 {1 |183[1 |6 |3 184165 |57 31|37 | . [120| s 25 {108 2 |1
47407 |1 {1112 [s |18 184|685 [15 l30 [a7 |27 [117]2 21 {102 23 |1 10
47410 (3 82 |1 |5 |18 16524 |15 |23 [s3 | |123]21: 21 |91 1|1 18
47411 |24 [133)1 |6 |3 184{1. |25 |30 |37 123{1 10 |78 2 |1
47412 (1 [172]1 |8 |1 1611, |55 (1 [s0 |1 |123{48 |s00| 1. [s13[18 |1 |1
47413 |25 [188)1 [8 |57 18516657131 |58 {46 .| 230| 8t 120 1507125 (1 |17
47414 |25 |1s|1 |8 |47 185(166 |70 [31 |58 46 |230{4 3 frefes 1 |17
47416 |1 2141 {8 |1 15216671 |1 7 [1 |232]4 |22 120 M2 21 (1 |17
sra17 |1 faas|1 |8 |3 18429 |78 |31 js7 | l123|s1 |s11] |25 |130| |t |1
47419 |408[115]2 |8 |3 215(31 {29 |17 40 61 |4 14 |72 24 |6
47420 |6 [s6 [t 17 |3 1863 |15 |5 |37 [301 |123] 19 7 |95 1 |1
47421 |1 l183|2 |6 |18 184 |65 |57 {64 [37 [46 |117[2 21 {127 23 |1 10
47422 |1 {138]1 |7 |3 172|76 125 |28 |37 [301|117|4 7 104 30 |1
47423 105{2 |7 |3 i72{29 |26 |1 {37 |[300|103|4 24 |97 2 |1
47424 |4osl1e6|1 |7 |74 16811 |58 |5 (a7 |301.]|123]6 7 |os 37 |1
47425 |1 |172|1 l6 |1 1618 |[55 {1 |30 |1 {123]48 |43 f2 [1 |sislt8 |1 |1
47426 |1 72|t {8 |4 15211 (55 |1 |30 ‘|s04 [123]33 |s17| |1 |tooje04|t |1
47427 |3 |218|1 {7 |10 15714 |55 |1 5011 33.]51 i |1 1 |1
47428 |6 [186}1 |6 |42 186|8 |57 |2 {37 {1 |124{3 2 11 |01 111
47433 |3 |167]2 |8 |28 22374 {53 |42 |50 128] 26 20 {105 g8 |1
47434 |3 H7241 |8 {1 1811107455 [1 |61 11 {128} 33 |500 3 |s14f18 {1 |1
47435 |14 l172l1 |8 |1 1614 {55 |1 [s8 |1 {12333 |41 7 |13t 1 11 5
47436 |1 H83j2 |8 |e2 172|29 {58 {1 {37 |302 {1174 24 |92 2 |1
47438 |3 Ji72jt {8 |4 1521 85 {1 fet |1 |103|s3|s18] |3 stape |1 |1
47440 172j5 8 |1 186(8 |55 |2 lao |1 |123|32 [s00|2 |1 {s13ft8 [1 |1
For Miniblocks, Short Blocks, and Service Engines Contact your Kohler engine parts supplier
for any specification not listed, 11




SPECIFICATION NUMBER INDEX

@ i
o Iy uE - -
aown | |3]%|3 2 L AEIEE
) | ¥ g T o < o|E15]&
Title il IS R E g % 5 - a|lw|lo|[D]R
@ | e o 1w T b z o I 4 LU
& Ulalallt|® 21% e @ 2lE|% a5 i clBIElElg
T} (1 O | = e =
nemoer £\ 81 1S 151018888 YR |Z|E|£]8|3|%|z|8 ||k
Z|E| < 2 alglz|z|2 RN A - e |4l E £ sloiZlol |k
el B EZ| S22 |2 2 E|8(%5|8|58\%|al2|e|2|e|klalgl= ﬁ
|5l & S18lo1516|olaldlsjdle|2lolelgiZ|o|lec|2|8iE|0
1l213laislsl7 {8 | {10]11[12]13}14|15{16{17[18]19[21[22/23|24]31]32
Page |20(23|27|28|20|3d4| 26| 28|40 | 43|45 |57 |58 |62|64]67|69|73)80|82|84)85|86|87]87
,‘?,;'d B5 | B8 [B12iB13IB14| c5|c7 | cojc1t|ci4| b2 [p14] E1 | E5| E7|ET0}E12| F2 | FO {F11}F13|F14]| G1| G2 | G2
Spec. Variation Number
No.
47444 11 [118|1 (8 |1 168|17 |48 |2 {30 |1 [123]32 |44 25 |90 1 11
47445 |1 |8 {1 |8 |1 128|1 |47 [1 {30 {1 |1es|s2ja2 | |7 s37|22 1 |1 5
47445 |14 [141]1 [6 |50 22630 |40 |44 |28 {25 |12 26 114 36 |1 21
47448 |1 [131{2 |6 |53 o25|3 |43 |7 |37 |29 |126]4 27 | - 307|111 g8 |1
47454 |1 p72|1 (8 |3 i6l1 [s5.12° |30 |1 i123|32 {500 |25 |513 18 1
47456 |1 j11tf1 [6 |3 18465 |15 |31 |37 11561 |25 |12 R R
a7458 |1 |is7|1 |8 [s2 172|176 {57 {28 a7 [s01[117] 4 7 [122 30 |1
47459 {1 (179|186 |19 165124 115 {23 37 | = |143| 40 21 [i28 1 i1 16
47460 |69 (334]1 18 |1 23414857 |200 1 |233| 76 132|180 1 (17
47462 |1 |148[1 {7 {1 233|83 |25 |200] 1. |137]33 ez 1 1 |1
47465 |69 |188|1 |8 {3 232|165|57 |44 | {1 |288] 78 132 {177 36 | 17
47467 |1 172|101 |8 {1 152|1 |[s6 |1 [0 [1 |123] 48 |s00 7 Isesj18 11 |1 5
47468 |1 [|1ee|1 |5 |1 1541 [85 |2 117 f102) 32 j44 25 |1 1 11 17
47470 11 {196|2 |6 |62 225|3 |63 |7 |37 |29 [126)4 |27 307 |11 38 11
47474 13 lie7|2 |8 les | .|242|74 [53.]15 {50 128126 | |20 |105 44 1 :
47478 11 {172[1 |8 |1 152 |166{55 [28 {30 [313.[235}48 [519) ~ {7 |116(39 [1 |1 5
47477 |14 7|1 [z [ 157|465 |1 1 [102[33 |44 | |7 |I° 1 |1 |7 |5
47478 |1 f172|1 [8 {1 1611 |55 |1 |80 |1~ |123|3z2|s00f [z jsez18 v [1 | S
47478 lao7|221[1 |8 |77 21 |es [s1 J12 | - |14t|67 | v |28 133 43 |1 :
47482 |1 |179|1 |6 |19 268 |1 |57 |28 |37 14349 - oo fer- [128) L jtilt - 118
47484 |1 |172]1 |8 |1 16811 |55 {2 |30 |1 |123|32 (43| |1 i|siate |7 {4
47485 |1 [174]1. [6 |3 20021 |68 {39 {59 108{145 | | - 25 |135] |39 |7t
47490 |1 N172|1 (B |1 172 )20 |55 {28 |30 300 |123]32 {41 | |25 |90 |203[1 |1
47401 {16 j210|1 |7 |42 32 120 |57 |5 7 {32 {43 12 126 1 11 12
47404 |1 [17211 {8 |1 15211 |55 |1 30 11 |123]32 {500 7 527018 §1 |1 5
47498 |24 |188{t {8 {74 16811 is8 |5 |37 j3 |[123]s6 7 {14 37 {1
47498 |1 |186[1 (8 |3 16213 |57 |1 (37 iz les |4 1 |501 1 11
47502 |1 J196|2 |6 {&2 o703 163 {17 |37 [302]126]4 |27 307 [111 38 |1
47504 |1 {21741 |38 |50 22630 (72 [44 |28 |34 j265)4 133|114 36 |17 15
47507 |1 [17201 |23 |1 1 11 |57 |1 [e0 |2 |147] 4z 3 P oj28 1 |1
47509 |1 [zeol2 |10 {3 1 i3 a1 |1 302 |13 |32 17 [144 z |1 |1
47514 |1 fezvlr |7 [ 3z |20 |55 |5 153 33 | 51 12 157 111 11 iz
a7515 {3 172|418 [ 15211 |s5 {3 j61 {1 [154| 233 518 3 |15 {23 |1 {1
47519 |1 [is2j1 |8 |3 172165 |57 |28 |54 |308 68 |4 15 |501 1 11
47525 |42 |233|1 |5 |81 1 1 {88 |1 1 |26 |4 |54 1 h 1 |s
Contact your Kohler engines parts supplier Eor Mimiblocks, Short Blocks, and Service gngines

4o for any specification not listed. refer to Selection Guide TP-2080-C.



ER INDEX

SPECIFICATION NU

@ i
1] i - =1
Group § £ E a - g % g g § 8
Title £ < = £ o aolw|6|3|D
B ] % it EE % o Q E ol o] e )
N GlolelElG] |25 el lol-la|E|E818||E|_ |=|2IE]5 g
i ol % @
Number§$x§ﬂ:1§§ggawmm{%é%%zzsggm
z| gl Elgial2|Z|Zz|z|E|G12|E(alSlc|{uE|E|S|0]|E]|e|z]|E
A EHEEHBEHBE R I HEEHEHEE
Ylm|lololo|P|d|lojolalmjb|e||E|o|l6|E|£|l0o|la|jec|c|T|0
o bil2lslalslel7 |89 [10]|11[12]13]14}15]16(17 |18(19]21(22 |23}24] 3132
Rage | 20| 23|27 28|29 |34 35| 3840 [43]| 45|57 |58 |62|64)67]60|73)80|82|84]85|86)67 |87
Grid * as Leg |mi2|B13|B14|.c5| c7.| co|c11|c1a] D2 |p14| E1 | &5 | E7 |E10|E12| F2 | PO |F1i|F13| P14 at| G2 | ce
L Variation Number
ars26 {1 |182j1 |8 [s | |esa|es |57 |48 |s4 | - |e5-{a | | |15 [s01 1 |1
ars2r |1 [1esl1 |7 |1 | ‘lis7fs:. |55 |1 || e s 3 |1 1 {1
47528 |25 [189)1 |7 |1 | ps7|1s7 |1 13 a2 15. |1 1.1 |1
47529 |38 |174f1 |6 |3 200|21. |68 |39 108{46 | 25 lso0| |39 |1
47531 |1 |172f1: 16 |1 J1e108:- |55 |1 [30. |1 |123{32 |s00|2 [1 . [s13018 1 |1
47532 |1 |188|t |5 |1 [15748. |55 |1 1 |13 |32 (a2 1 |1 141 |1
47533 |1 [i88[1 |8 |3 172(65 {57 {1 |37 |12 |96 |4 1 |s01 1|1
47534 |22 l169|1 |5 |42 1. |1 {55 {1 307 [13 |32 {44 1 1 |1 1 |eo2
47536 |42 j238]1 |5 |81 1.1 {86 {1 1 l2s |4 |54 7 1 1 |s 5
47537 |1 [186]1 |8 [42 201]65: |s7 |48 |a7 [sosjos. |4 | 1. [502 1 |1
47538 |1 |1e8j1 {7 |1 178165 |55 |1 1 |33 |44 3 |1 1 |1
47540 |25 [183[1 |6 |3 184131 |87 [31 [37. |39 [11s|a3 | .| 25 |15 2 i
47541 |46 |225[1 [6 {84 289[96: (84 |55 {s8 |30 [151]4 | . 33 |161 36 |1
47542 |45 [228]8 |8 |82 28674 [84 |52 |50~ [42 | 156 45. 32. |506 a4 |1
47543 |1 17111 [s |4 {157 |8 |55 |1 1 |13 |s2faa 2 |7 |1 1 [1]1 |s
47545 |42 [233{1 |5 |81 111 fes |1 1 |505[4. |54 (3 [1 1 |s
a7sa6 |42 [233[1 {5 |81 157{8 |86 |1 1 |26 |4 [54 |2 |3 | 1 {5
47547 |32 {1721 |6 l42 152]1- |55 [1 [so |1 {123{32 [s00] |7 . |s3B:{33 |1 {1 5
47548 |32 |218[1 |6 |29 1521 {70 |3 [s4 |1 [123]4 7 {53532 |20 {1 5
47549 |38 |186/1 [8 {91 159[65. |57 |41 |37 |12 {95 |4 34 {501 46 |1
47550 |1 |1ee[1 |7 157[10 {55 |1 1 [13 |32 {44 1 |1 11 |1
47551 {3 [1748|1 |7 |8 47 |4 |57 |2 2 |1s8]28 16 |27 4 |1
47553 {3 2111 |7 47 |4 61 |2 1601 |20 16 |35 4 |1 |7
47563 {3 (174}t |25 |54 47 |4 {70 |2 31 [158]4 16 |27 4 |1
47567 {16 [18s{1 |7 |42 32 |20 {57 |5 |65 {7 |98 |43 12 [s01 |19 |1 |1 12
47568 168{1 [5 |1 157|1 {57 {1 1 |01} 21 1 N 111 203
47570 |3 [196]2 |6 |62 270{3 |83 |17 |53 1264 |27 17 {111 43 {1
47571 |1 |233[1 [5 &1 1 1 lss |1 1 |26 |4 |54 4 1 1 |s
47580 {1 |233|1 |7 |81 187110 |86 |1 1 |26 |4 |54 3 | 1 |5
47581 |50 |237|1 |6 |84 | |295]96. |84 {52 |69 |s9 |151]4 33 |161 36 | 1
47582 {14 |172|1 e |3 16t{s |55 {3 |s6 123}32 |41 |2 |25 |s05 K
47585 |53 |228|8 |6 |82 2083 a4 |52 |58 |39 |170|2 33 {53031 |44 |1
47586 |25 |186|1 |6 |42 1868 |57 {2 [37 |1 124]s 2 |1 |01 1 11
a7se7 |1 Jirz|1 |8 |1 172129 |55 [1 |30 |1 |123|s2 |[s00f |1 |s13[18 {1 |1
47588 [38 [195(1 |6 |91 200{21 |88 {39 |66 108 | 46 300 |159 39 |1
For Miniblocks, Short Blocks, and Service Engines Contact your Kohler engine parts supplier

refer to Selection Guide TP-2080-C. for any specification not listed. 13




SPECIFICATION NUMBER INDEX

£
[a) % i g E:"S g
Group 8 }ﬁ 2 e %‘! ;E o 8 8
A RN a = Q g |51
Title il I I i = < k- i olw{210]3
@B O 1 T fom = [in I S i Y -
s wleielplB) 19IS1cl |2 g 52|88, 8] |5 2|E|E)y
I v Q] -t = o
Numberﬁﬁ;éi_m_rgggaamm:;.iﬂé'_%g_-gzzgggﬁ
zidiEls|32|121Z2|2|El512E|5l 5 elule|El&|E|2]le|z|E
AR R R HHEE RSB HEHEE
Zlafalololo|lolo|6|almju|e|le||leo]6|8|2i0]la|je|jec]|T| D
11 2lalalslel7z {8 lol10l1112|13]|14115016{17 [18]19|21]22 |23|24| 31} 32

Fage | 50|23 |27 |28f20 | 34| 36| 38|40 {43 |45 |57 |58 |62 |64]67|69)|73)|80)|82]84)85| 868787

ﬁgd 85 | B8 |B12|B13|B14} C5 ) C7 | co|c11|c14] bz [Di4| E1 | E5 | E7 |E10[E12| F2 | F9 [F11|F13|F14| G1f G2 | G2

Spec. Variation Number

No.

47589 {1 |220(2 [10 |3 170|865 [81 |1 30213 [ 32 17 {144 2 |1 i1

47593 {1 11741 |7 |5 300}67 |57 |28 2 {158]28 16 |27 4 11

47594 |1 Jemin |7 11 30067 |61 |28 1601 |20 44 |35 4 i1 |7

47586 |1 [174{1 |7 |54 30067 |70 |48 a1 |58 4 16 |27 4 {1

47599 238|5 . {5 |19. 301[24 |58 |48 © |18 |47 21 {167 1 {1 [1 |18

47601 |1 [|179)1 |8 .]19 16524 |58 123 |37 143 47 a2t e8| |1 1 16

47502 |1 [|188]1 |5 |1 303[1 {55 |2 1 132 {44 25 |1 1 1

47606 |64 |231|8 |6 106 2883 |84 {53 |37 |39 |240]4 33 {143 49 |1

| 47608 |1 fi72{1 |6 i 16816 57 |2 (30 | © |123]32 1 |520 1 |1

47600 |1 {21818 |42 15217 i57 |1 |67 |4 |7123]32 1 |sesfe7r 1 |1

47611 |38 {186{1 {8 |95 18265 157 |41 (a7 96 |4 1 502 46 |1

47612 |38 |186]1 [6 |ot 200|271 |e8 |39 |69 116{ 49 25 (188 |39 |1

| 47614 |1 |179lt s |19 268|1 - |s8 j23 |37 123| 21 et ze]| [ | 16

47618 |38 |186|1 |8 [137] [159{65 |90 |56 |37 |12 |96 |4 - |a4 faro 50 | 1.

47619 |52 [189|1 |5 |42 318{148]55- {48 | - 1304 |13 |48 |44 | - |25 |i82: 1 |1 {8

47620 145 |228|8 |8 |82 28674 B4 52 {50 [427 | 18852 “olas Jias) o fas |1

47622 |50 l237)1 |6 |403| [20s|es- |84 [s2 {71 |39 [151(4 “last 1473 36| 1

47624 |1 |183j2 |& ‘jov | - |184les [s7 (307|137 | 17|55 “las ezl st 10

arees |25 172t {6 |1° | - f1es|1 |57 |23 [54 |+ [123] 83 1 oo F |1

47627 |1 |248|1. |6 |3 jaoaj7 61 |9 [s7 | liseissb b -oH1o 11| 143 11

47628 |1 11721 |8 1 17229 |55 (287|307 | © [123}32 [41 U |sorTfas |1l

47628 |1 1721 |23 |1 11 |1e6lss |1 |20 |at0 |238| 48 [521] ~ 135|182 lse |17 | 17 5

47630 |54 (171]10 {10 |42 285(1° {57 |30 13 |33 1 {82 |1 1 |t |es

47831 {1 les|1 |7 (119 322|4 {55 l48 13 |48 151 55 {35 T 11 1

47634 {3 249|2 |8 |98 242126 |91 |7 |50 173 52 47 1184 44 |1

47638 |1 [250f1 |6 |t 16141 |92 |1 |30 164 | 48 {508 6 lias 1 11 z

47640 |71 |228|8 |8 {144 242118584 |52 |62 142 |2860] 59 126 |208 |31 {54 |17

47641 |t |182{1 |8 I3 284165 |57 [48 |54 65 |4 15 501 53 |1

47642 125 |183{1 |6 |3 184 |31 |87 [a1 {37 [3¢ |174}5% 25 1186 z |1

47643 |53 |228|8 |6 |82 208|3 |84 |52 |69 |39 {170} 59 51 153 44 |1

47647 |1 |185]1 |7 |1 15711 |55 |28 {30 |300|147148 |51 12 |157 1|1 25

47848 [1 83|z |6 (o7 302 |65 |57 |57 |37 1171} 80 46 |127 52 11 10

47649 |1 J21e|1 |11 ja2 172134 |57 |1 54 123] 32 1 |ao7§2s |1 |1

47850 |1 83|t |8 |1 181|1 |82 |1 |37 |309 |504] 46 (507 6 158 1] 2

47651 |1 {283|1 |6 402 is2|t1 155 {1 [ae |1 |123}48 [519 1 ls23l37 {1 |1

Contact your Kohler engines parts supplier For Miniblocks, Short Blocks, and Service Engines

aa for anv specifleation not listed refer to Selectlon Guide TP~2080-C.



SPECIFICATION NUMBER INDEX

. 5
ny ol E -
Group % E 2 - = % ﬁ ﬁ § g
Title i 5> 2 = = o alm % 3|5
Gla|91 5 w | |8 £ Q s oj-jEf |V
& ulelalE| 0] |2l nl (2] |alel2l3|8]|.|8 |E|2|E(%q
Number‘ﬁmm‘(mIUmmgggEnﬁmzzgzﬁkwmm
clu| Ziz|E|5igl8lol8|E|8|zia|lf|e|lE|lo]l3|%]l2|98le|F]E
ggﬁgm;-zzgggs<§_;.Jﬁ=§t;‘in-0§°:tm
clelEiZISi g a5 Bl gzl aalEig8
lglaoapol o0 |0 |0 |oj k| |L]|&L]O 6leiZ2|lo|E|lejac|T| O
. V1laltaslalslslrle o l1ola1l12]15(14 115116 |17 {18]19]21]|22 |23]24] 3132
Rage . | o023 |27 28|29 34| 36| 38|40 |43 45|57 | 56| 62{64|67|69|73)|80(82|84)85| 8687]87
arid 1o | maleiz|e1alsraf cs| o7 | calerifcrs] p2 |D14| E1 | 5| £7 |E10|E12] F2 | FO |F11|F13]F14) G1| G2 | G2
Variation-Number
aresz |1 |28t [o |3 | predlao [re |ar faz | |es|st] | fes 1m0 [t |7
47673 |45 |25afs’ |8 |e8 | eaz|2s |1 |7 fso | - [173]sa| |- |47 [189i31 |44 |1
47677 [1- |253[1 |8 |1 161 (10 |56 |1 {30 |1 |2s2|7s |s21| . |129|52937 [1 |17
47678 |1 2531 {8 |3 188[186|55 |2 |30 |1 {28248 |set| -[133(s28i37 [1 |17
47679 :[1 [253}1 |5 |1 |152|188l85. |1 |30 |1 |232|48 519] |7 180037 [1. |1 5
47681 |1 [253]1 |8 |3 161(8 |55 |3 300 | {12848 {41 |2 (25 [197 1 |1
47685 |1 |[253{1 |8 {1 152[1:°155 11.- |30 f1- |103|53 [518] |3 [s24[37 |1 |1
ares7 |1 |218f1 [7 |1 157{108(55 |1 501 53 |51 52 |191 1 |1
47688 {25 [253|1 [6 |1 284 {14855 {48 |30 |46 |232|48.|59 1 |s33fas {1 |1
47689 |54 |171[10 j10 |42 s21lp9:|s7 fso | | faz s3] | |1 |12 1 |1t |1 |a
47690 |1 |253[1 ls |[119] {277|4 |55 |48 Js0 | . |123]| 48 |56 55 fiea] |1 |1
areo1 |1 1721 |7 14 1. [t. {55 [3 {30 |1 |48 |53 {518 3 jsz2lss j1 |1
47692 |1 l179|1 |6 |19 16524 |04 |23 [a7. | 117850 21 |196 1|1 16
47693 |1 j179|1 18 |19 268(1 |57 |23 [37. [  [123| 40 21 128 K 16
47694 |25 j255(1 16 |42 186[8 |57 |2 |37 |1 Ji2a]3 | |2 |1 [208 1 |1
47696 (25 [172|1 {6 |4 “|284|29-"|55 [48 |30 | j123|as 41| [t [s21|es [1 [
a7697 {3 [172|1 |7 |1 32 |110|s5 |23 |61 | | 147] 48 |41 54 178 1|1
47705 |25 [258|1 |6 |3 308|7 |61 |9 |58 [45 }255|s8- 1. |204 |31 |43 |17
47706 25 [179|9 |8 [115] [268|1 |57 |23 a7 123 48 21 |[128 1|1 16
47707 [179ls |8 115 |1e5|24 |94 |23 |37 143 50 l21 |1z28 1 |1 16
47708 238|g |5 |115] [301]24 |04 [48 13- | 50 21 [167 1 [1 [1 i
arrit {3 [172|1 7 |1 32 [110|55 |23 |81 147 48 |41 56 .[178 1|1 24
47712 {1 lese|1 7 |1 314}107{61 |28 [70 186] 48 44 |205 1|1 7
47714 |62 |18¢|1 |5 |1 334|121 |57 |30 13 {4 1 |178 1 [1 |1
47715 11 l2111 7 |4 3141107 |61 |28 102} 48 44 |35 1 |1 |7
477 1711 5 |1 1 |168|96 |28 1 |208|48 |76 135 |178 1 {1718 |5
47718 |25 J261|1 [6 |3 18431 los |31 |37 [39 |188] 51 58 [207 2 |1
ar719 {1 |2e2|1 |7 |1 3141107(61 |28 1911 63 44 |209 1 |1 |7
g7721 |1 |283|1 I8 |3 18429, |78 |31 {37 123 51 25 [207 1|1
a7722 |1 |283|1 [8 |3 184]148|78 |31 {58 {46 |[232] 51 133 534 |38 11 |17
47723 11 {1832 |8 |97 302(29. 57 |57 |37 117 60 46 [127 52 |1 10
47724 {1 l183|1 ls |1 1611 |82 |28 |37 {300 }192}48 |s09] {6 [158 11 2
arres |1 |1eglt |7 | 157110855 |1 13 | 57 |51 52 |191 101 1
arres |1 [1se|1 7 |1 15710 |55 |1 1 |228|76 |44 129 {1 1 |7
q7727 {1 288|117 |1 314(107|61 |28 |73 191 48 44 |205 1 |1 {7
For Miniblocks, Short Blocks, and Service Engines Contact your Kohler engine parts supplier

refer to Selection Guide TF-2080-C. for any specification not listed. 15



SPECIFICATION NUFR

o
o g i g Bt
Group 3 5 o A - A % < o i3
Title £15]> < = 2 2. ol g 8|5
Gla| P16 w | B § £ . 9 & olHlel ~|0
LRI ARE I MR AR HE R RO ERHEEET
Number| < | %_é clz|O|lald|s Qi1Eluls|g o zlZ 2z S wlald
1Sl ElE (202|222l El2 || [-|ElGIRI2I<|E]l2|E5|F ¢
SEis|=|2|52|2|3|ele|z|siald|S | z|El5|5161E1318]5
clelels|l<lalefc] ||| X|a]jajalulo|5|2|2|leih|a|2]2
Tim|ag|o|d]O0jo(ololo|lm|u|L||ejo|G|Y9|£|0|E|ejixejI]|O
11213|al5|6(7 |8 19 {10|11[12|13(14!15}16]17 |18]19]21[22 |23]24}31]32
tage o9 (23 )27 28|20 34| 36] 36 |40 [ 43|45 |57 |58 |62|64|67|69]73]80]82]84|85|86|87]87
Grid 1 gs | g8 |B12lB13[B14] C5| €7 | Co [c11[c14) b2 [D14] E1 | E5 | E7|E10|E12| F2 | FO |F11|F13|F1af a1 a2 | a2
Spec. Variation Number
No.
47728 |69 {168{1 {7 |t 15710 [s5 |1 | [r 22748 |44 128 |178 1 |17
47730 {1 J262]1 |7 |1 314}107 |61 |28 191 51 |44 {209 1 11 |7
47731 |1 [288i1 17 |1 31410761 [28 (73 | - [191] 51 44 - |205 1 41 7
47732 |45 |236]8 |6 |82 | |335[148/84 |28 (37 145 |238]70 53 1531131 {1 |1
47734. |1 |208{1. |7 |58 | |so0[67 le5 |28 | - |st |158]4°. 16 137 4 |1 1
47735 {1 [1e9f1 [5 1 1|8 |ss |v7 |~ [t |228]| 48 J44 | |1 [178 1 11 |8
a7z (25 [1m|1 |7 |1 17865 (55 |28' | [ |13 |48 (44" 7 |178 1 |1 |1 5
47739 125 |253]1 l8 |1 182]148(55 |28° |30 |1 |232]48 [s21| ~ [fa5|525(37 |1 |17 5
47740 |25 |183[1 |6 |3 338{3 |57 |31 |69 18985 | 25 |108 2 |1
47742 {1 |183|1 e o7 | 130285 |57 |65 |37 (46 508 60 |43 |127 52 i1
47743 |1 |[283[1 [8 |3 1652|1185 {3 130 [ |123]48 |41 25 {197 1 |1
47745 |1 2821 |10 |1 340|107 [61 [28 | © |- [191|51 44 209 1|1 |7
47746 |1 |259{1 |10 {1 34010761 |28 (73 [ [191s1 | 44 205 1 |1 |7
47748 |70 [253]1 (6 1 86|21 |57 |2 |30 [46 |123|4 |s22| |7 o [szsle7 f1 |
41750 |25 [171]1 |5 |1 3432t |57 s [ | |13 l4t] 7 1178 111 |1 5
47752 {25 {2551 |6 |3 338{3 " |57 |31 69 | | 189] 65 |522| © |25 (523 (38 [55 |1
47755 |25 (261f1 |6 |3 |18a}3t1 |os |31 |87 |3 {188 st {s22| - |58 |534 |38 J1 |1
47758 |1 |253|9 (B [126] ' [347|3 |55 28 |30 467 |123|48°|517| ifes |533 37 [t |1
a7760 |25 {179|1 |6 [19:] [346|135[s7 |28 [a7 |46 |212[49 | - | v |evijizs| |1 |+t 16
47762 |1 [238]9. |5 {115 . |301{24" |4 {48 |~ }"°' 113} 60.) - F |21 1167 L o AR kI
47763 (69 [271{1" [10.5 340(168(85 |28 (86" j2 |272|4g | | 17|44 215 v [17 o
a7764 {50 [237[1 |6 |403| |2os|131]as |52 |71 |as |2e3|se| | - |125(531 (31 Js& |17
47765 |1 lera|i1 |7 [123] |2 |132jss s | |46 |sos|e7 |61 | et jee3| [1 |17
47766 |1 [272{11 |8 |123] {186|132|55 |5 |30 |46 |282{67 [s20{ (67 |216(38 [1 [17
47769 |1 |[274]1 110 |1 340{107 |61 |1 46 | 191] 51 44 |217 1|1 07
47770 |69 [259\1 {10 [152] |340|iesle1 [1 |73 [46 [271] 51 68 [205 1 |17 {12
47771 |1 |179)e |8 |1158] |[165|24 |94 |23 |37 143| 50 21 {128 1]t 16
arrrz |1 [ie8|1 |7 |54 30067 |100|28 31 [158]4 16 |27 4 1 1
47774 |25 |253|1 |6 |1 152|165{101]28 (30 |311 |232] 48 |522 1 |s23f38 |1 |t
47775 {408|253]1 (6 |1 i52{3 [103|t |30 [46 |123|48 {59 1 {52240 {1 |1
47776 |69 [276[1 [35 |47 340|168{100]28 |86 |2 |273{4 44 |215 1 ]17 1
47778 |1 |253|9 |8 |126] 3483 |55 |2 {80 |46 ]232]48 |41 25 (532 (31 |1 |1
47778 70 {171|1 |5 |4 32 |21 |55 |2 46 |13 |48 |44 7 |78 o1 |
47783 |1 [253]1 (6 |1 335[65 |55 {1 |30 |1 23248 {519 1 52337 |1 |1
47784 {70 |253(1 |6 {1 18621 |55 |2 |30 |48 |232)48 |519] |7 |525(37 |1 |1 5
Contact your Kohler engines parts supplier For Miniblocks, Short Blocks, and Service Engines

4 for any specification not listed, refer 1o Selection Guide TP-2080-C.



SPECIFICATION NUMBER INDEX

® i
[ u — f g
CGroup 8 E % A — = % g -H-J! § g
Title 215> < I 2 . ol uw % 3|3
Wl S| & wl B8 t 3] = ol&4leE] L0
A M N L R N N P R T R -
2 i, LI K ol-{Bl2|2 3 L
Number;ﬂﬁx%mrg@g%&ww3<ggggzzswgﬁ
ARNHBREHHAH R BN EEEBE R R
A HEEH U R BEHEEEEEEEHHEE
Zlg|lmjo|o|0jojolo|la|la|lu|jeje|f|0|G6|8|2/0|8|x|x|E]|0
112|344l 516)j7[8 (9 ]10|11|12]43114115]16[17 118,19 21]22 [23/24] 31} 32
Fage | 20|23 |27 | 28| 20| 24) 36| 38 |40 [43] 45|57 |58 62|64 67| 69| 73|80 82] 8485|8687 |87
Grid | g | B8 |B12|B13|B14| C5| ©7 | Co [11|c14] D2 [D14| E1 | ES | E7 [E10{E12| F2 | F9 [F11[F13]F14| G1| G2 | G2
Variation Number
47788 |69 [16af1 |8 152 [314|168[57 |1, 46 |220|73 4 2171 |17 |12
ar7Bg |1 f253|1 l6 |3 372|34 ‘{55 {28 [30 |46 [123[48 |510] [25 [s23(38 |1 |1 26
47795 |53 |231]8 |6 [106| |353[14884 |62 [37 |39 [238|5e 70 |503(31 |56 | 1
47796 |1 [253]1 |8 |1 152|166[55 |1 |0 [1 |232|48 |519] 11 [s23a7 |1 |1
47798 |25 |2611 {6 |18 355131 |05 |48 |37 |ss [2s6|51 {522| |138 50438 |1 |17
47801 {1 [erelt l6 |1 1521166055 |1 |30 |1 [226]48 |519] |1 |523[87 [301|1 |8
a7802 {1 169t [5 |1 57 [8 |55 [1 1 22848 j44 |2 |1 |178} [301[1 |8
47803 |38 |282[1 (6 |o1 359 (21 {108[44 |69 |46 |238] 81 131 {168 |39 [17
47805 |71 |231|8 |6 |[403] [e89|166]84 |62 {58 {39 |240f4 124 {143 |31 j49 |17
47807 |69 [183|1 |6 |97 302[148}57 |65 58 j46 |231] 60 138 |127 52 |17
47812 |1 [183]1 |6 |97 18465 '|57 {63 |37 {312 |207| 74 308 |186 302} 1 204
47813 |25 |238]e |7 [115] [363|142{94 |28 46 {13 |50 21 167 111 |1 |s
47814 |25 |170]e {8 |115| [347|167|04:|28 (58 46 |243|79 139 [128 1 |17 18
47817 |25 |169{1 (7 |1 369 145 (55 |1 1 |228[48 [44 67 |178| |so1[1 |11
47818 125 |253[1 {8 |1 366|145[55 |1 a0 |1 [s07]48 |519] [67 [523{37 |301]1
a7819 1 |1e9f1 {7 |1 369|146(55 [1 1 |228]48 |44 3 (78] jso1f1 |11
47820 |1 [2s3]1 [8 |1 366|146(55 |1 [30 |1 |so7|4s |s519f [3 [se337 |301]1
47824 |408|255|1 [8 |1 152|135 |101|1 |a7 Jas [123{75 [522] |t (523|388 |1 |1
47825 [1 2612 |6 |18 184|148|57 |64 |37 |46 |231|2 [522| |21 [238(38 [o3 |1 10
47826 |1 |253|1 |6 |47 161|8 [104]1 |30 |1 lzs2[4 [es |2 N [s23i37 11 |1
47827 |408[255{1 [6 |3 152|186|101]1 |58 |46 |232]75 [s522| |101|s25{38 |6 |17
47828 (1 [183p1 |6 |97 184 |148|57 {62 |58 [312 |288) 60 130 (186 303 17 204 i
47829 |74 [183[1 |6 |o7 184148157 |202|37 |46 |241{74 308 [185|  |303] 1 204 i
47830 175 [189[1 |7 |1 3741166155 |9 1 |228[48 |44 1 a9 |1 |8
47831 (25 [303|9 |7 [11s| |363|167]94 |28 46 |228| 79 139 |167 1 |17 {8 |18
47832 |25 |1791 [8 [19 346 (13557 |28 |s8 |46 [243] 84 139 |128 1 |17 16
47833 |69 |168|1 |7 [a02] [157|175]55 11 1 |227{48 |44 128 {178 1 |17
47834 |1 |1e8|1 |5 [185] |t |166]55 |1 1 |227|76 |76 128 [178 1 |17
47835 |1 |1e8|1 [7 |188| [is7|175(55 |1 1 |227|78 {786 128 |178 1 {17
For Miniblocks, Short Blocks, and Service Engines Contact your Kohler engine parts supplier

refer to Selection Gulde TP-2080-C. {or any specification not listed. 17



GENERATOR TO ENGINE SPECIFICATION CROSS REFERENCE

This cross reference provides the engine specification number when only the generaior sel specification
number is available.

M. Q. Eng. Spec. 2. ac. Eng. Spec.
87300c 47551 87522a 47719
87300d 47593 87523a 47719
87301¢c 47503 875242 47719
87301d 47593 875252 47719
87348¢c 47563 875263 47719
87348d 47596 875272 47719
87353c 47563 87528a 47719
87353d 47596 87529a 47719
87357d 47584 87530z 47719
87358d 47594 87531a 47746
873594 47594 87532a 47718
87365d 47594 87533a 47719
87366¢ 47551 87534a 47719
87366 47593 875352 47718
873704 47594 87536a 47719
873790 47563 87537a 47719
87373d 47596 875392 47719
e
grarad A 87542a 47719
87380d 47772 Svdaa 17760

87544a 47769
87503a 47718 875462 47769
87504a 47718 875472 47769
875052 4775 87548a 47769
87506a 47648 87549a 47769
875072 47646 87550a 47769
875082 47646 87551a 47769
87509a 47715 87552a 47769
87510a 47715 87553a 47769
87511a 47715 87554a 47746
87512a ATT15 87555a 47746
87513a 47712 B7556a 47769
87514a 47715 875572 47748
87515a 47715 87558z 47769
87516a 47715 /75592 47769
87517a 47715 87580a 47746
87518a 47715 87561a 47783
875192 47727 87563a 47763
875202 47719 875622 47776

g7521a 47719 875642 47776

- &



GENERATOR TO ENGINE SPECIFICATION CROSS REFERENCE

Gen. Spes. Eng. Spes. Gen. Spec, Eng. Spec,
87701 47763 8710102 47786
87702z 47775 871011a 47746
87703z 47763 871012a 47786
8§7704a 47776 871013a 47786
87705a 47763 871014a 47786
877062 47776 871015a 47786
_ 871016a 47770
8710012 - 47786 871017a 47770
871002z 47786 871018a 47788
871003a 47786 871019a 47785
871004a 47786 871020a 47786
8710052 47786 871021a 47786
871006a 47786 871022a 47786
871007a 47786 8710232 47786
8710082 47786 871024a 47786

871009a 477886 8710254 47786




K301

Group 1
AlR INTAKE

Index Bescription Part index Description Part
MNumber Variation Number Number Number Variation Number Number
1 Cleaner, air assembly 10 Cover, cleaner
(Includes 2,3,5,6) 45,64,71 47 082 03
1,8,14,25,69,70,400 A-235100 10 Cover, cleaner
2 Wing nut 1/4-20 46,50,53,401 47 082 01
1,3,6,7,8,9,10,14,16,20,21,22,25, 11 Element, air cleaner
30,32,38,45,46,50,52,53,54,64,89, 45,64,71 47 083 03
70,71,400,401,402,403,404,405, 11 Element, air cleaner
406,407,408 K-276-7 46.,50.53 47 083 01
3 Cover, air cleaner .
1,3,8,9,10,14,20,21,25,52,69,70, 11 Element, air cleaner
400,402,404,405,406,407,408 235102 401 47 083 04
4 Precleaner, element 12 Seal
25,52,70 237421 45,48,50,53,64,71,401 47 032 03
4 Precleaner, element 13 Base, air cleaner
54 277593 45,64,71 47 094 08
5 Element, air cleaner 13 Base, air cleaner
1,3,8,10,14,20,21,22,25,38,52,69, 46 47 094 06
70,400,402,404,407 235116 13 Base, air cleaner
& Base, air cleaner 50 a7 094 07
1,3,8,10,14,21,25,52,69,70,400, 13 Base, air cleaner
, G:;)ﬁgﬂt;ogg&ﬁ.m?.doa 235101 53 47 0984 11
ALL (except 11.45,46,50,53,64, 4 ?Sket’ ar h‘;”c‘m or
71,401) 275341 (Replaced by 45 041 07)
3 Washer 45,.46,50,53,.64,71 47 041 02
(Replaced by X-276~7) 15 Tube
o A-536 45 46,50,53,64,71.,401 47 134 o2
9 Screen, cviinder 16 Base, air cleaner
(Discontinued not available at Kohler Co.} 401 47 094 10
g 235982

an




AR INTAKE

K301 {Cont’d)
Index Description Part Index Description Part
MNumber Varlation Number Mumber Number Variation Number Number
i7 Gasket, alr horn 25 . Stud, air cleaner 1/4-20 x 7-3/4”
401 45 041 07 7,16,32,54 280151
18 Cover, air cleaner 25 Stud, air cleaner 1/4-20 » 4-7/8"
3B 237848 8,20 235158
19 Seal 26 Nipple 1/4 x 1-1/8"
33 237423 7 X-226-2
20 Base, air ¢cleaner 27 Cover, heat duct
a8 2374243 4 238308
21 Cover, &ir cleaner 28 Element, air cleaner
7.16,32,54 277142 4 235308
22 Eiemem air cleaner 29 Duct, heat
R 16 32,54 277138 4 235307
23 .Base, ‘air c[eaner 30 Shield, air intake
. §0077,8,16,20,32,54 - ' 235123 11 236248
24 - G :_ket alr c!eaner o : S 31 Spacer
TR, T 8,16,20,80,32,54,406 AC-17587 4 X~-400-56
25 Stud, air eleaner 1/4-20'x 6-5/8” 31 Spacer
' 6,30,406 210186-1 11 X-400-51

AIR INTAKE

S
—-32 S )

- s

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
32 Elbow, air cleaner 40 Elbow, air cleaner
15,42 235553 (Includes nipple)
33  Cleaner, alr assembly 7,54 236229
{Includes 34,35,36,37) 41 Elbow, air cleaner
15,42 A-230538 13.76 275259
34 Body, upper 42 Eibow, air cleaner
15,42 232561 o 275714
35 Baffle, air cleaner 43 Elbow, air cleaner
15,42 231415 62 . 277340
26 Cup, air cleaner 44 Elbow, air cleaner
15,42 231414 22,52 236969
' . 45 Brace, air cleaner
37 Fastener, oil cup 22 52 225068
15,42 231418 ag Brace, air cleaner
38 Cleaner, air 15,42 235539
6,30,403.405,406 151834 a7 Brace’ air cleaner
34 Cleaner, air 6,7,8,16,20,24,30,32,54,403,465 235339
17.800 272461 43 Brace, air cleaner
40 Elbow, air cieaner {Discontinued not available at Kohler Co.}
6,8,16,20,24,30,32,403,405 235187 17 235578

21



AIR INTAKE

(Cont’d) K301
Index Description Part Index Dascription Part
Number Variaton Number Number Number Variation Number Number
49 Cover, screen Serew. shd. pan hd.
402,405,408 236381 10-32 xx 1-1/2" (2)
62 X~-80-57
NOT ILLUSTRATED Screw, slid, pan. hd. 10-32 % 2" (3)
Decal, air cleaner 4 H-50-58
(Replacad by 25 113 07) Screw, shid. pan. hd.
1,25,58,45,46,50,52,53,74,75 25 113 01 10-32 % 1-3/4" (3}
Decal, alr cleaner 22,52 X-50-61
(Replaced by 25 113 0B) Washer, lock #10 (3)
408 25 113 04 401 K-19-1
Serew, F.H.M. w/L.T. wash. sems Washer, lock /4™
10-32 % 5/16” {3} 404 X-20-1
1,3,8,10,14,21,22,25,38,52,69,70, Washer, lock #10 {3)
74,400,402,404,407 X-167-2 £22,24,30,32,52,54,75 H-22-9
Screw, hex. wash. hd. Washer, plain 1/4”
6-20 x 3/8” (3} 404 K-25-63
42 K-B7-27 Washer, plain #10 (2]
Screw, hex. wash. hd. 400 HK-25-79
10-32 x 9/16” (2) Washer, plain #10 (3)
45,46,50 X-67-65 9 K-25-79
Screw, hex. wash. hd. Nut, hex. 1/4-20
10-32 x 11/16" (3) 404 A-81-1
45,50,53,64,71,401 H-67-93 Screw, 10-32 x 5§/16”
Screw, sitd. pan. hd. 406 HA-173-1
10-32 x 2-1/4" (3) Screw, H.C. sems 1/4-20 3 3/4"
401 ' X-50-37 42 X-132-5
Screw, slitd. pan. hd. Screw, H.C. sems 1/4-20 x /27
10-32 3¢t 1~1/2" {3) 22,52 H-132-6

42 A-50-57




K301

Group 2

i3 BAFFLES & SHROUD

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number

1 Baffie, head 2 Batfle, head
54,62,86,97,99,101,102,103,105, 56,98 235955
113,115,122,131,133,135, 136, 2 Baffle, head
138,140,141,148,150,197 237520 181,191,198,202,206,207,211,221,

1 Baffle, head 230,248,258,259,262,271,274 237678
166,168,168,171,172,174,175,177, 2 Baffle, head
179,182,183,184,185.186.192,195, {Use 237677 on engines with a
196,210,215,216,217,219,220,227, spec. suffix of “D" & later.)
238,249,250,253,254,255,261,2863, 212 235049
272,273,276,279,282,303,334 237677 2 Baffle, head

1 Baffie, head {Use 237578 on engines with a

{Use 237677 on engires with a spec. suffix of “D” & later.)
spec. suffix of “D" & later.} 202 2359855
214 235367 2 Baffle, head
1 Baffle, head {Use 237520 on engines built after
(Use 237677 on engines with a Serial No. 3184999.)
spec. suffix of “D” & later.} {Use 237677 on engines with a
105,167,170,176,188,209,334 237520 spec. suffix of *D" & later.)

1 Baffle, head 5,23,69,128,154 235049

{Use 235049 on engines buiit before 2 Bafile, head

Serial No. 3185000.) {Use 237520 on engines built after
111,118,134,145,151,152,1563, Serial No, 3184989.)
154,162 237520 27,37,39 235049

2 Baffle, head 2 Bafile, head
1,2,3,6,7.8,12,13,14,15,17,18,18, {Use 235049 on engines with a
20,22,24,36,41,43,44,45,458.58,81, spec. suffix of “A" & “B".)

§2,66,78,89,91 ,92,93,98,156.109, 233 236915
130,193 235049

2 Bafile, head

10,28.55 235367

23




BAFFLES & SHROUD

{Cont’d) K301
Index Description Part Indax Description Part
Number Variation Number Number MNumber VYariation Number plumber
Bafile, head 5 Housing, blower
(Use 237678 on engines wih a 43,86,115,166,181 236865
spec. suffix of “D” & later.) 5 Housing, blower
181 238815 44 2358419
Baffle, cviinder 5 Housing, blower
1,2,8,6,7,8,10,12,13,14,15,17,18, 45,102,111,113,135,183 236680
19,20,22,24,27,28,36,37,39,41,43, 5 Housing, blower
44,45,48,55,56,58,61,62,66,79,89, 48 236780
91,92,93,96,98,106,109,130,135, 5 Housing, blower
174,175,177,184,191,192,193,198, 54 236690
202,206,207,211,214,219,221,230, 5  Housing, blower
233,248,259,262,271,274,282 235054 55 236802
Baffle, cyiinder 5 ousing, blower
(Use 2366786 on engines built after A 56.,'91?98,?05.188,248.232 237110
Se;ieggN«?égsig:ggg'} 5 5 Housing, blower
69,128, 154,258 235054 69,182 236797
Baffle, eylinder 5 Housing, blower
{Use 235054 on engines with 249 236995
spec. suffix "A” & "B} 5 Housing, biower
23,54.82.__97.99,101,102,103,105, 82,179,271,276 236985
113,115,122,131,133,138,140,141, 5  Housing, blower
148,150,166, 168,169,171,172,179, 93 236788
182,183,185,186,195,196,197,210, 5 Housing, blower
212,215,216,217,220,227,238,249, 97 237098
250,253,255,261,263,272,273,276, 5 Housing, blower
279,303 238676 99,106,133 237106
Baifle, cylinder & chsihé, blower
{Use 235054 on engines built before 103,209 237275
Serial No. 3185000.} 5 Housing, blower
111,118,145,151,152,153,154,162 236676 128 216 235493
Baffle, cvlinder 5 Housin‘g blower
167,170,176,181,188,209,334 236676 131 196' 237525
Housing, blower 5 Hous;ng' blower
1,27,145,151,168,174,192,206 235801 167 ' 236843
Housing, blower :
2,5,6 235822 5 HOUSII‘IQ, blower
Housing, blower 138_ L 237619
3 235823 5  Housing, blower
Housing, blower 140,215 237542
7 235088 §  Housing, blower
Housing, blower : o 141:2T7 o 237627
8,202 236407 5 Housing, blower
Housing, blower 148,178,177 237702
12,101,152,169 235693 5  Housing, blower
Housing, blower 197,220 237897
13,37,92,109,153,170,175 235934 5§  Housing, blower
Housing, blower 214 236802
17,24,150,188 235560 5 Housing, blower
Housing, blower 221 237830
19,89,118,172,219 237047 8 Housing, blower
Housing, blower 334 47 027 45
20,154,210,227 236221 5 Housing, blower
Housing, blower 273 47 027 31
23,39,96,171,184,211 236289 5 Housing, blower
Housing, blower {Replaced by 235822}
28 235832 4 235961
Housing, blower & Housing, blower
36,61,62,79,130,191,193,198, 22 236230
207,230 235561 5 Housing, blower
Housing, blower {Feplaced by 2378497)
41,182,185 238541 158 235981




BAFFLES & SHROUD

K307 (Cont’d)
index Description Part lndex Description Fart
Number Variation Number Number Number Variation Number Number
5 Housing, blower 13 Duct, air
{Replaced by 236407) {Replaced by 47 755 33 Kit)
195 235951 225,231,236,237 47 281 08
5 Housing, blower 13 Duet, air
(Replaced by 236670) {Replaced by 47 755 32 Kit)
18 235998 228 47 281 04
5 Housing, blower 14 Baffle, side
{Replaced by 236221) 225,228,231,236,237,282 47 083 01
5 Housing, blower 259 238710
{Discontinued not available at Kohler Co.) 16 Switch, toggle
BB © T 236803 262 - 41 099 04
6 Deflestor; grass : . 17 Baffle, alr
Rtett . RPN 4§,61,62,79,130,191,193,1¢8B,
- {Discontintiéd not available at Kohler Co.)
we 207,230: 236390
54 236687
- - 18 Scroli
& Deflector, grass a5 236389
7 B:f%l':iide 2R 18 Seroll
ALL (except 27,36,61,192,207,225, 18 Sf;',?z'w'193'198'207'230 zse717
228,2531,238,237,282 235652 130,191 237475
7 Baffle, side 19  Bracket, scroll support
27,36,61,182,207 236272 36 236392
8 Housing, blower 19  Bracket, scroll support
225,287 47 027 07 61,79,193,188,207 236718
8 Housing, blower 20 Cover, scroli
228,231,236 47 027 05 36,61,62,193,198,207,230 275824
8 Housing, blower 21 Cover, rectifier-regulator
233 47 027 08 334 41 096 23
8 Housing, blower 22 Screw, pozidrive T.H, 1/4-20 x 5/8"
238,303 47 027 13 334 47 086 08
8 Housing, blower
249 47 027 15 MNOT ILLUSTRATED
8 Housing, blower Lead, black, switch to ground
250 47 027 17 {3" - 14 gauge - uninsulated push on
8 Housing, blower tab - insulated barrel eyelet terminals}
253 47 027 18 259 41518 11
8 Heusing, blower Lead, black, switch to cord
254 47 027 20 (18" - 14 gauge - uninsulated push on
8 Housing, blower tab - insulated barrel eyelet terminals)
255,258 47 027 18 259 , 47 518 15
a Housing, blower Lead, black, swnchl to relay
259,262,274 47 027 23 (23" - 14 gauge - uninsulated push on
3 Housing, blower tab - insulated barrel eyelet terminals)
' 259 47 518 16
261 47 027 27
8 Housing, biower Screw, hex. wash, hd.
263 ’ 47 027 28 10-32 x 7/16” (3}
A 228,231,236,237 K-67-84
8 Housing, blower Serew, hex. wash. hd. 10-32 x §/8”
er2 47 027 32 225,237 X-67-85
8  Housing, blower Screw, hex. hd. mach. 10-24 x 3/8”
279 47 027 35 82,179 ¥X-97-3
9 Baffie, head Screw, hex. hd. mach.
225,231,236 47 124 03 10-24 % 3/8™ (2}
10 Baffle, head 54 K-07-3
226,237 47 124 09 Serew, H.C. sems 1/4-20 x 3/8”
i1 Baffle, evlinder 10,17,18,24,44,103,141,130,
225,228,231,236,237 A7 083 05 208,221 R-132~1
i2 Bracket, duct support Screw, H.C. sems 1/4-20 x 3/8" (2}
295,228,251,236,237 47 126 08 ©1,99,106,113 K-132-1

25



BAFFLES & SHROUD

(Cont’d) K301
Index Description Part Index Description Part
Number Variation Number Number Mumber Variation Number MNumber
Serew, H.C. sems 1/4-20 X 3/4” (4) Serew, hex. hd, 1/4-20 x 7/8" {2}
1,2,3,5,6,7,3,10,11,12,13,14,15, 3 H~465-1
17.18,19,22,23,24,28,41,43,44,48, Serew, hex. hd., 1/4-20 x 7/8” (4}
54,56,58,66,69,82,89,91,98,99,103, 45,93,102 K-465-1
106,109,113,115,118,128,133,138, Screw, hesx. hd. 1/4-20 x 5/8" (2)
140,141,145,148,150,151,152,153, 45,93 X-4585-2
154,162,166,167,168,169,170,171, Screw, hex. hd, 1/4-20 x 5/8" (3)
174,176,177,181,185,186,195,197, 102 K-465-2

Screw, hex, hd. 1/4-20 x 5/8" (4)

217,220,221,233,236,238,248,250, 3 X-465-2

253,254,255,258,259,262,271,273, Washer, lock #10 (2)

274,276,279,282,303,334 H-132-2 54 X-19-1
Screw, H.C. sems 1/4-20 x 3/4" (3) Washer, lock #10

202,206,210,211,212,214,215,216,

131,172,179,182,188,196,261, 225,237 R-19-1
263,272 X-132-2 Washer, lock 1/4”

Serew, H.C. sems 1/4-20 x 3/4” () 102 X-20-1
231 ¥-132-2 Washer, E.T. #10

Screw, H.C. sems 1/4-20 x 3/4” {5) 82 ) X-22-2
20,55,86,97.101,105,111,135,219, Washer, L.T. 1/2
225,227,228,237,248 H~132-2 258 i H-22-4

Screw, H.C. sems 1/4-20 x 5/8” (2) Washer, L.T./E.T. 1/2
66,225,228,231,236,237 X-132-5 wizier Jain #10 (3) X-22-26

Screw, H.C. sems 1/4-20x 1/2" {2) 205 23’6p X257
1,2,3.5,6,7.8,10,11,12,13,14,15, Washer, plain 1/4"
17,18,19,20,22,23,24,28,41,43,44, 113.231 236 X—25-20
48,54,55,56,58,66,69,82,86,89,91, Washer ;:Iazn 218"
97,98,99,101,103,105,106,108,111, 259 X-25-34
113,115,118,128,133,135,138,140, Washer, plain 1/4”
141,145,148,150,151,152,153,154, 231,236 X-25-52
162,166,167,174,181,195,197,202, Washer, plain 174" (2)
206,209,211,212,215,216,220,221, 225,228,237 K-25-52
225,227,228,237,248,249,250,254, Washer, plain 1/4"
262,274,262,303 X-132-6 1,13,166,167,168,169,170,171,172,

Serew, H.C. sems 1/4-20 x 1/2” (3) 174,176,177,179,181,182,185,186,
131,168,169,171,172,176,177,182, 188,195,196,197,202,206,209,210,
185,186,188,196,210,214,217,233, 211,212,214,215,216,217,219,220,
238,258,255,258,259,261,283,271, 221,227,233,238,248,249,250,253,
272,278,276,279,334 X-132-6 | 254,255,258,259,261,262,263,271,

Screw, H.C. sems 1/4-20 x 1/2” (5) 272,273,274,276,279,282,334 X-25-53
179 X-132-6 Washer, plain 1/4” (2)

Screw, H.C. sems 1/4-20 % 1/2” 82,231,303 X-25-53
219,236 X-132-6 Washer, plain 1/4” (4)

Screw, H.C. sems 1/4-20 x 7/8” 238 . K-25-T72
28 X-132-7 Washer, plain 1/4” (2) '

Screw, H.C. w/star washer sems 225,237 X-25-72

1/4-20 x 5/8” Washer, plain 5/16"
172,179.182,188,261,263,272 X-~143-5 225 X-25-85

Screw, H.C. sems 5/16-18 x 1-1/4" Nut, hex. 1/4-20
225,228,231,236,237 X-154-4 225,231,237 X-B1-1

Screw, F.H. 10-32 X 3/8" (2) MNut 7/16-32
225 X-167-3 262 41 100 02

o8



K301

BREATHER & VENT

Group 3 |

\%4
Index -Description . Part. " index . Description Part
Number . Variation Number Number . | Number Variation Number Number
1 Gasket, breather plate 12 Clamp, hose 5/16” wide
1,2,3,5,8,8,10,11 235048 L) X-426-9
2 Plate, breather 13 Hose, breather
1,2,3,5,8,9,10,11 235631 9 47 326 02
3 Reed, breather 14  Hose, breather 1/2” I.D.,
1,2,3,5,8,9,10,11 235047 3/4” 0.D., 5-1/4" Ig.
4 Baffle, breather 3 H-4B4-15
1,2,3,5,9,10.11 235117 14  Hose, breather 1/4” 1.D., 3-1/8" Ig.
5 Filter, breather 10 Y4842
1,2,3,5,9,10.11 235118 15 Cover, valve - Closed
5 Seal, breather 3,5,9.10 275839
1.2,3,5,8,9,10,13 231032 16 Hose, breather
7 Gasket, valve cover 8 47 326 01
1,2,3,5,8,8,10,11 275144
17 Cover, valve - Closed
8 Cover, valve assembly - Standard .
(includes 4,5) 8 47 096 01
1.2.11 A-235418-8 18 Filter, breather
9 Stud, valve cover 8 47 050 01
1,3,5,8,9,10 275220 18 Stop, breather reed
9 stud, valve cover 8 270146
2 235551
9 Stud, valve cover NOT ILLUSTRATED
11 47 072 08 Washer, lock 1/47
10 Palnut 1/4-20 2,3 H-20-1
1,5,8,9,10, 11 H-799~1 Nut, hex. 1/4-20
1" Clamp, hose 1/2" wide 2,3 X-81-1
3.9 H-426-3

a7



K301

Group 4
CAMSHAFT & VALVES

14 — — 12
? AN
13— &
12—@ Yl e
" %)
10 -—ﬂ ﬁu—w 8 s
16
Index Description Part’ index " Description - Part
Number Variation Number Mumber Number Variation Number Number
1 Camshaft assembly 11 Kit, retainer {2}
{includes 2) ALL 41 765 10
5,7,9,10,25,35 47 010 06 12 Rotator, exhaust valve
i Camshaft assembly {Replaced by 52 413 01}
6,8.11 47 010 09 7,8,9,10,11,15,23 230020
1 Camshaft assembly 13 Retdiner, exhaust valve spring
15 J-237562 5,6,25,35,38 230011
i Camshaft assembly 14 Spring, exhaust valve
23 47 010 07 5,6,25,35 235010
1 Camshaft assembly 14 Spring, exhaust valve
38 45 010 06 7,8,8,10,11,15,23 235168
2 Spring, actuating 15 Valve, exhaust
5,6,7,8,98,10,11,25,35,38 47 082 1 - 5,6,38 235828
3 Spacer .005 (A.R.) 15 Valve, exhaust - Stellite
ALL 275066 7.8,9,10,11,15,23,25,35 235838
3 Spacer .010 (A.R.)
ALL 275067
4 Pin, camshaft _ .
{Replaced by 47 380 09) The following parts are the only serviceable parts for the old
ALL 235193 style camshaft assembly, A-235857. If replacemient of a
5 Valve, intake complete ¢amshaft is necessary, the Automatic Compres-
5,6,7,8,15,23,25,38 235008 sion Release Camshaft (ACR) 47 010-06 should be Used.
5 Valve, intake - Stellite SR
9,10,11,35 235582 *16  Flyweight, spark advance (2)
] Retainer, upper spring (2) “{Discontinued not available ’
ALL 235011 at Kohler Co.) 230087
7 Spring, intake valve *17  Cam, ignition (Magneto)
5,6,7,8,15,23,25,35,38 235010 {Discontinued not available
7 Spring, intake valve at Kohler Co.) 235188
9,10,11 235168 *17 Cam, ignition (Battery)
8 Retainer, intake valve spring {Discontinued not available
5,6,7,8,15,23,25,35 230011 at Kohler Co.} 235690
g Rotator, intake valve *18 Spring, governor {2) 2752687
{Replaced by 52 413 01) *18  Pin, fiyweight {2) 230080
9,10,11 230020
10 Tappet (2) *These parts were used on engines with specification
6,6,7,8.9,10,11,15,23,25,35,38 D-235327 suffix “A".




Group 5

K301 CARBURETOR
index Descriplion Part Index Description Part
Number Variation Number Number Number Varlation Number Number

Refer to Section 3 of Carburetor Reference Manual
TR-2377-D for breakdown of the foliowing carburetor
assemblies:
Carburetor assembily
8.22,24,27,37,42,43,45,46,53
Before Serial No, 1723800013 use:
Adjustable jet assembly 47 0583 14
After Serial No. 17230800003 use:
Kit, fixed jet w/linkage
{Includes Carburetor, 47 053 68 - for
information only — not available
separateiy) e, 47 853 03
cloruse .
'Klt variable et wlllnkage .
- {Inclu buretor, 47 053 89 — for
" inform ‘only. ava:labie
separately): . S | 4785323

1.5 10:15; 18, 19, 26 50 57 62,91,
95,97,137, 152 400, 401,402
Before Serial No. 1725405693 use:
Adjustable jet assembly 47 053 13
After Serial No. 1725405683 use:
Kit, fixed jet wllinkage ’
{Includes Carburetor. 47 053 67 - for
information onfy - not ava:lab!e
separately) . 47 853 02
or use
Kit, variable Jet w/linkage
{Includes Carburetor, 47 053 88 - for
Information only - ot ‘available

separately) 47 853 22
Carburetor assembly
9,12,13,69,74
Before Serial No. 1723800013 use:
Adjustable jet assembly 47 053 12

After Serial No. 1723800003 use:

Kit, fixed jet w/iinkage

{includes Carburetor, 47 053 66 - for

information only - not available

separately} 47 853 01
or use

Kit, variable jet w/iinkage

{includes Carburetor, 47 053 87 - for

information only - not available

separately} 47 853 21

Carburetor assembly
14
Before Serial No. 1735210504 use:
Adjustable jet assembly
After Serial No. 1735210484 use:
Kit, fixed jet w/linkage
(Includes Carburetor, 47 053 69 -~ for
information only ~ not available
separately)
or use
Kit, variable jet w/linkage
(Includes Carburetor, 47 053 87 - for
information only - not available
separately)
Carburetor assetnbly
17,33
Before Serial No.1733600013 use:
Adjustable jet assembly
Kit, fixedjet wllinkage
{lacludes Carburetor, 47 053 70 - for
Information only < not available
Separate]y}
Carburetor assembly
82
Before Serial No. 1724400013 use:
Adjustable jet assembly
After Serlal No. 1724400003 use:
Kit, fixed Jet w/linkage
(Includes Carburetor, 47 053 65 — for
information only - not available
separately}
ar use
Kit, variable jet w/linkage
{Includes Carburetor, 47 053 86 -~ for
information only — not available
separately}
Carburetor assembly
84,106,125,403
Before Serial No. 1724400013 use:
Adjustable jet assembly
After Serial No. 1724400003 use:
Kit, fixed Jet w/linkage
(Includes Carburetor, 47 053 65 - for
information only ~ not available
separately)
OrF use
Kit, variable jet w/linkage
{Includes Carburetor, 47 053 86 - for
information only ~ not available
separately)

47 053 16

47 853 04

47 853 21

47 053 18

47 853 05

47 053 07

47 853 08

47 853 20

47 053 08

47 853 09

47 853 20

29



CARBURETOR

{Cont’d) K301
Index Description Part index Description Part
Number Variation Number Number Number Varlation Number Number
Carburetor assembly Carburetor assembly
98 115
Before Serial No. 1723900013 use: Before Serial No. 1727100013 use:
Adiustable Jet assembly 47 053 24 Adjustable jet assembly 47 053 29
After Serial No. 1723800003 use: After Serial No. 1727100003 use:
Kit, fixed Jot w/linkage Kit, fixed jet wilinkage
(Includes Carburetor, 47 053 83 - for {Includes Carburetor, 47 053 72 - far
information only — not available information only — not available
separately) i 47 853 15 separately) 47 853 07
or use or use
Kit, variable jet w/linkage Kit, variable Jot w/linkage
(includes Carburetor, 47 053 92 - for {Includes Carburetor, 47 053 90 - for
information only - not available inforrmation only - not available
separately) 47 B53 26 separately) 47 853 24
Carburetor assembly Kit, variable jet w/linkage
144,145 _ {includes Carburetor, 47 033 88 - for
Before Serial No. 1725300013 use: information only - not available separately)
Adjustable jet assembly 47 053 62 155 ) 47 853 22
After Serial No. 1725300003 use: Carburetor assembly
Kit, fixed jet w/linkage 123
(Includes Carburetor, 47 053 65 - for Before Serial No. 1725200013 use:
information only - not available Adjustable jet assembly 47 053 25
separately) 47 853 09 After Serial No, 1725200003 use:
or use Kit, fixed jet w/linkage
Kit, variable jet w/linkage {Includes Carburetor, 47 053 85 - for
{Includes Carburetor, 47 053 86 - for infarmation only — not available
information only — not available separately) 47 853 19
separately) 47 853 20 or use
Kit, variable jet wilinkage
{Includes Carburetor, 47 053 94 - for
information only - not available
separately} 47 853 28




301

——a CARBURETOR
{Cont’d)

index Description
Number Variation NMumber

Part index Desecription Part
Number Number Variation Number Number

1 Carburetor assembly
5,20,21,40,44,48,88

1 Carburetor assembly
77

1 Carburetor assembly
16,81

2 Carburetor assembly
119

3 Gasket, carburetor

1,3,5,8,9,10,12,13,14,15,16,17,
18,19,20,21,22,24,26,27,29,33,
37,40,42,43,44,45,46,47,48,50,
53,54,57,62,64,69,74,81,88,91,
97,115,119,123,152,155,400,
401,402

4 Gasket, carburetor
77.,82,84,91,95,98,106,125,137
144,145,403

5 Screw, sitd. sems H.C.

5/1s-18x 1" (2}

All

5 Screw, hex. hd. 1/4-20 x 1-1/4"
54

8 Rod, ball joint
91,95,97,115

7 Ball joint
91,95,97,115

8 Spring, main fuel adjusting needie
5,18,77.81,118

2 Needle, main fuel adjusting
5,16,77,81,118

i0 Needle, idie fuel adjusting
5,16,77,81,118

11 Spring, idle fuel adjusting needle

A-236271 5,16,77,81,119 200380
12 Screw, Idle speed adjusting
47 053 02 16,81 232558
13 Spring, idie speed
A-2355B0 16,81 232555
14 Needie and Seat
47 053 32 Available only in Carburetor Repair Kit
15 Gasket, bowt
5,16,77,81,119 200375
16 Gasket, bowl bafile
5,16,77,81,119 25 041 02
17 Kit, float
5,16,77,81,119 25 757 03
271030 18 Pin, float hinge
5,16,77,81,119 200376
19 Bowli, fuel
47 049 01 5,16,77.81,119 235448
19 Bowl, fuel
16,81 236317
KT770-1 20 Screw, bowl retainer
5,18,77.81,119 47 100 06
X-776-1 21 Gasket, bowl! retainer screw
5,16,77,81,1189 200372
238277 22 Plug, bowli drain
16,81 200434
45 208 03 23 Spring
16,81 236318
200383 24 Carburetor assembly
{Inchudes 25-33)
235415 28,47,54 B-237199
25 Screw, venturi set
235008 20,47.54 H-60-1

31




CARBURETOR

{Cont’d) K301
Index Description Part Index Deseription Part RS
Number Variation Number Number Number Variation Number Number SRR
26 Spring, throttle levar 33 Gasket, choke
adjusting screw 5 240288
29,47.54 232855 34 Choke, automatic
27  Screw, throttle lever adjusting 5 230426
29,47,54 232586 34 Choke, autornatic
2 vzgtz;’ 54 236666 40 238095
T 35 Link , chok
29 Scerew, load adjustmens I5 age, choke 235466
29,47.,54 - 236552 .
30 Nut, load adjustment 38 Fitting, swivel hose
{Discontinued not available at Kohler Co.) _5‘.} R-853-1
29,47 .54 536553 37 Fitting, hose
31  Spring, idle adjustment 54 237813
29,47.54 234208 38  Valve, gas
32 Screw, idle adjustment 20,21,24,27,37,43,44,45,46,88 221282
29,47,54 234206
CARBURETOR
3
{Cont’d)
%___ 39
' — G0
47_m~@
48—
49—

45 —
Index Desecription " Part index Description " S - part
Number Variation Number Number Number Variation Number o © Number

38 Elbow 45 Connector {2)

1,3,5,8,10,14,15,16,17,18,19,21, {Use with copper fuel line)

24,26,33,42,50,53,62,69,74,77, 57 231509

81,82,91,95,97,98,106,115,119, 45 Connector

123,125,126,137,144,145,152, {Replaced by 47 136 03)

155,400,401,402,403 25 155 Q2 54 KX-226-2
40 Elbow 47 Sleeve

9.,13,22 231510 {Use with copper fuel line only}
41 Eibow 9,13,22 220847

16 H-274-8 43 MNut
41 Elbow {Use with copper fuel tine only)

84 H~274-9 9.13,22 220786
42 Elbow 49 Cup, fuel

47 H-B55-1 16 H-376
43 Elbow 50 Mipple 1/8 x 3/4"

29 HK447-6 16 K-217-11
44 Elbow, hose 51 Tee, pipe

84 ¥-381-12 16 X-203-10




CARBURETOR

K301 (Cont’d)

Index Description Part Index Description Part

Number Varlation Number Number MNumber Varlatlon Number Nuamber

52 Bracket, regulator G3 Bracket, choke assembly
B4 231471 {Includes 60)

53 Bracket, regulator 26 A—236920
28 236448 54 Bracket, choke

54 Extension, throtiie lever 400 235374
a3 236759 65 Hose, flexible 2"

55 Regulator 29 247055
54 B-230695 86 Hose, flexible 6-1/2”

56 R@gpiator 54 K-409-5
29 B-220578

57 Bushing, reducer NOT JLLUSTRATED

”4" L D x3/8” O.D. Kit, carburetor repair
o 54 X-202-30 {Includes bowl retainer screw, bowl
: 58 Clamp, hose @ gasket bowl, baffle gasket, float pin,
' 59 Brsa‘::kiet. éﬁﬁke assembly X-426-3 -needie valve, needie seat, gasket &
(fnclude 60) I;;edl; a;;ld se:t L*;:iiy) rstor
e or Kohlet, adjustable carburetor
?296 12;717 +19,38,57.62, 69 91118, A-236919 5,16,20,21:40,44.48,77,81,88,119 25 757 01
59  Bracket, choke assembly . Kit, float repair
''13,15.50,77 A-236918 (includes ‘bowl gasket and float assembly)

80 Clip, choke cable (For. Kohler: adjustable carburetor)
3,9.12.15.17,19,33,50,57,52,59, _5.16.20.21 40,44 48,77,81,88,119 25 757 03
77,91,115,401 235603 Kit; shaft replacement

80  Clip, choke cable {Includes bowl gaskets, spacer, choke
26 ¥-588-1 shaft spring, choke shaft ball, screws,

61 Bracket, choke assembly throttle shafts, choke shaft, throttle shaft

{Includes 62) bushing, choke shaft bushings)
18,97 A-236921 (For Kohler adjustable carburetor)

62 Clip, choke cablo §5,20,21,40,44,48,77,88,1189 25 757 05

18,87 235778

33



K301

Group 6
CLUTCH

Index Description Part index Description Part
MNumber Variation Number Number Number Variation Number Number
i Key, square 11 Cover, grease fitting
{Discontinued not avallable at Kohler Co.) (Discontinued not available at Kohier Co,}
1 K-286-11 1 234088
2 Cluteh assembly 12 Bearing, ball
(Includes 3 —14) 1 234090
1 A-235020 13 Ring, retaining
3 Shaft, drive 1 235305
1 234081 i4 Clutch assembly
4 Plate, bearing retalner {Discontinued not available at Kohler Co.}
1 234092 {Includes 15 - 29)
5 Lever, shifting 1 A-234083
1 A-234026 i5 Lock, screw {2}
[+ Yoke, cluich 1 234057
1 A-234027 16 Serew, hex. hd. 5/16-18"
7 Fin, roli {2} {Discontinued not available at Kohler Co.)
1 274101 1 234114
8 Cover, namaplate 17 Lock, adjusting
{Discontinued not available at Kohler Co.) 1 234060
1 234087 i8 Housing, clutch
g Shaft, voks 1 234094
1 274117 19 Spring {3}
10 Housing, power take-off 1 234055
{Discontinued not available at Kohler Co.} a0 Bearing
1 234086 1 212135

21 Plate, pressure '
1 A-234062




CLUTCH

K301 {Cont’d)
Incdlex Description Part inder Description Part
Number Varlation Number Number Number Variation Number MNumber
22 Link, connecting (6} MNOT ILLUSTRATED
1 A-2340866 Serew, H.C. 5/16-18 2 3/47 (3}
23 Fin, link {(Short) {3) 1 K-6-14
1 234052 Screw, HM.C, 3/8-16 x 1-1/4”
24  Pin, cotter () i X-7-2
{Discontinued not available at Kohler Co.) Screw, M.C. 3/8-24 » 2-1/2” (2)
i H-36-4 {Discontinued not available at Kohler Co.}
25 Fin, ink (Long) {3} 1 K729
1 - 234052 Serew, H.C. 7/16-14 x 1" (4)
26 Slesve, release 1 X-8-7
1 A-234062 Washer, lock 5/16" {4)
27 Bearing, release 1 X-21-1
R ' A-234086 Washer, lock 3/8"
28 Member, driven 1 X-22-1
(Discontinued not avallable at Kohler Co.) Washer, LE.T. 1/4"
1 A-234084 1 X-22-11
29 Ring, adjusting . Washer, lock 7/18™ (4)
(Discontifiued not avaltable at Kohler Co.) 1 X-23-1
1 234068 Secrew, button hd. 10-24 x 1/2" (5)
1 X-58-13
Screw, H.C. 1/4-20 x 3/8”
1 X-52-22

MNut, hex. lock 3/8-24
(Discontinued not available at Kohler Co.)
1 H-~101-5

35



K301

Group 7
CRANKCASE

—8
&
index Description Part Index Description Part
Number Variation Nurmnber Number Number Variation Number Number
1 Cylinder block & Plate, bearing
{Service with either a Short Block or & Miniblock. {Use 45 156 01 prior to spec. suffix *C7})
Refer t¢ K301 Selection Guide TP-2080-C.} 128,138,144,152,159,161,162,165,

2 Shaft, balance gear stub (2) 172,182,184,185,186,191,183,200,
100,143,1567,159,161,170,172,178, 206,215,223,225,234,242,247 268,
182,184,208,211,226,233,234,235, 270,277 ,284,286,289,291,295,298,
284,291,300,302,314,318,321,334, 302,308,335,338,341,346,347,348,
346,347,353,355,363,372,500 236559 353,355,366,372,500 &5 1586 02

3 Gasket, bearing plate .010 (A.R.) 7 Seal, front oil
ALL 235070 ALL 47 032 06

4 Gasket, bearing plate 3 Bearing, ball {2)

ALL 235757 ALL 235376

5 Plug, button g Cover, camshaft
2,4,12,20,22,23,50,52,54,77,98, 226,232,277,284,291,301,318,322,
100.113,1?1,132.145,178 X-301-1 355,359 237623

6 Plate, bearing 10 Cover, camshaft
1,2,4,5,8,12,20,22,23,32,33,34,47, ’

ALL [except 226,232,277,284,291,301,
50,52,54,56,57,62,77.84,94,98,100, 318,322,355, 359) 235026
113,117,121,132,143,145,147,154, ' ! !
155,156,157,158,170,178,211,217, 11 Gasket, camshaft cover
233,235,285,300,301,303,314,318, ALL 235025
321,322,334,340,343,363,369,374 45 156 03 12 Plug, sltd. hd. 1/8 N.P.T.F.

& Plate, bearing 47,57,300 K-75-17
21,29,35.75.208.228.232 235354 13 Piug, hex. cisk. 1/8 N.P.T.F.

& Plate, bearing 314,340,363 A-75-~23
38,41 235098 14 Bearing, governor cross shaft

ALL 234366

15 Plug, cup 1/27 (2}
21,50,56,84,128,152,157,161,185,
223,242,277,285,285,295,298,322,
334,338,341,343,366,369 K~702-3




CRANKCASE

K301 (Cont’d)

Index Description Part incdex Description Fart

Number Variation Number Number Mumber Variation Number Number

16 Seal, rear oil Screw, H.C. sems 1/4-20 x 5/8” {4)

ALL {except 94,165,247,268,301) 47 032 07 208,289,295,302,359 H-132-5

16 Seal, rear oil {2) Serew, H.C. sems 1/4-20 x 1/2”

94,165,247 268,301 47 032 07 77.138 X~132-6

17 Piug, expansion Screw, H.C. sems 1/4-20 x 1/27 {3)

ALL K-230-11 1,32,33,47,50,54,57,62,84,147,

18 Shaft, governor 154,155,157,170,223,285,300,301,
ALL 235125-8 303,314,318,321,322,340,341,369,

18 Plug, cup i8/i6" 374 H-132-6

0 Plizgs iizp?;o_ﬁ 19;355 359 X-702-12 Screw, H.C. sems 1/4-20 x 1/2” {4)

B 235, 255 .702-14 2.,4,8,12,20,21,22,23,29,34,35,38,

s S NLPITLF. 41,52,56,75,94,98,100,113,117,

g f ;3-41 347- 363 47 139 01 121,128,132,143, 144,145,152, 156,
g : Al 158,159,161,162,165,168,172,178,
S 84, 128 ,45 352 157 158, 182,184,185,186,191,200,206,211,

W '0’172 178 182 233 234 235 215,225,226,232,233,234,235,242,
300,322,341,346,366,369,372 47 139 01 268,270.277,284,286,291,298,308,

20  Plug, hex. ctsk. 3/4" N.P.T. F. (3) 334,335,338,341,346,347,348,353,

.., 158,182,277,284,291,318,334,343 47 139 01 355,363,366,372 X-132-6

21 . Insert, exhaust valve Screw, H.C. sems 3/8-18 x 1" (4)

ALL ' 230170 1,2,4,8,12,20,21,22,23,29,32,33,

22 Insert, intake vaive 34,35,38.41 47.,80,52,54,56,57.,62,
4,22,32,62,77,84,100,143,155,156, 75,77.684,94,98,100,113,117,121,
157,161,162,182,185,186,206,217, 128,132,138,143;144, 145,147,152,
298,314,322,334,340,343,346,353, 154,155,156,157,158,159,161,162,

500 230265 165,168,170,172,178,182,184,185,
23 Guide, valve (2) 186,191,200,206,208,211,215,223,
ALL 2350075 205,226:232,233,234,235,247,268,
270,277 .284,285,289,291,295,300,
NOT ILLt\-."VSaTsiAe:EEIaEn Lan 301,302,303,308,514,318,321,322,
50'54"57.68‘147‘154‘155'223‘314' 334,335,338,340,341, 343,346,347,
340 %2568 348,353, 355,359, 363, 366,369,372,
Washer, plain 1/4” 374 X-159-2
1,32,33,47,84,157, 170,285,300, Serew, H.C. sems 3/8-16 x 1" (4)
242,286,298 H-175-1

301,303,321,322,343,369,374 X-25-72
Screw, H.C. sems 1/4-20 x 5/8”

1,32,33,47,50,54,57,62,84,147,

154,156,157,170,223,285,300,301,

303,314,318,321,322,340,343,

369,374 A-132-5

37



K301

Group 8
CRANKSHAFT
Index Description Part Index Description ' Part
Number Variation Number Number Number Varlation Number Number
1 Crankshaft i Crankshaft
1,3,29,65,148,166 .20 }
Before Serial No. 1522400013 use: B-235837# Be_fore_Seriai MNo. 162_33000_}3 use: B-236256#
After Serial No. 1522400003 use: 47 142 16+ After Serial No. 1623300003 use: 47 142 24~
1 Crankshaft 1 Crankshaft
4 24,142,167 _
Before Serial No. 1613300013 use: B-2358444# Before Serial No. 1528900013 use: B-236477#
After Serial No. 1613300003 use: 47 142 18* After Serfal No. 1528900003 use: 47 142 25°
1 Crankshaft 1 Crankshaff
5,11,21,76 ) 28,31
Before Serial No, 1525600013 use: B-235949¢# Before Serial No. 1525200014 use: B-235334¢f
After Serial No. 1525600003 use: 47 142 22* After Serial No. 1525200004 use: 47 142 26
1 Crankshaft 1 Crankshaft ]
7.51 {Discontinuad not available at Kohler Co.)
Before Serlal No. 1525400013 use: B-235909# 27 B-236610#
After Serial No. 1525400003 use: 47 142 17* 1 Crankshaft ,
{Discontinued not available at Kohler Co.}
1 Crankshaft
57 ) . B-2370054#
8.83 1 Crankshaft
Before Serial No. 1531600013 use: 8-235887# '-637“ shait. - ©Bsasasdn
After Serial No. 1531600003 use: 47 142 20" B
1 Crankshaft
1 Crankshafit -
10 ?4.1_65 L
Before Serial No. 1523200013 use:  B-236408# Before Serial No. 1532400013 use;  B-236881#
X After Serial No. 1532400003 use: .. 47142 27
After Serial No. 1523200003 use: 47 142 23* 1 Crarikshaft
1 Crankshaft
86 47 014 01#
{Discontinued not available at Kohler Co.) 1 Crankshaft
14 B-236704#
107
1 Crankshaft Before Serial No. 1602000013 use: 47 014 14#
{Discontinued not available at Kohler Co.) After Serial No, 1602900003 use: 47 142 29°
15 B-235920# 1 Crankshaft
i Crankshaft 108
16,30,96 Before Serlal No. 1829400013 use: 47 014 13#
Before Serial No. 1530100813 use: 47 014 05% After Serial No. 1829400003 use: 47 142 31+
After Serial No. 1530100003 use: 47 142 30~ 1 Crankshait
1 Crankshaft {Discontinued not available at Kohler Co.)
17,22,34 110 47 014 23%
Before Serial No, 1826000013 use: B-236923% 1 Crankshaft
After Serial No. 1826000003 use; 47 142 19~ 131
1 Crankshaft Before Serial No. 1822500013 use: 47 014 253
{Discontinued not available at Kohler Co.} After Serial No. 1822500003 use: 47 142 32+
18 B-235933# 1 Crankshaft
1 Crankshaft 132
{Discontinued not available at Kohler Co.} Before Serlal No. 1702800413 use: 47 014 28#
19 B-235863% After Serial No. 1702600003 use: 47 142 33*




CRANKSHAFT

K301 {Cont’d)
Index Description Part Index Description Part
MNumber Variation Number Number MNumber Variation Number Mumber
1 Crankshaft 4 Kit, spacer
135 {Includes 5}
Before Serial No. 1601500013 use: A7 014 27# 29,30,31,34,51,65,67,76,83,107,
After Serial No. 1601500003 use: 47 142 45* 185,142,143,167,168 47 755 01
1 Crankshaft g Retainer {2)
145 47 014 35#% 29,30,31,34,51,65,67,76,83,107,
1 Crankshaft 135,142,143,167,168 R-269-34
146 47 014 34#%
1 Crankshafit #NOTE: Crankshaft contains external fastening threads.
168 Fastening hardware is serviced separately., The
Before Serial No. 1602600013 use: 47 014 514# fastening hardware includes a square key, washer
Affer Serlal No. 1602900003 use: 47 142 29* and a lock nut. See the flywheel group for part
q Ci'énké'h'a'ft . ; numbers.
: 75 47 142 35*
2 - Gear assembly (2} *NOTE: Crankshaft contains internal fastening threads.
" (Includes 3)- - " Fastening hardwate is serviced separately or with
- (Replaced by45 043 _.0_3_) _ crankshaft as a kit. The fastening hardware In-
_ : :123 5’?421‘ %i‘g"i;}ﬁﬁ’sf’m’ss’w?’ 47 042 B1e cludes a woodruff key, washer and screw. See
3 Béa_?lns'._ needle (2) : the flywheel group for part numbers,
29,30,31,34,51,65,67,76,83,107,
135,142,148,167,168 +NOTE: Refer to Service Bulletin 135 to determine which
Before S_érigi'No. 9641311 use: 236506+ gear assembly and needle bearing to order.
After Serlal No. 9641310 use: 47 030 01+

39



Group 9
CYLINDER HEAD

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Head, cylinder 4  Washer, plain'3/8” (10)

{Use 237827 after Engine 1,3,7,8,10,11,25,36,45,48,53,55,

Serial No. 3184999) 57,61,68,70,73,75,78,86,87,90,95,

{Use 237670 on engine spec, 96,100,101,103,104 270888

suffix “D" or later) 4 Washer, plain 3/8" (9)
1,3,5,10,11,47,53 237829 5,15,24,29,38,40,42,43,58,65,67,

1 Head, cvlinder 68,72,81,82,85,88,91,94,108 270889
7 237831 4 Washer, plain 3/8" (11)
1 Head, cylinder 33,47.84 270889

{Discontinued not available at Kohler Co.) 4 Washer, plain 3/8” {12)

8,86 47 015 03 B3 270889
1 Head, eviinder 4 Washer, plain 3/8" (13}

61,73,75,85 237671 71,982 270839
i Head, cylinder 5 Spacer

(Discontinued not available at Kohler Co.) 81,84,87,95 X-400-71
69 237715 5 Spacer (2) .

2 Head, cylinder 40,103,104 K-400-71

{Use 237829 prior to Engine Serial 5 Spacer {2)

No. 3185000) {Use variation number 1 prior to Engine

{Use 237670 on engine spec. suffix Serial No. 3185000}

“D" or later} 48,55 X-400-71
15,24,25,29,33,36,38,40,43,48, 5 Spacer (3)

65,67 237827 36,71,92 K-400-71
2 Head, cylinder 5 Spacer (4)

42,45 237580 33,43,63,86 H-400-71
2 Head, cviinder 5 Spacer (5)

55,67,58,63,68,71,72,78,81,82, 24,72 H-400-71

84,87,88,90,91,92,94,95,96,101, 5 Spacer (6)

103,108 237670 67,68 X-400-71
2 Head, cvlinder 5 Spacer (7)

70,100,104 47 015 04 88,108 H-400-71
3 Gasket, head 5 Spacer {2)

{Replaced by 47 041 10} (Discontinued not available at Kohler Co.)
1.8,5,7,8,10,11,15,24,25,29,33, 33 X-400-83
36,38,40,42,43,45,47,48,55,57, 5 Spacer
58,61,63,65,67,.68.60,70,71,72.73, a0 X-400-91
75,78,81,82,84,85,86,87,88,90, 5 Spacer (2)

91,982,984 95,96,100,101,103,104 237658 81,82 K-400-91
3 Gasket, head 5 Spacer {3)

108 47 441 10 78 X-400-91
3 Gasket, head 5 Spacer (4)

53 47 041 15 G5 K-400-91

Y




CYLINDER HEAD

K301 {Cont’d)
Index Description Part Index Description Part
Mumber Variation Nurmber Number Number Variation Number Number
& Strap, lifting 8 Stuc
{Replaced by 47 445 02} 11,29,38,53,73,84,87.81,108 237522
1,3,7,8,10,11,24,25,33,36,40,43, g Stud {2)
45,47,48,53,55,57,61,63,65,67,68, {Use Variation No. 1 prior to Engine
69,70,71,72,73,75,78,81,82,85,86, Serial No. 3185000}
£7,88,90,91,92,84,95,96,100,101, 48,55,82 237522
103,104,108 A7 445 01 g Stud {2)
7 Screw, H.C. 3/8-16 xx 1-3/4” 104 237522
25,86,48,53,55,57,70,71,78,82,84, g Stud (3)
90,91,92,96,100,101,103,104 270721 82 237522
7 Screw, H.C. 3/8-16 x 1-3/4” g Stud (4)
(Use Variation No. 7 prior to Engine 95,96,103 237522
Serlal No. 3185000) §  Stud (6)
45 . 270721 33 237522
7 Screw, hex. hd. 3/8-16 x 2-5/8" 10  Bracket, baffle mounting
85 275196 B4 47 126 04
8 Screw, hex. hd. 3/8-16 x 2-1/2" {9)
1,3,7,8,10,47,61,69,75 235175 NOT ILLUSTRATED
8 Screw, hex. hd. 3/8-16 x 2-1/2" (5) Washer, lock 3/8"
5 235175 40,63,65,87 X-22-1
8 Serew, hex. hd, 3/8-16 x 2-1/2" (8) Washer, lock 3/8" (2)
11,73,85 235175 48,55,82,92,103,104 K-22-1
& Screw, hex. hd. 3/8-16 x 2-1/2" {6) Washer, lock 3/8” (3)
86 235175 36,81,86 H-22-1
& Screw, hex. hd. 3/8-16 % 2-1/4” {4) Washer, lock 3/8” (4)
5 271077 33,43,72,96 H-22-1
8 Screw, hex. hd. 3/8-16 x 1-1/2" {2) Washer, lock 3/8" (5)
88,108 270158 24 H-22-1
1 Serew, hex. hd, 3/8-16 X 1-1/2" (3} Washer, loclk 3/8” (6)
33,43,63,67,68 270158 67,68 X-22-1
1 Screw, hex. hd, 3/8-16 x 1-1/2" (4) Washer, lock 3/8” (7)
24,72,96,103 270158 88,108 H~-22-1
8 Serew, hex. hd. 3/8-16 % 1-1/2" (§) Washer, 1.T. 3/8”
36,65,71,78,92,95 270158 24,40,72 X-22-10
8 Screw, hex, hd. 3/8-16 X 1-1/2" (6) Washer, plain 3/8" (2)
48,55,81,82,101,104 270158 55,92,103,104 X-25-28
8 Screw, hex. hd. 3/8-16 X 1-1/2" {7) Washer, plain 3/8" (4)
49,53,84,90,91,100 270158 96 X-25-28
8 Serew, hex. hd. 3/8-16 x 1-1/2" (8) MNut, hex. hd. 5/16-18 (2)
{Use Varlation No. 1 prior to Engine 101 X-82-2
Serial No. 3185000) Nut, hex. hd. 3/8-16
25,29,38,57,70,87 270158 11,29,38,53,73,90,91 H-83-2
8 Screw, hex. hd. 3/8-16 X 1-1/2" (8] MNut, hex. hd. 3/8-16 (2)
{Use Variation No. 7 prior to Engine 38,82,84,87 X-83-2
Serial No. 3185000} Nut, hex. hd. 3/8-16 (3}
45 270158 36,71,78,81,86 K-83-2
8 Screw, hex. hd. 3/8-16 x 1-1/2" (8} Nut, hex. hd. 3/8-16 (4)
15,42,58,94 270158 48,55,66,104 X-83~2
9 Stud Nut, hex. hd. 3/8-16 (5)
90 237277 24,72,92,95 X-83-2
9 Stud (2) Nut, hex. hd. 3/8-16 (8)
40,101 237277 33,43,63,67.68,103 H-83-2
9 stud (3) Nut, hex. hd. 3/8-16 (7)
36,71,78,81.86 237277 88,108 H-83-2
9 stud {4) Nut, hex. hd. 3/8-16 (8)
65 237277 S6 A-83-2
g Stud (5} Mut, hex. jam 3/8-16
24,72 237277 90,92 A-83-6
] Stud (6} Nut, hex, jam 3/8-16 {2)
43,63,67,65,108 237277 38,82 A-83-6
9 stud {7} Nut, hex. jam 3/8-16 (3)
88 237277 36,71,78,81.,88 X-83-6

41



CYLINDER READ

{Cont’d) K301
index Description Part index Desecription Part
Number Varlafion Number Number Mumber WVariation Number Number
MNut, hex. jam 3/8-18 (4) Mut, hex, jam 3/8-15 (V)
33,43,63 H-83~-8 88,108 K-83-6
Nut, hex. jam 3/8-16 (5) Screw, H.C. 3/8-16 x 27
24,65,72 K-83-6 160 K-129-14
MNut, hex. jam 3/8-18 (6} Washer, plain 3/8”
K~83-6 85,100 47 468 07

67,68




Group 10
DIPSTICK

Index” Description . Part: Index Description Part
Number: " Variation Number Number Number Variation Number Number
1 Dipstick 16-13/32" blade 5 Dipstick 8-31/32” blade
{Discontinued not available at Kohler Co.}) 48 237932
2 A~235608 5 Dipstick 13-55/64" blade
1 Dipstick 16-13/32" 55 47 038 04
& A-235543 5 Dipstick 13-51/64" blade
1 Dipstick 14-7/8" blade 57 45 272 03
4 A-235941 5 Dipstick 14-31/64" blade
1 Dipstick 14-7/18" blade 63 47 038 16
it} 235982 5 Dipsticlk 13-31/64" blade
1 Dipstick 14-7/16" blade 62,202 47 038 18~
{Discontinued net available at Kohler Co.) 5 Dipstick 14-27/32" biade
11 A-236210 54 47 038 03
1 Dipstick 12" blade & Dipsticlk 14-1/2” blade
{Discontinued not available at Kohler Co.) 30 237052
i2 232757 & Dipstick 14-29/64" blade
1 Dipstick 15-1/4" blade 42 237087
15 236466 3] Dipstick 3-31/32" blade
1 Dipstick 15-8/16" blade 56 47 272 01
23 236703 6 Dipstick 13-51/64" blade
2 Dipstick 8-11/16” blade 64 47 272 03
7 A-235985 7 Dipstick
2 Dipstick 10" blade 41 A-237211
31,204 237015 8 Dipstick 3-31/32" blade
2 Dipstick 4-1/2" blade 56 47 272 01
40 A-236640 g Dipstick
2 Dipstick 13-7/64" blade {Replaced by 47 755 35)
65 45 272 D4* 39 A-237150
3 Dipstick 8~11/16" blade 10 Dipstick 5-3/4" blade
17 238837 40 A-237282
3 Dipstick 16-21/64" blade 11 Dipstick 2-1/4" blade
52 47 038 05 1,200 A~235092
4 Dipstick 4-3/8" blade i1 Dipstick 8-7/8" blade
28,35 237013" 3 A-235320
5 Dipstick 7-13/168" blade 11 Dipstick 8-3/32" blade
44 237620 B 235747

43




K301

DIPSTICK

{Cont'd; />

—13

t@é-—zz

m__ 27

Index Description Part Index Description Part
Mumber Variation Number Number MNumber Variation Number Number
i2 Tube, oil fill 7-5/32" 23 Cover, camshaft
15 236465 44,48 237623
13 Tube, il filj 7-1/2" 24 Gasket
2.5 275875 17,30,31,42,53,54,55,57,62,63,64,
13 Tube, oil fill 6-3/4" 65,200,201,202 237064
8,11 235335 25 Piug, p]pe
14 Tube, oif fill 6-21/32 (Discontinued not available at Kohler Co.)
4,23,40 235885 a5 X-75-13
14 Tube, oil fill 4-1/47 25 Bracket, tube
2 236382 (Use after Engine Serial No. 7158393)
i5 Tube, oil filt 8-5/8” 55 47 126 11
15 Tusbze oil fill 8-5/8" frie 27 Plate, oil fill pad
56 45 538 01 200 237262
i6 Tube, oil fill 87 o7 180 03 NOT ILLUSTRATED
16 T:;::sso“ fil o7 18 Screw, R.H.M. 10-24 x 7/16™ (3}
53,'62.63,202 47 180 04 17.30,31.53.54_,57,62,6_3,64,65,
17 Tube, oil fill 4-1/16" 201,202 X-131-2
17,31,201 47 538 01 Screw, socket head (3)
18 Tube, oil fill 9-3/8" {Discontinued not available at Kohler Co.)
42 237547 42,55 ) . _ X-55-8
19 Tube, oil fili 9-11/32" Screw, hex, hd. sems 1/4-20 x 172" .
30,57 236964 55 o . . X-132-8
18 Tube, oil fill 8-5/8" Washer, 1.7. #10 (3) 5
64,65 47 180 05 42,55 X-22-9
20  Tube, oil fill 9/16” Washer
7 2325656 {Discontinued not available at Kohler Co.}
21 Tube, oil fill 1-13/16" 55 H-25-60
28,35 47 123 08
22 Clamp *When replacing these dipsticks for the first time, oll fill
55 X-785-1 tube must also be ordered.

a s




K301

Group 11
ELECTRIC START

Index Description Part Index Description Part
MNumber Varlation Number Number Number Variation Number Number
1 Support, starter upper ) 8 Support, starter lower
6,16,19,32 235717 14 235681
1 Support, starter upper 9 Puiley, driven
{Discontinued not available at Kohler Co.) 15,28 231591
26 236427 10 Key, sduare
2 BracKet, starter adjusting 16,28 242168
2,7,8,13,14,17,21,38,38,44, 11 Washer (2)
300,305 235203 {Discontinued not available at Kohler Co.)
2 Bracket, starter adjusting 32 270889
{Discontinued not available at Kohier Co.} 12 Starter, generator - assembly
23 235707 {Includes regulator)
2 Bracket, starter adjusting {Discontinued not available at Kohler Co.)
59,66 237055 2,6,7.14,16,19,21,32 B.275703
3 Bracket, starter adjusting 12 Starter, generator - assembly
15,28 231273 26 A-236278
4 Screw, hex. hd. 5/16-18 x 1" (3) 12 Starter, generator - assembly
(Discontinued not available at Kohler Co.) {Discontinued not available at Kohler Co.)
26 236431 13,23,38,301 B-275847
5 Support, starter lower 12 Starter, generator - assembly
15,28 235373 15 C-231262
6 Support, starter lower i3 Shim .010 (A.R.)
23 235708 2,6,7,14,15,16,17,19,23,26,32,39 236397
& Support, starter lower 14 Puliey, generator
59,66 237882 2,6,7,13,14,15,16,17,18.18,21,
7 Support, starter lower 23,26,32,38,39,300,301,302 235751
6,16,19,26,32,302 235749 15 Belt
8 Support, starter lower 2,7,13,14,21,89 235262
17,18,21,38 235457 15 Belt
8 Support, starter lower 6,16,19,26,32 235261
{Discontnued not available at Kohler Co.) 15 Belt
2,7,8,13,39,300,305 235196 15 231805

45




ELECTRIC START

{Cont’d) K301
Index Desecription Part Index  Daescription Part
Number Varlation Number Mumber Number Variation Number Number
15 Belt 19 Support, starter upper
23 231446 2,7,8,17,18,21,39,300,308 235197
18 Belt 19 Support, starter upper
339 235312 59 237883
16 Guard, belt 19  Support, starter upper
6,19,26,32 235530 {Discontinued not available at Kohler Co.)
16 Guard, belt 14 235315
7,13,14,39 235528 19 Support, starter upper
i6 Guard, belt
38 235529 38 236416
17 Guard, belt 19 Support, starter upper
23 235704 68 237056
17 Guard, belt 20 Support, starter upper
303,305 235719 {Discontinued not available at Kohler Co.)
i  Support, starter upper 23 235705
(Includes panel} 21 Bracket, guard belt
{Discontinued not available at Kohler Co.) {Discontinued not available at Kohler Co.)
13 235198 305 235066

ELECTRIC START
{Cont’d) 38

Siarter-Generator

index Description Part Index Description Part
Number Variation Number Mumber Number Variatfon Number Number
22 MNut, terminal (4) 24 Washer, plain terminal (2)
ALL X-81-7 {Discontinued not available at Kohler Co.}
23 Washer, split -~ terminal stud (4} 2,6,7.13,14,15,16,19,21,23,32,39 275886
{Replaced by 272320} 24 Washer, plain terminal (2)
2,6,7,13,14,16,198,21,23,32,32 275979 (Discontinued hot available at Kohler Co.}
23 Washer, split - terminal stud 26 272319
15,26 272320

AL




ELECTRIC START

1301 (Cont’d)
Index Description Part indext Description Part
Mumber Variation Number Number MNumber Variation Number Number
25 Bushing, insulated ferminal “A" 40 Stud, terminal “F*
(Replaced by 232861) {Includes bushing)
2.8,7,13,14,16,19,21,23,32,39 275974 {Replaced by 232862)
25 Bushing, insulated terminal “A” 2.6,7,13,14,16,19,23,32,32 275873
15,26 232881 40 Stud, terminal “F”
(Includes bushing)
26 Stud, terminal “A” {Discontinued not available at Kohler Co.)
{Discontinued not available at Kohler Co.) 15,26 232862
,19,21,28,32,39 275972 41  Washer, insulated terminal
26, S CALL 275985
' 42  Holder, ground brush
: 233420 ALL 231306
27 o ates2) 43  Washer, spiit - regulator mounting {2)
(Replaced by 285652). . Civll 2B X-19-1
'2,6,7.'.13:,14,35.,1“6';19.,2‘(.;23;32,39 275742 44 Coll, field - R.H.
27 spring, brush (2} . '2,6,7.13,14,16,19,21,23,36,32,39 275739
26 285652 44  Coll, field - R.H.
28 ‘:g m', b"zsbh (22;2325) {Discontinued rot available at Kohler Co.)
eplaced by :
2,6,7,13,14,16,19,21,23,29,32 275743 45 m;i[amn field coil 231308
28 Arm, brush (2) 2,6,7,13,14,16,19,21,23,32,39 231974
15,26 272325 45  Insulator, field coil
29 S(‘i’fr’, brush lead {2) ot 15,26 231974
- 46 Shoe, pole - notched
30 mz:;z;hsg';;:_’:‘fh lead (2} (Replaced by 275969)
2,6,7,13,14,15,16,19,21,23,26,
2,6,7,13,14,16,19,21,23,32,39 275977 32,89 275970
30 Wg;her, split - brush lead (2) 181 47 Key, woodruff
31 Brush {Replaced by. X-43-3)
ALL 275990
3z HAl'd_L insulated brush areret 48 Shoe, pale - plain
e 231307 2,6,7,13,14,16,19,21,23,32,39 275969
33 Screw, pole shoe (2) 48 Shoe, pole
ALL 275984 {Replaced by 275369)
34  Stud, terminal “A” 15,26 275970
(Includes bushing) 48 Clip, terminal to brush
{Discontinued not available at Kohler Co.) 2,6,7,13,14,15,16,19,21,23,32,39 275987
26 232862 50 Coll, fiefld - L.H.
35 Frame C.E. 2,6,7.13,14,16,19,21,23,26,
(Replaced by 230812) 32,39 275940
2,6,7,13,14,16,19,21,23,32,39 275922 50  Coll, field - L.H.
35 Frame C.E. 15 231309
15,26 230812 51 Screw, bearing retainer (3)
36  Pin, dowel, C.E. ALL 275981
ALL 275693 52 Plate, retainer D.E.
37  Washer, split - thru bolt {2} {Discontinued not avallable at Kohler Co.}
(Discontinusd not available at Kohler Co.) ALL 275976
2,6,7,13,14,16,19,21,23,32,39 275880 53  Gasket, bearing retainer
37  Washer, split - thru bolt (2) ALL 231312
15,28 2725330 54 Bearing, D.E.
38 Bolt, thru {(2) ALL 270311
{Discontinued not available at Kohler Co.) 85  Frame D.E.
ALL 231314 2,6,7,13,14,16,19,21,23,26,32,39 275924
38 Regulator 55 Frame B.E.
2,6,7,14,16,19,21,28,32 275746 {Discontinued not available at Kohier Co.}
29 Reguiator 15 234418
{Discontinued not available at Kohler Co.} 56 Pin dowel D.E,
23,38,301,304 270852 ALL 275984

47



ELECTRIC BTARY

§

{Cont’d) K30
index Description Part index Desoription Part
Nurmniber Variation Number Mumber Mumber Variation Number Number
§7 Collar, space D.E, 83 Screw, starter mounting (2)
{Biscontinued not available at Kohler Co.) {Use 234248 when fuel tank bracket is
2,6,7,13,14,16,19,21,23,32,39 275871 mounted with starter mounting screws.
57 Coliar, space .&, After Engine Serial No, 3224985, use
15,26 275017 234948 with starter cnly or use 234380
58 Washer, split - shaft D.E. when fuel tank bracket is mounted with
26 K-26-10 starter mounting screws. )
59 Nui, shaft D.E. 50,53 234379
{Replaced by 271267) - 53  Screw, starter mounting (2)
2,6,7,13,14,16,19,21,23,32,89 475962 (Use 234380 when fuel tank bracket Is
88 MNut, shaft D.E. (2) raounted with starter mounting screws)
15 271267 54,56,60,61,65,67,70,73,86 234948
§9  Nut, shaft D.E. . 63  Screw, starter mounting (2}
26 271267 58,62,69,71 234943
&0 Bearing, bali C.E. 84 Bracket, support
ALL 230813 (Use 236737 prior to Engine
&1 A';';"l‘z‘“m A275738 Serial No. E~227420)
62 Screw, regulator mtg. (2) 30,45,54,56,60,61,65,67 237239
{Discontinued not available at Kohler Co.)
26 234415
63 Screw, starter mounting (2)
{Use 234380 when fuel tank bracket is
mounted with starter mounting screws)
30,45 234948
63 Screw, starter mounting (2)

(Use 234380 when fuel tank bracket is
mounted with starter mounting screws.
On Engine Serial Nos. E-172452 thru
3224985, use 234379 with starter only or
use 234948 when fuel tank bracket is
mounted with starter mounting screws,
After Engine Serial No. 3224985, use
234948 with starter only or use 234380
when fuel tank bracket Is mounted with
starter mounting screws. )

37,40,41 234948




ELECTRIC START
K301 (Cont'd)

A number of changes have been made on United Technologies/American Bosch stariing moiors. When major
changes were made, United Technologies changed their model designation and Kohler in turn changesd the
starter part number and also established an engine serial number break to indicate when the new model was
used. The chart below lists the starter supersessions by both United Technologies model and Kohler part num-
bar. Following the chart is a parts breakdown of gach starter with the starters listed in numerical sequence by
Kohler part number.

The United Technologies model number is found on the mounting bracket of each starter. If the model number
can be obtained, locate the corresponding Kohler part number in the chart. Then find the required replacement
part numbers under the parts breakdown for that Kohler starter number.

If the.,Unsted Technolog:es model cannot be determined, check the serial number of the engine to determine
B whxch 3 tarter ituses.: “For example; if starter variation 30 is called for and the-engine serial number is E-277390,

th‘e. mdscates the United :Tect oiog:es SME12A13 or Koh!er A-236292 starter. If the serial number had
been E '228055 the chart mdacates that the engine used the: SMH12A13 or Kohler A-237132 starter.

Replaéed By
United Tech./ United Tech./
American American
Kohler Bosch Kohler Bosch Effective at
Variations Part No. Part No. Part No. Part No. Serial No.
30,45 A-236292 SME12A13 A-237132 SMH12A3 E-227420

A-237132 SMH12A3 B-237132 SMH12A3
B-237132 SMH12A3 A-237511 SM12A5 or

- 05995-21-
MO30SM 31782
37,40,41 A-236396 SME12A11 A~-237131 SMH12A2 E-172452

A-237131 SMH12A2 A-237510 SMH12AZ
A-237510 SMH12A2 A-237534 SMH12A4 or

0599424~
MO30SM 3224986
A-237534 SMH12A4 or 45 098 07 16353-23-
0599424~ MO30SM
or MO30SM 1830902733
50,53 A-237510 SMH12A2 A-237534 SMH12A4 or
0599424
MO30SM 3224986
A-237534 SMH12A4 45098 07  16353-23-
MD30SM 18030902733
70,73 A-237534 SMH12A4 or 45 098 07 16353-23-
0599424~ MO30SM
MO30SM 18030902733
54,60,61,65,67 A-237511 SMH12A5 or
05995-21~
MO30SM
58,62 45 098 01 SMH12A201 45098 03  SMH12A201 7144003
45098 03  SMH12A201 45 098 05 12507-29-
MO30SM 7333352
45 098 05 12507-29~ 45 098 07 16353-23~
MO30SM MO30SM 8193133
69,71,86 45098 06 14925-27-
MO30SM

* Dust shield kit 237555 was added 10 A-237132 starter which changes the starter number to B-237132. Dust
shield kit includes siop gear spacer, shield retainer and dust shield.

49



SLECTRIC START
Cont’d)

K301

) 74@2}8

%sg

Index Description Part
Number - Variation Number MNumber
1 Starter - assembly (low mount)
{SME12A13) (Includes. 11-14)
{Replaced by A-236292-5 kit) A-236292
2 Plate D.E. 236627
3 Bolt thru (2) 236577
4 Washer, split-thru bolt
{Reptaced by 237761 - Discontinued
" ‘not available at Kohler Co.) 236574
5 Cap-assembly C.E. 236628
6 Brush and spring 236576
7 MNut, terminal lead (2)
(Replaced by 237761 - Discontinued i
not available at Kohler Co.) 236575
8 Washer, split (2)
{Discontinued not available
at Kohler Cg.) 236594
a Washer, spacing
(Replaced by 237761 - Discontinued
not available at Kohler Co.) 238573
i Washer, insuiator
{Discontinued not available
at Kohler Co.} 236572
i1 Armature 236571
12 Washer, spacer 005
Discontinued not available
at Kohler Co.} 236570
13 Washer, spacer .010 (A.R.) 236568
14 Drive 236562

index Deseription Part
Number Varlation Number Number
15 Kit, starier {low mount)
(Includes 16,17) A-236292-8
16 Bracket, starter suppori 237239
17 Starter — assembiy
{See Page 52 for breakdown) A-237511
19

index Description Part
Number Variation Number Number

18  Starter ~-assembly (high mount)

(SME12A11) {Ihcludes 19-31)

{Replaced by A-236396-S kit) A-236396
19 Kit, starter bracket

(Discontinued not available

at Kohler Co. ) 237225
20 Cap - assembly C.E.

(Discontmued not available

at Kohler Co.) 236564
21 Brush and spring 236576
22 Mut, “terminal lead (2}

(Repiaced by 237761 - Discontinued

not avalfable at Kohler Co. ) 236575
23 Washer, split (2} 236594
24 Washer, spacing

(Fleplaced by 237761 - Discontinued
- not availaple at. Kohler Co.) 236573
25 Washer, insulator 236572
26 Bolt; thru (2} 236577
27  Washer, split-thru bolt 236574
28 Armature 236571
29 Washer, spacer .005

(Discontinued not available

at Kohler Co.} 236570
3o Washer, spacer .010 236568
31 Drive 236562




ELECTRIC START

{High.mount starter only mounting)

37

K301 {Cont’d)
index Description Part
Mumber Variation Nunber Number
35 Starter - assembly (high mount)
{SMH12A20) {includes 36-42)
{Replaced by A-237534) A-237131
36 Bracket and cap D.E. 237382
37 Bearing 41 030 01
38 Bolt, thru w/washer (2}
(Replaced by 237758) 237358
38 iKit, drive parts 47 755 13
index Deseription - Part 40 Kit, drive
Number Varfation Number Number (Inciudes 39) 47755 07
— AR 41 Armature 47 170 M
~32.% 42  Kit, brush 48 755 15
R : A-236395-8 43  Cap, commutator end 48 227 04
' (See Page 53 for breakdown) A-237534
34 screw, H.C. (2)
{High-mount:starter-for J. Deere
when 236423 bracket is used) 234380
34  Screw, H.C. (2)
234948

Index Description Part
Number Variation Number Number
44 Starter ~ assembly (low mount)
(SMH12A3) (Includes 44-51)
{Replaced by A-237511) A-237132
45  Bracket and cap D.E. 237361
46 Boit, thru w/washer (2} 237648
47 Armature 47 170 01
48 Kit, drive paris 47 755 13
49 Kit, drive
{Includes 48B) 47 755 07
50 Kit, brush 48 755 15
48 227 04

51 Cap, commutator end

51



ELECTRIC START
{Cont’d}

K301

index Dascription

Part
Number Variation Number MNMumber
66 Starter — assembly (low mount}
{SMH12AS5 or 05985-21-M0O30SM}
{Includes 67-73) A-237511
67 Bracket and cap D.E. 237367
68 Kit, brush.-and spring 48 755 15
index Description Part 69 Kit, commutator cap 48 227 04
Number Variation Number Number 70 Bolt, thru w/washer 237646
71 Armature 47 170 01
82 Starter - assembly {(high mount) 72 Kit, drive parts 47 755 13
SMH12A4 (Includes 53-65) 73 Kit, drive 47 755 07
{Replaced by A-237534) o
{Replaced by 45 098 07) A-237510
53 Bolt, thru wiwasher (2}
{Replaced by 237758} 237358
54 Armature 237364
55 Bracket and cap D.E. 237362
586 Washer, armature thrust
{Replaced by 47 468 02) 237363
57 Spring, anti-drift
{Replaced by 45 089 03) 237357
58 Spacer, stop gear
{Starters with dust shield use 237645)
{Replaced by 47 755 13) 237356
59 Nut, siop X-101-4
60 Kit, drive
{includes 57-59)
(Replaced by 47 755 07) 237370
61 iit, dust shield
{Replaced by 47 755 13) 237762
63 Kit, hardware
(Discontinued not available
at Kohler Co.} 237761
64 Kit, brush and spring
{Replaced by 277613)
{Replaced by 48 755 15) 237367
68 Kit, commutator cap
{Includes 62-64)
{Replaced by 47 755 12}
{Replaced by 48 227 04) 237364




ELECTRIC START
K301 (Cont’d)

Index: Description < Part
Number Variation Number Number
74 Starter ~ assembly (high mount) o
(SMH12A4 or 05994-24-MO30SM) index Description Part
(Inc'udes 75“81) Number Variation Number Number
75 'égfp:f:jshby 45 095 07) ?8“";";755;"; 82 Starter - assembly (high mount}
76 Ca;.), commutator end 48 ‘227'(')4 :zg:;:?: ?;.1;) 4(;“3;?3;)83"96)
7 Bolt, thru wiwasher (2) 237649 (ﬁéplaced by 45 098 07) 45 098 01
s 2:::&‘3“'; Ao 01 83 Armature 237846
b ca ,dri\.le. parts 47 755 13 84 B_Qlt, thru w/washer (2) 237648
81 Kjt' drive 85 Cap, D.E. 237650
(iné[udes 80) 47 755 07 86 Washer, armature thrust
{Replaced by 47 468 02) 237363
87 Drive
{Replaced by 45 755 03) 237809
88 Spacer, dust cover
(Replaced by 47 755 13) 237647
89 Spring, anti-drift
(Replaced by 45 082 03} 237357
90 Spacer, stop gear (2}
(Replaced by 47 755 13} 237645
91 Nut, stop
{Replaced by 47 755 13) 237644
92 Cover, dust 237643

23 Kit, brush holder

{Discontinued not available

at Kohler Co.} 237762
a4 Kit, hardware

{Discontinued not available

at Kohler Co.}) 237761
a5 Kit, brush and spring

{Replaced by 277613)

{Replacad by 48 755 15) 237367
46 Kit, commutator ¢ap

{includes 93-95)

{Renlaced by 47 755 12) 237368

{Replaced by 45 170 01} 237846

53



LECTRIC START
Cont’d) K301

Index Description Part Index Bescription Part
Number Varlation Number Number Number " Variation Number Number

97 Starter - assembly (high mount) 105 Starter - assemnbly (high mount?)

(SMH12A201) (Includes 98-104) {12507-29-MO30SM}

(Replaced by 45 098 05) (includes 106-112)

{Replaced by 45 098 07} 45 098 03 (Replaced by 45 098 07} 45 0398 05
o8 Armature 45 755 09 106 - Bolt, thru w/washer 237648
99 Cap, D.E. 237650 107 Armature 45 170 02
100 Bolt, thru w/washer {2} 237649 108 Cap, D.E. 237650
101 Kit, drive paris 47 755 13 108 Kit, drive parts 47 755 13
102  Kit, drive 45 755 03 110 Kit, drive 47 755 07
103 Kit, brush 48 755 15 111 Kit, brush 48755 15

104 Cap, commutator end 48 227 04 112 Cap, commuiator end 48 227 04

A



ELECTRHIC START

K301 {Cont’d)
index Description Part
Number Variation Number MNumber
26 Kit, drive
{Includes 125} 47 755 07
127  Kit, brush 48 785 15
128 Cap, commutator end 48 227 04
NOT ILLUSTRATED
Washer, lock §/16”
2,7,8,13,14,16,17,19,21,23,32,38,
39,59,66,300,305 H-21-1
Washer, lock 5/16” (4)
26 X-21-1
Washer, lock 3/8" (2)
2,7,8,13,14,15,17,18,21,26,28,30,
37,38,39,40,41,45,50,53,54,58,59,
60,61,62,65,66,67,69,70,71,73,86,
300,305 H~-22-1
index Description Part Washer, I.T. #10 (4)
Number Variation Number Number 41 X-22-9
. Washer, I.T. 3/87
113 Starter - assembly 16,28 X-22-10
{14925-27-M0O30SM} Washer, I.T. 1/4"
{includes. 114-120) 45 098 06 44,41 H-22-11
114 Armature 45 170 02 Washer, plain 3/8"
115 Bracket and cap, D.E. 237650 6,7,14,39 K-25-5
116 Bolt, thru w/washer 237649 Washer, plain 1/47 (2)
117 [Kit, drive parts 47 785 13 13,19,26,32,39 H~25-863
118 Kit, drive Washer, piain 3/8”
(Includes 117) 47 749 02 45,54,60,61,65,67 X-25-41
118 Kit, brush 48 755 15 Washer, plain 5/16"
120 Cap, commutator end 48 227 04 {Discontinued not available at Kohler Co.}

Index Description Part
Mumber Variation Number Number
121  Starier - assembly
{Includes 122-128) 45 088 07
122  Armature 45 170 02
123 Cap, drive end 237650
124 Boeilt, thre w/washer 237649
128 K, drive parts 47 755 13

2,6,7,13,14,15,16,17,19,21,23,26,
32,39

Washer, plain 5/16"

(Discontinued not available at Kohler Co.
17

Washer, plain 3/8” (2) !
59,56

Washer, plain 1/4™
7.13

Screw, R.H.M., 5/16-18 x 3/8"

(Discontinued not available at Kohler Co,
18,26,32

Screw, set 5/16-18 x 1/4” (2)
15,28

Screw, hex. wash. hd.

11420 3 314"
30,45,54,60,61,65,67

Secrew, pan hex. mach. 10-24 x 1"

{Replaced by 25 086 29)
41

Screw, H.C. 5/16-18 x 3/4”
2,7.8,13,21,23,38,39,59,66,300,
305

Screw, H.C. 5/16-18 » 1"
14,17

Serew, H.C. 3/8-16 x 7/8"
28

Screw, H.C. 3/8-16 x 7/8" (2)
13,21,38

Screw, H.C. 3/8-16 x 1-1/8" {2)
2,7.8,14,18,28,59,66,300,305

¥-25-75

)
X-25-77

X-25-93
X-25-63

)
X-51-24

X-60-50

HuB7-82

X-116-4

X~125-3
X-125-5
K-128-4
K-128-4

H-128-13

85



ECTRIC START

ront’d) ®ai
ndex Description Part Index Description Part
wintber Variation Number Number Number Variation Number Number
Screw, H.C. 3/8-16 % 1-1/8" (3) Serew, H.C. BMS-18 x 1" (Z)
15,392 K-129~-13 17 K-154-2
Screw, H.C. 3/8-16x 1" Screw, H.C. 8/186-18 x 1" (3)
17 270677 2,6,7,13,14,15,16,19,21,23,32,39 X~154-2
Screw, shoulder H.C. MNut, 1/4
3/8-16 x 1-3/8" 40,41 K-81-1
30,45,60,81 234380 Mut, hex. 5/16-18
Screw, H.C. 1/4-20 x 3/8" 7,8,13,14,17,21,23,25,38,39,59,
6,7,13,14,19,26,32,39- H-132-1 66,300,305 K-B2-2
Serew, H.C. 1/4-20 x 1/27
2 H-132-6




Group 12
EXHAUST

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Muffler, pepperpot 14 Pipe 1" LP. X 2-1/2" Ig.
1,5,6,9,10,11,13,29,300,304,305, 33 K-229-1
310,311,313 275679 15 Elbow, exhaust
1 Muffler, pepperpot (2) 39 47 054 01
307 275679 16  Elbow, exhaust
2 Pipe, nipple 1" L.P. x 3" Ig. 42 47 054 02
1,4,5._6,29,305.313 41138 02 17 Elbow, street
2 Pipe, m_ppte i” LP. x 37 1g. 13,29 231441
(Discontinued not available at Kohler Co.) 18 Pipe, exhaust
.9 N , 237097 '10,11 ,18,304 307,310 231820
2 Pipe, nipple 1" [LP. x 2-1/2" lg. .
19 Pipe, exhaust
13 X-218-23
3 Muffler, cannister 5.7 235194
8,25,34,303,308 237550
4 Elbow, exhaust NOT ILLUSTRATED
8,14,25,34 235692 Screw, H.C. §/16~-18 x 1
5 Nut, fock 25,34 X-6-7
5,7,8,10,11,13,14,19,20,45,304, Screw, H.C. 5/16-18 x 5/8"
307,310 AC-1538 8 X-8-12
& Clamp, muffler Screw, H.C. §/16-18 x 1-1/2"
25,34,308 237543 2,10,31,305,306 X-6-28
7 Spacer Screw, H.C. 5/16-18 x 2"
25,34 X-400-72 2,10,31,305,306 X-6-29
8 Baffle, heat Serew, H.C. 5/16-18 x 1-5/8" (2)
8,25,34 237679 12 ¥-5-35
e Elhow, exhaust Washer, lock 5/16"
12 236268 8.9.25 X-21-1
10 Gasket, exhaust Washer, lock 5/16” (2)
2,9,10,12,31,302,305,305,309,312 235122 34 %211
10 Gasket, exhaust (2) . "
201 225122 Washer, plain 5/16
11 Elbow 8,25 K-25-20
45 230500 Washer, plain §/16"
12 Elbow, exhaust 34 X-25-51
2,10,31.305,306 235166 Screw, R.H.M., 1/4-20 x 3/8" (2}
13 Stud (2) 10,31.306 K-13-22
{Peplaced by 41 072 19) Screw, H.C. sems 5/16-18 x 1-1/&”
3,301,300 235899 8 K~154-3
14 Pipe 1” LLP. x2-1/4" |g. Screw, hex. hd, 5/16-18 x 2-1/4"
27 A-228-11 9 230578

&7




K301

Group 13
FLYWHEEL

index Description Part Index Description Part
Number Variation Number Number Number Variation Number MNumber

1 Fiywhneel i Flywheel

1,13,26,29,102,111,227,229,501 A-235908 32,47,153,278 A-236345
1 Flywheel 1 Flywheel

2,6,11,17,34,108,112 47 025 40 23,42,258 235464
1 Flywheel i Fiywheel

3,8,31 237297 137 A~237655
i Flywheel 1 Fiywheel

5 235841 158,160 A~237435
i Flywheel ] Flywheel

14,24 235432 228 47 025 49

1 Fiywheel
21,39 A-236978




FLYWHEEL

K301 {Cont’d

Index Description Part ndex Dezeription Part

Number Variation Number MNumbsr Mumber Variation NMumber Number

1 Fivwheel 2 Fiywheel

{Discontinued not available at Kohler Co.} 226 47 025 52
2 A-235828 2 Flywheel
1 Fiywheel 282 47 025 47
{Discontinued not avallable at Kohler Co.} 2 Flywhaeel
20 A-235734 {Discontinued not available at Kohler Co.)
1 Fiywhee! 40 A~236543
{Discontinued not available at Kohler Co.) 2 Flywheel
76 A-236989 {Discontinued not available at Kohler Co.)
1 | Flvwhee!l 50 A-236678
{Discontinued not available at Kohler Co.} 2 Flywheel
BT I 4 237893 {Discontinued not avallable at Kohler Co.)
1 Kit; flvwheel 86 A-2365773
.+-+{Inclides key) : 3 . Washer, plain 5/8”
- 112,265 47 755.02 ALL {except 12,20,23,25,42,151)  X-25-1044

2 ... ..Flywheel o 3 Washer, plain 5/8"

'33,51,62,69,73,77,85,90,81,121, 12,28.,42,151 H-25-76#
.- 503 47 025 11 3 Washer, lock 5/8"
2 Elywheel 20,25 K-24-.27
. 38,61 47 025 10 4 Nut, lock 5/8-18"

2 Flywheel ALL H-119-14#%
43,502 47 025 12 5 Key, square

2 Flywhesl {Use X-286-17 after Engine
48,147,186,236 A-236707 Serial No. 5071832)

2 Flywheel 12,14,23,24,25,42,86 H-366-1#
65,96 A~236286 5 Key, square

2 Fiywheel ALL (except 12,14,23,24,25,42,86) X-286-17%
71 47 025 13 6 Washer, plain 3/8”

2 Flywheel {Replaced by 52 468 15)
8t 47 025 12 ALL 52 114 02

2 Flywheel 7 Screw, hex. mach, 3/8-24 x 1-1/8"
a8 A-237123 {Replaced by 25 086 24)

2 Flywhesl ALL 25 086 04~
103,115,116,117,120,123,124,126, 8 Key, woodruff
164,188,188,192,212,230,233,235, ALL R-46-3*
255,504 47 025 28 9 Screen, grass

2 Flywheel 1,3,8,26,32,33,34,39,40,47,48,62,

106 47 025 19 98,103,137,154,158,280,501 235208

2 Flywheel 9 Screen, grass
173 47 025 29 14,42,141,268 235462

2 Fliywhesl g Screen, grass
128 47 025 18 278 : 47 162 13

2 Flywheel 10 Screen, grass
143 47 025 17 2,6,17,21,69,112 235052

2 Flywhael 11 Kit, grass screen
151,263 47 025 23 {Includes 12)

2 Fiywheel 120,121,155,170,240 47 755 16
155,170,207,231,232,238,240,241, 12 Screw, pozidriv T.H. 1/4-20 x 5/8" (4)
243,258,280,288 47 025 24 2,6,8,9,11,18,14,21,26,33,34,36,

2 Flywheel 47,60,51,61,62,65,69,71,73,77,

156 47 025 22 81,85,91,986,106,108,111,112,1158,

2 Fiywheel 117,120,121,123,124,126,143,147,
168,260 47 035 44 151,1563,154,168,170,173,174,178,

2 Flywheel - 188,169,207,212,226,228,231,232,
174 47 025 41 233,236,240,241,243,256,263,273,

2 Flywheel 282,286,503,504,508 47 086 0B
178 47 025 42 i3 Screen, grass

2 Flywheel 13,76,111,153 47 162 02
191,271,272,273 47 025 45 4 Screen, grass

2 Flywhesl {Discontinued not available at Kehler Co.)

216 47 025 53 20,25 235689

54



LYWHEEL

Sont’d) K301
Index Description Part index Description Part
Jumber Variation Number MNumber Number Variation Number MNumber
i4  Scresn, grass 31 Cup assembly
{Discontinuwd not available at Kohler Co.} {includes 32,34)
29 47 162 05 151 41 071 03
14 Screen, grass 32 Cup, drive
126 47 162 04 12,151 41 108 02
i5 Kit, grass screen 33 Serew, hex. wash. hd.
{includes 12} B8-32 % 1/4™ (4)
168,260 : 47 755 19 12,265 X=67-41
16 Kit, grass screen 34 Pin, dowael
{Includes 12} 12,151,265 X-56-7
13,226,228 47 755 21 35 Screen, grass
16 Kit, grass screen 12,265 235190
(Includes 12} 36  Adapter, front drive
173 47 755 18 77.115,174,188,256 237373
17 Kit, grass sereen 37  Shaft, front drive
{includes 12) 2,69 235226
50,71 ,73,06,123,134,143,147,178, 37 Shaft, front drive
212,232,233,235,236,243,273,282, 5 235556
503 47 755 15 37  Shaft, front drive
18 Screen, grass 11,21,85,124 235377
189 47 162 16 37  Shaft, front drive
19 Kit, grass screen 17 235954
(Includes 12} 37  sShaft, front drive
51,65,91,117,231,288 47 755 22 112, 126,155,240 237250
20 Screen, grass 7
2 207 241 508 47 162 20 37 Stzasf:, front drive 47 144 01
1 Screen, grass
(Replaced by 47 755 23, Kit) ¥ s‘;agf;' front drlve 47 144 09
77,115,174,188 237372 ag Cover. screen
22  Kit, grass screen 31 ' 231989
256 47 755 23 39 spacer (4)
23  Screen, grass 31 X-400-35
(Use 237377 after Sertal No. 435183) 40 sereen, cylinder -
102,160,186, 191 237250 31 Y 231988
24 Kit, grass screen .
{includes 12} 41 Kit, cup
151,263 47 755 17 {Includes &)
25 Rope 263,265 52 755 B1
ALL A-230099

26 Pulley, electric start NOT ILLUSTRATED
Screw, H.C. 1/4-20 % 1" {3}

{Single groove)
1,2.3,6,8,9,11,17,21,26,31,32,33, 23 K57
34,36,39,40,47,48,61,62,69,85,96, Screw, H.C. 1/4-20 x 2-3/4” (4). .
98,103,106,108,112,124,137,154, 3 H-6-33
Serew, H.C. 3/8-16 :x 7/8” (4)

158,278,280,501 235207
26  FPulley, electric start 2,6,11,17,21,69,77,85,112,115,
14,23,24,42,141,268 235784 124,126,164,174,188,192 X-7-6
27 Kit, rope start pulley Screw, H.C. sems 1/4-20 x 1/2" (4}
(Includes 9,24,25) 20,25,29,76 X-132-6
227,272 47 755 28 Serew, H.C. sems 3/B-16 x 7/8” {4}
28 Ring, air Inlet 240,256 K-158-2
28,47 236557 Scraw, T.H. 1/4-20 x 5/8" {4}
28 Channel, rubber 1,14,23,24,32,39,40,42,48,98,
(Mot used after Serial No. 4352183) 103,137,141,158,227,268,272,
102,160, 188,191 H-532-2 273,278,280 A~186-1
30 Cup and screen agsembly Washer, plain 3/8” (4)
{Includes 32-35) 153 H-25-13
12 41 071 06 Washer, plain 1/47 (4)
30 Cup and screen assembly 1,52,39,48,103,137,158,178,189,
(Includes 33-35.41) 207,207,241,272,273,278,280,

265 25 109 01 501,508 H-25-82




FLYWHEEL

K301 (Gont’d)
Index BDescription Part indext Description Part
Number Variation Number MNumber MNumber Varlation Number Number
Washer, plain /4" (4) #NOTE: This hardware is used o fasten externally threadad
51,77 K-28-53 crankshafts only. The hardware used to fasten
Washer, plaln 1/47 {4) internally threaded crankshafis is also listed. Refer
25 H-25-63 to Items 6-8. For crankshaft information, refer to
Washer, plain 1/4” (B} Group 8.
20,29,50,71,73,91 H-25-73
Washer, plain 1/47 *NOTE: This hardware is used 1o fasten internally threaded
503 H-26-78 crankshafts only. The hardware used o fasten
Washer, plain 1/4” externally threaded crankshafts is also listed. Re-
121 X-25-99 fer to ltems 3-5. For crankshaft information, refer
Washer, lock 3/8” (4} to Group 8.
2:6,11,17,21,69,77,85,112,115,
- 124,126,164,174,189,192 H-22-4
Washer, I.T. 1/4” (4) _
23 K-22-11
Washer, L.T. 1/4” (4)
31 X~-22-36

g1



K301

Group 14
FUEL PUMP
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Pump, fuel 4 Pump, fuel assembly
(without prime lever} (Without prime lever}
12,25,29,55 A~235845* (includes 6,7)
1 Pump, fuel 2,21,26,32,42,48,49,52,59,60,63,
{Replaced by A-235845) 65,70,74,75,81,84 47 559 04
47 47 393 08 4 Pump, fuel assembly
2 Pump, fuel (With prime lever)
(With prime lever) {Includes 6,7}
1,3,8,10,13,19,27,28,31,34,35 A-235807* 5,6,33,43,51,53,56,57,67,76 47 559 01
3 Pump, fuel 4 Pump, fuel assembly
{Without prime lever} (with prime lever)
9,45 A=-236205 {Inciudes 8,7)
3 Pump, fuel 73 47 559 05
{Without prime lever) 5 Gasket, fuel pump
{Use 47 559 08 after Serial No. 7216098) 45 277649
15 A-236205" 5 Gasket, fuel pump
3 Pump, fuel {Replaced by 25 041 05)
{Without prime lever) ALL {except 45} 47 041 04
{Replaced by 47 559 08) 7 Washer, plain 1/47 (2)
16 A-2363807 48 .49.50,51,52,53,56,57,5%,60,
3 Pump, fuel 63,67,70,73,74,75,76,79,81,84 K-25-63
{(With prime lever} a Connector, 90° hose
45 47 393 04 (174" 1.D. hose}
4 Pump, fuel assembly 1.3,5,8,10,12,15,21,25,27,28,28,
(Without prime lever) 32.33,34,35,46,47,48,49,50,51,52,
{Includes 6,7} 53,57.58,59,60,63,67,70,73,74,75,
76,79,81,84,300 28 155 02

50,58,79 47 558 02

£




FUEL PUMP

K301 {Cont’d)
Index BDescription Part Index Description Part
MNumber Variation Nurmber Number Number Variation Number MNumber
8 Connector, 80° hose (2) 18 Sleeve
{i74" 1.D. hose) 12,34.,35 220547
2,6,8,13,16,19,286,42,43,45,49 81, i8 Sleeve (2}
52,55,56,59,60,83,65,74,81,84 25 155 02 31 220847
] Elbow, inlet 19 Elbow
{Discontinued not avallable at Kohler Co.) 1.3,10,12,27,29,31,34,35 231510
58 41 283 01 20 Nipple 1/8 x 17
9 Screw, F.H.M. 1/4-20 x 3/4” (2} 3,8,19,25,27,28,29,35 47 136 02
(Repiaced by 47 086 08) 20 Nipple
1,2,3,4,5,6,8,9,10,12,15,16,19,21, 300 H=217-6
27,28, 29,31,32,33,34,35,42,43,45, 21 Elbow, street 1/8-30°
464 48'49 50, 51 52 53,55,56,57, ] .3,8,19,25,27,28,29,35 48 283 03
B '5 67 ?0 73 74, 75 76, 22 Elbow, so°
300 X-174-2 (D:scontmued not available at Kohler Co.}
10 Connector,: hose A 25,28 A-822
(37167 1.D. hose) 23 Cover, fuel pump
(Use X-—391 1grior to Serial No 51 55716) 4,300 . 240282
32,33,48,53,57,67,70;75 X-391-11 24 Line, fuel
11 Connector, straight hose 79 25 353 02
47,50,73,79 X-380-2 25 Filter, fuel
12 Clamp, hose (2) 79,84 25 050 01
1.2,3,5,6,7,8,8,10,12,13,15,16, 26 Line, fuel
19,21,25,26,27,29,31,32,34,35, 84 : 25 353 10
42,43,45,46,48,49,51,55,57,63,
.65,67,70,73,74,75,76,81 H~326~-9 NOT ILLUSTRATED
12 Clamp, hose Washer, lock 1/4” (2)
47 X-426-9 13 X-22-11
12 Clamp, hose {4) Washer, plain 1/4”
79.84 X-426-9 {Discontinued not available at Kohler Co.)
13  Line, rubber fuel 13 X-25-60
{Replaced by 25 353 01) Screw, F.H.M. 1/4-20 x 5/8" (2}
ALL (except 31,47,50,55,67,73, 13 K-174-2
79,84) X-810~1 Screw, H.C. sems 1/4-20 x 1" {2}
13 Line, rubber fuel 26 H-132-4
{Replaced by 25 353 04) Kit, fuel pump repair
47,50,55,67,73,79 H-B10-6 (Use only with purmps having letter “B”
13 Line, rubber fuel stamped on body.}
84 25 353 01 (Includes diaphragm spring, valve
i4 Line, metal fuei assembly, valve gasket, pulsator
3 235097 diaphragm.)
15 Line, rubber fuel 20" 1.3,8,10,12,13,19,25,27,28,29,
75 41 353 11 31,34,35,55 230675
16 Filter, fuel Kit, fuel pump repair
{Refer to Group 15 for assembly details) {Use only with pumps having letter “B”
3,19,25,27,28,29,35 A-210101 stamped on body.}
17 Nut {includes diaphragm spring, valve
12,34,35 220786 assembly, valve gasket, pulsator
17 Nut (2) diaphragm.}
31 220786 9,15,16.,45 236387

63



K301

Group 15
FUEL TANK

.

&—31
Index Description Part iIndex Description Part
Number Variation Number Number Number Variation Number ' Number
Tank, fuel - 1.5 gallon 4 ‘Bracket, upper tank assembly
{includes cap) {includes webbing)
1,3,9,10,11,14,15,17,21,24,26,28, 34,41,43,44,45,48,49,51,56,57,59,
29,36,37,41,42,43,44,45,48,51,57, 61 ,65.75.?6,500,508,517{518.519.

59,65,75,76,500,502,508,512,513, ‘520,521 _ _ _ 47 217 10

514,515,516,517,518,5619,521 235164 5 _Bracket, lower tank assé;ﬁbly
Tank, fuel - 1.5 gallon {Includes webbing)

(Includes cap) 1,3,9,10,11,14,15,21,24,26,27,28,
49,51,56,61,510,520 47 085 02 29,36,37,41,42,44,48,51,56,59,61,

Tank, fuel - 2.8 gallon 63,76,500,502,508,510,512,513,514,

(includes cap) 515,516,517,518,519,520,521 47 217 11

20,25,30 236684 & Bracket, lower tank
Br.acket_, upper tank (Discontinued not available at Kohler Co.}
(Discontinued not avallable at Kohler Co.) 17.20.30,512 237167

1,3,9,10,11,14,15,17,21,24,28,28, 5 Brac’ke; l;.:wer tank

29.36,37,42,502,512.513,614,515, . N .

518 45 217 02 {Discontinued not available at Kohier Co.}
Bracket, upper tank 25 237168
(Discontinued not available at Kohler Co.) 5 Bracket, lower tank

20,30 237166 {Replaced by 47 217 11}

2 Bracket, upper tank 56,59 47 066 02
7 Webbing, tank {2)

{Discontinued not available at Kehler Co.)
25 237170
Bracket, upper iank
34,41,43,44,45,48,49,51,56,57,59,
61,65,75,76,500,508,517,518,518,

520,521 45 (66 03

11,14,34,41,43,44,45,48,49,51,56,
57,59,61,65,75,76,500,508,517,518,

519,520,521 X-295-3b

84




FUEL TANK

K301 (Cont'd)
Index Description Part Index Deszcription Fart
MNumber Variation Number Number Number Variation Number Number
7 Webbing, tank (2) 17 Nipple /8
1.3,9,10,11,14,15,21,24,26,27,28, 3,20 47 136 02
29,36,37,41,42,44,51,56,59,61,63, i7 Nipple
76,500,502,508,510,513,514,515, 5,6,22 K-217-6
516,517,520 K-295-25 18 Filter, fuel assembly
7 Webbing, lower tank {2) {Includes 17 - 22)
(Discontinued not available at Kehler Co.} 3,5,6.20,22,501,5086 A-210101
20 X-295-17 19 Top, filter
7 Webbing, lower tank (2) 3,5,6,20,22,501,506 210478
: 502 : H-295-25 20 Valve, needie
8 Elbow, compression 3,5,6,20,22,501,506 A-210480
T : o RS 231510 21 Sereen, filter
9 Sleeve () oot o 3.5,6,20,22,501,506 210479
| 003,315,6,9,10,14,15,17,20,21,37, 22 . Gasket, filter
501,506,512:513,514,516. 220547 3,5,6,20,22,501,506 210468
10 - Mat (2) 22  Bowl, glass
1';3,5";6.'9;._10.14;15.17,20.21.37, 3,5,6,20,22,501,506 210467
501,506,512,513,514,516 220786 24 Ball
11 Line, copper fuel 22~ 3,5,6,20,22,501,506 A-210477
: 1'3’9;10'14'501 ,506 K-294-5 25 Connector, straight
11 Line, steel fue] 67 6,22 X-380-1
{Discontinued not available at Kohler Co. ) 28 Tank, fuel 1.7 gallon
5,6 i : 235372 {Includes cap}
11 Line, copper fuel 277 _ 5,503,504 i 235370
. (Discontinued not avallable at Kohler Co.) 26 Tank, fuel 2.0 gailon
: 15,17,21,37,512,513,514,516 X-294-16 ('"g';‘ge;f:;; 235035
12 Valve, fuel Ve
{Use 47 462 01 after Serial No. 5155715) 27 B’:‘;ﬁet’ lower tank
1,9,10,11,14,17,25,26,28,28, 30, 27 Breswet. lower tank 236939
36,41,42,43,48,500,503,508 2207564 6,22.2'},33.511 236943
12 Vasl;le. fuel (2) 2090764 27 Bracket, lower tank
12 Valve, fuel 28 St?:i tank (2} 237898
24,44,45,49,51.56,57,59,61,65.75, (Includes X-776-1 screw & X-101-8 nut)
76,507,508,509,518,518,520,521 47 462 01 5.54,503,504 A-D36938
13 Spacer (2) 28 Strap, tank (2)
44.51,61,76 X-~400-89 (tneludes X~776-1 screw & X-101-8 nut)
4 Strap (2) 6,22,27,505 A-236942
{Includes X-5-26 screw & X-101-8 nut) a9 Tank, fuel
1,3,9,10,11,14,15,17,21,24,26,28, (Gas/Kerosene)
29,36,37,41,42,43,44,45,48,49,51, (Includes cap)
56,57,59,61,65,75,76,500,502,508, 54 41 065 01
512,513,514,515,516,517,518,519, 30 Kit, three-way valve
520,521 237639 {Includes bracket)
14 Strap (2) 54 46 462 02
(includes X-5-26 screw & X-101-8 nut) 31 Clamp, hose (2)
25,30 237640 (Use X-426-9 on engines with Serial
5  Cap, tank No. 5155716 thru 6173177. Engines built
1,8,6,9,10,11,14,15,17,20,21,22, after Serial No. 6173177 do not require
24,25,26,27,28,28,30,36,37 41,42, clamps.)
43,44,45,48,57,59,85,75,76,500, 6,22,24,25,26,28,29,30,36,41,42,
502,5083,504,505,508,512,513,514, 43,44,45,48,49,51,54,500,508,515,
515,516,517,518,519,521 236655 517,518 K-b26-8
i5  Cap, tank 2 Clip
5,49,51,56,61,510,520 220858 11 Hedi4-2
is Cap, tani (2) 33 Line, rubber fuel 6-1/27
54 220853 {Replaced by 25 353 04)
6 Connacior 6,22 K-810-6
5,15,17.21,37.501,506,512, 32 Line, rubber fuel 20-1/2”
513,514 231509 11 X-386-48

65



“UEL TANK

‘Cont’d) K301
Index Description Part index Description Parg
Number Variation Number Number Number Variation Number Mumber
33 Line, rubber fuel 207 Serew, H.C. 3/8-16 x 1-1/4" (2)

{Replaced by 41 353 11) 3,11,28,29,45,518 K-129-7
24,25,26,28,29,36,41,42,43,44.45, Washer, lock 1/4” {2}
48,49,51,56,57,549,61,500,508,515, 5.6,22,27,33,54 H-20-1
517,518,519,520 ., X—811'1 Washer, p[ain 1747 {2)

33 Line, rubber fuel 20 5.6,22,27,33,54 X-25-79
75.76,521 41 353 11
Nut, hex. 1/4-20 (2}
23 Line, rubber fuet 187
. 5,8,22,27,33,54 X-81-1

{Discontinued not available at Kohler Co.) “ sp2m
ap X-788-2 Screw, H.C. 1/4-20 x 1-1/2" (2}

33 Line, rubber fuel 10-1/2" 14,28,29,37,45,502,516,518 X-5-26
54 X-386-1 Mut, hex. 1/4-20 (2)
33 Line, rubber fuel 15" 14,28,28,37,45,502,516,518 K~101-8

(Replaced by 25 353 01) Screw, H.C. sems 3/8-16 x 1-1/4” (2)

54 K-810-1 20,25,30 X-159-3
33 Line, rubber fuel 6-1/4" Screw, H.C. sems 1/4-20 x 1/2” (2}

{Beplaced by 25 353 16} 25 X-132-6

54 X-810-18 Screw, H.C. sems 3/8-16 x 1-1/2" (2)
44,51,61,76,520 X-159-4
NOT ILLUSTRATED Serew, H.C. sems 1/4-20 x /8" (2}

Screw, H.C. 3/8-168 1" (2) 54 X-132-5
1,9,24,26,48 K-7-1 s (4

Screw, H.C. 3/8-16 x 1/2” crew (4)

11 ¥7-23 {Discontinued not avallable at Kohler Co.)

Washer, lock 3/8" (2) 501 X-153-2
1.3,9,14,24,25,26,28,29,30,45,48, Screw 1/4-20 x 5/87 (4)

518 K221 508,509 X-1686-2

Washer, lock 3/8” MNut, lock
11,20 X-22-1 501,508 AC-1536

o3}




K301

Groun 16
GEAR REDUCTION

Index Description Part Index Description Part
Number Variation Number Number MNumber Variation Number Number
1 Seal, oil 13 Gear
1,2 H-379-7 2 235245
2 Piug, vent 14  Washer, copper 25/64 1.D. x
1,2 41 139 01 5/8 O.D. x 1/16” (2)
3 Screw, hex. hd. 5/16-18 x 1-1/2" (8) 1 $-368
1 41 086 02 14  Washer, plain 13/32 1.D. x
3 Screw, hex. hd, 5/16-18 % 2" {4) 11/16 O.D. x /16 (2)
2 X-6-2¢ 2 X-25-67
4 Washer, lock 5/16" (8) 15 Gasket .03125
1 X-21-1 1 235537
4 Washer, lock 5/16" (4) 15 Gasket .005
z X-21-1 1 235538
5 Plug, pipe 1/4” {2} 15 Gasket .015 (A.R.)
1 . , X-75-2 (Discontinued not available at Kohler Co.)
5 Plug, pipe 1/4 1 236651
2 X-75-2 15  Gasket .020 {A.R.}
) Housing, cover assembly
2 A-237173 ! 238652
. 15 Gasket .020 (A.R.}
7 Cover, reduction
i 235534 2 234498
7 Cover, reduction 16 Washer, thrust
2 335244 1.2 235248
8 Bearing, needle 17 Screw, hex. hd. 3/8-16 x 1" (4)
1,2 235250 1.2 270677
g Washer, thrust 18 Washer, lock 3/8” (2)
1,2 235247 1.2 #-22-1
10 Shaft assembly i9 Housing, gear assembiy
2 A-237172 2 A-237174
11 Shaft, P.T.0. 20 Housing, gear
1,2 235249 (Discontinued not available at Kohler Co.}
iz Key, woodruff #13 1 2355633
1,2 H-46-3 20 Housing, gear
i3 Gear 2 235243
{Discontinuad not avallable at Kohler Co.) 21 Seal, oil
1 235535 1 235531

67



ZEAR REDUCTION

(Cont’d) K301
Index Description Part index Description Part
Mumber Varation Number Number Mumber Variation Number Number
21 Seal, oif 23 Bearing, needle
2 47 032 08 2 238251
22 Bearing, needle
1 235532




Group 17
GOVERNOR

Index
Number Variation Number

Description Part
Number

index Description Part

Number Variation Number

Number

In some variations, the throttle rod assembly has heen re-
placed by a governor linkage and bushings; choose parts
aceordingly.

]

Bushing
1,2,3,5,6,7,8,10,11,12,14,15,16,
17.18,20,21,22,23,24,25,26,27,
28,32,33,34,37,38,41,43,44 45,
46,47,51,52,53,54,55,56,58,61,
67,68,70,101,124,125,126,128,
129,130,131,132,133,135,138,
139,300,301,302,303,304,305,
306,307,308

Palnut 1/4-20
1,2,3,5,6,7,8,10.11,12,14,15,186,
17,20,21,22,23,24,25,26,27,28,
32,33,34,41,43,44,45,46,47 51,
52,53,54,56,58,61,67,68,70,101,
124,125,130,131,135,138,138,
300,301,302,303,304,307,308

Lever, governor assembly

{Includes 2,4}
1,2,3,5,6,7,8,10,11,12,14,15,186,
17,18,20,21,22,23,24,25,26,27,
28,34,37,38,41,43,46,52,54,56,
£8,61,67,101,125,128,129,130,131,
132,133,135,138,139,300,301,302,
203,304,305,306,307,308

Lever, governer assembly
32,33,45,47,51,53,70,124,126

235476

H-799-1

A-237653

45 087 03

3

4

Lever, governor assembly
44,68 A-237444

Screw, shtd. hd. sems 1/4-20 x 1-1/4"
1,2,3,5,6,7,8,10,11,12,14,15,186,
17.20,21,22,23,24,25,26,27,28,32,
33,34,41,43,44,45,46,47,51,52,53,
54,55,56,58,61,67,68,70,101,124,
125,130,131,135,138,139,300,301,
302.303,304,307,308

Spacer 1/4” 1.D., 3/8” O.D.

{Use after Serial No. 3173783}
1,2,3,5,6,7,8,10,11,12,14,15,16,
17.18,20,21,22,23,24,25,26,27,28,
32,33,34,37,38,41,43,44,45,46,47,
51,52,53,54,55,56,58,61,87,68,70,
101,124,125,126,128,130,131,132,
133,135,138,139,300,301,302,303,
a04,305,306,307,308

Spacer 3/8” 1.D., 5/8" 0.D.
307,308

Spacer 1/4” 1.D,, 3/8" 0.D.

61 X-384-2

Spacer 1/4" LD, X 3/8" C.D.

(Use after Serial No. 1608300004 with

25 086 14 screw and 47 126 32 bracket)
3,5,11,12,15,16,37,38,44,55 67,
68,128

H-776-1

X-400-80

K-400-71

25 431 01

69



GOVERNGOR

{Cont’d) K301
index Description Part ndex Description Part
Mumber Varialion Number Mumber Number Variation Number Mumber

& Kit, governor oross shaft 12 Spring, governor

{includes X-400~-80 spacer) 32,33,45,47,51,532,70,124,125,
1,2,3,5,6,7,8,10,11.12,14,15,16, 128 47 091 01
17,18,20,21,22,23,24,25,26,27, 12 Spring, gevernor
28,32,33,34,37,38,41,43,44 45, 81 47 089 02
46,47 ,51,52,53,54,55,56,58,61, 13 Bracket, control assembly
§7,68,70,124,125,126,128,1298,130, {includes 15-19, X-25-63 washer,
131,132,133,135,138,139,300,301, ¥~-25-102 washer, X-51-8 screw)
302,303,304,305,306,307,308 A-235256-3 1,2,8,10,25,26,27,28,34,41,43,

7 Kit, governoer gear 54,58,128,130,131,132,133,138,

{includes 237022 thrust washer) 300,301,302,303,304,308 A-236895
1,2,3,6,7.8,10,11,14,15,17,18, 13 Bracket, conirol assembily
20,21,22,23,24,25,26,27,28,32, (includes 15-19, X-25-63 washer,
33.34,41,43,45,46,47,51,53,54, X-25-102 washer, X-51-8 screw,
58,70,101,124,125,126,128,129, X-132-9 screw)
130,131,132,133,135,138,139, 7.23,101,135 A-236847
301,302,303,304,305,3086,307, 14 Bracket, adjusting screw
308 A-235743-5 1,2,6,7,8,10,16,23,25,26,27,28,

7 Kit, governor gear 34,37,38,41,43,54,58,61,101,128,
5,12,16,37.38,44.52,61,67.68 A-~236294-S 130,131,132,133,135,138,300,301,

3 Washer, thrust 302,303,304,308 235084

{Use with nylon gear) 14 Bracket, adjusting screw
1,2,3,5,6,7,8,10,11,12,14,15,16, 3,5,11,12,15,16,37,38,44,55,67,
17,18,20,21,22,23,24,26,27,28, 68,129
32,33,34,37,38,41,43,44,45,486, Before Serial No. 1608300014 use; 235084
47.51,52,53,54,55,56,58,61,67, After Serlal No. 1608300004 use: 47 126 32
68,70,101,124,125,126,128,129, 18 Spacer
130,131,132,133,135,138,139, 1,2,6,7,8,10,22,23,25,26,27,28,
300,301,302,303,304,305,306, 34,41,43,44,52,54,58,101,128,

307,308 237022 130,131,132,133,135,138,300,

g Washer, plain 1/4” 301,302,303,304,308 235085
1,3,5,7,11,12,14,15,21,24,25 27, 15 Spacer
33,34,43,44,45,53,67,68,70,101, 3,5,11,15,16,37,38,67,68,129 45112 M
124,125,126,128,129,130,131,132, 15 Spacer
133,135,138,139,300,301,303,308 25 468 01 14,17,20,24,61,307 236415

10 Pin, governor stop 18 Bracket, speed controf
%,2,3,5,6,7,8,10,11,12,14,15,16, 1,2,3,5,6,8,10,11,15,16,22,25,26,
17.18,20,21,22,23,24,25,26,27, 27,28,34,37,38,41,43,44,52 54,58,
28,32,33,34,37,38,41,43,44,45, 67.68,128,129,130,131,132,133,
46,47,51,52,53,54,55,61,67,68, 138,300,301,302,303,304,308 2350886
70,101,124,125,126,128,128,130, i6 Bracket, speed control
131,132,133,135,138,139,300, 7,23,101,135 236249
301,302,303,304,305,306,307, 17 Washer, wave
308 231355 1,2,3,5,6,7.8,10,11,14,15,18,17,

! Spring, governor 20,22,23,24,25,26,27,28,34,37,
1,2,3.6,7.10,11,12,14,18,17,20, 38,41,43,44,45,54,67,88,101,
21,22,23,25,26,27,28,34,38,41, 126,128,129,130,131,132,133,

43,44 ,52,54,56,58,67,66,101, 135,138,302,304,307,308 275690
128,129,130,131,132,133,135, 17 Washer, wave (2)
138,139,300,301,302,303,304, 32,33,47,51,53,70,124,125 275690
305,307,308 235496 17 Washer, wave

11 Spring, governor 81 47 488 08
5,8,15,37,55 238485 18 Kit, clamp

31 Spring, governer {inciudes ¥-51-8 screw & X-28-102 washer)

81 48 6981 01 1,7.8,10,23,25,26.27,33,34,41,

11 Bpring, governer 51,84,70,101,124,128,131.132,

12,24 ,306 238261 135,300,301,303 48 755 10
1t Spring, governor 13 Linkage, choke

28 152631 52,33,47,51,55,70,124,125 47 079 01
i1 Lpring, gQovernor 20 Lever, choke control

45 23017 32,45 ,47.51 47 080 9f

Zit



GOVERNOF

K301 (Cont’d
Index Description Part index Description Part
Number Variation Number Number MNumber VYariation Nurmber Number
20 Lever, choke control 35 Bail joint (2)
33,47,51.,53,70,124,125 47 090 06 14 237130
21 Lever, throttle control 36 Ball joint
32,47 .51 47 080 08 32,33,34.45,47,51,53,55,70,300 45 208 03
21 Lever, throttle conirel 37 Retalner, rod
45,126 47 080 02 1.2,3,5,6,7,8,10,11,12,15,16,
22 Lever, throttle control 17,18,21,22,23,24,25,26,27,28,
33 47 080 04 32,33,34,37,38,41,43,44,45,45,
22 Lever, throttie control 47,51 ,52,53,54,55,55.58,67,68.
47,51,53,70,124,125 47 090 10 70,129,300,301,302,303,304,305,
23 Spacer 306,307,308 235278
3__2&3.45,47,51.53.70.124.125 47 112 02 38 Rod, speed control
23  Spacer : 12,61 236258
' -.:45:’1-2_6’ S 47 112 03 39 Bracket, throttle
24 _Brac_ket,_ choke.: (Includeé'cld)
- 47.51,70,124,125 47126 09 10.23,25,26,54,58,101,131,133,
24 Bracket, choke 300 A-DTESS
45,126 . . 47 126 12 .
24  Bracket, choke 40 Cilp
45,126 47 126 13 10,23,25,26,54,55,58,101,131,
24 Bracket, choke 300,304 235603
46,56 47 128 14 41 Rod, throttle
25 Clamp, swivel 16,20,37,38,44 235078
- 32,33,47,51,70,124,125 47 237 02 42 Screw, adjusting bracket
26 Screw, adjusting 3,5,11,12,15,16,37,38,44,55,67,
32,33,45,47,.51,65 232556 68,129
28 Screw, adjusting Before Serlal No. 1608300014 use: 235477
61 47 086 10 After Serial No. 1608300004 use: 25 086 14
27 Spring 43 Lever, ad}. serew
32,33,45,47,51,65,70,124, 61 47 087 17
125,126 232685 44 Spring, speed control
27 Spring &1 47 089 03
&1 200383 45 Bracket, throttle rod adj.
28 Clamp {2) &1 47 126 17
45,126 235778 46 Linkage, speed control
28 Darper, spring 51 47 354 01
{Discontinued not available at Kohler Co.} 7 Clip
37,38,85 45 283 01 301,302,303 210149
30 Bracket, speed control 48 Linkage, governor
14,17,20,24,61,307 236413 5,11,12,14,61,68,101,128,129,
31 Lever, adjusting screw 132,133,135,138,139 47 079 11
14'17‘24,‘307_ 237833 48 Linkage, governor
31 Lezvoer, adjusting screw 25708 124,125,126 47 076 05*
32 Screw, adjusting 49 Bushing (White)
14'17"20‘24'307 237574 5,11,12,14,61,68,101,124,125,
a2 Spring 126,128,129,130,131,132,133,
14,17,20,24,307 237573 135,138,139 47 158 07
34 Rod, ball jolnt 50 Bushing (Black)
1 .2,3,5,7,8,1@,11 ,15,15,17,18, 5,11 ,12.14,61 .68.]01 .124,125.
21,22,23,24,25,26,27,28,32,33, 126,128,129,130,131,132,133,
34,37,38,41,45,47,51,53,55,67, 135,138,139 25 158 08
68,70,129,300,301,302,303,304,
305,306,307 285077 *When replacing a throttle red assembly with a governor
a5 Ball joint linkage, also order one each of bushings 47 158 07 and
1,2,3,6,7.8,10,15,17,18,20,21, 25 158 09.
22,23,24,25,26,27,28,37,38,41,
44,300,301,302,303,304,305,
306,307 237130




GOVERNOR

{Coni’d) Kal

Index Description Part indexr Description Part
Number Variation Number MNumber MNumber VYariation Number MNumber
NOT ILLUSTRATED Washer, plain 1/4"

Screw, sitd. pan. hd, §-32 x 1/4” 1,2,3,5.7,8,10,11,14,15,16,17,20,
1,7.8,10,23,25,26,33,34 41,43, 72 93 24 25,26,27,32,33,34,41,44,
51,54,101,124,128,131,182,133, 45,47,51,52,53,54,55,58,57,68,70,
135,300,301,303 K-51-8 124,125,126,128,129,130,132,135,

Serew, H.C. sems 1/4-20 x /27 148,300,301,302,303,304,307,308  -25-63
25,33,45,47,51,70,101,124,1285, Washer, plain 1/4”

131,133,300 K-132-8 1,7,8,10,23,25,26,27,33,34,41,

Secrew, H.C. sems 1/4-20 x 1/2" 43,51,54,101,124,128,131,132,

53,126,133 X-132-6 133,135,300,301,303 X-25-102

Screw, H.C. sems 1/4-20 x 1-1/4" Washer, plain 1/4”
1.2,3,5,7,8,10,11,14,15,16,17, 8,168,52,55 K-25-%2
20,23,24,25,26,27,34,41,44,45, Washer, plain 1/4”
54.55,58,67,68,101,126,128,129, 6,32,33,45,47,51,55,70,124,125 X-25-72
130,131,132,133,135,138,300,301, Washer, plain copper 1/2”
302,303,304,307,308 X~132-9 g X-25-27

Screw, HM.C. 1/4-20 x 1/2” Washer, lock 1/4”

9 R-5-13 32,33,46,47,51,53,56,61,70,124,

Screw, H.C. 1/2-13 x 1/2” 125 ¥-20-1
9 X~9-21 Washer, plain 3/16”

SZ";W' H.C. sems 1/4-20 x 17 1324 32,33,47,51,70,124,125 25 488 04

" e Washer, plain 3/8”

S‘;’fw' H.C. sems 1/4-20 x 3/8 1321 33,47,51,53,70,124,125 X~25-82

Screw, H.C. sems 1/4-20 x 1-1/2" ngr;%:’ ::;,tam @ X-25-63
32,33,47,51,53,70,124,125 H-5-26 N .

Serew, hex. wash. hd. 10-24 x 3/4" Washer, plain 1/4” (2)

: 53,126 H~25-72
32,43,47,51,70,124,125 X-67-51 : .,

Screw, H.C. sems 1/4-20 x 1~1/4" (2) : Washer, 1.T. 1/4” (2)

43 X-132-9 61 X-22-11

Secrew, fil. hd. 10-24 % 1/2” (2) Washer, lock #8
45,126 X-15-5 801 o K-18-2

Screw, sitd. pan hd. 8-32 x 3/8” Washer, plain 1/4
301 X-51-12 61 K-25-52

Screw, H.C. sems 1/4-20 x 17 Nut, hex. 1/4-20
50 1324 32,33,47,51,53,124,125 K-76-2

Screw, sltd, F.H. 10-24 x 3/8" Nut, hex, 8-32
10,23,25,26,58,300 ¥-131-1 32,33,45,47,51,70,124,125,126 K-72-4

Screw, hex. 1/4-20 x 1/2” Nut, hex. 1/4-20
61 25 086 14 486,55,56,61 X-81-1

Screw, H.C. 1/4-20 x 1-3/4" Nut, hex. 10-32
61 K521 2,3,8,10,15,18,32,33,45,47,

Washer, lock #10 51,53,67,70,302,304,305,306 X-70-3
2,8,10,16,18,20,26,41,44,302, MNut, hex. 10-32 (2)

304,305,306 K-19-1 5,11,12,26,41,44,55,68 HK-70-3

Washer, lock #10 (2) Mut, hex. 10-32 (5)

22,45,126 H-19-1 22 X~70-3

Washer, plain #10 Mut, hex. 10-32 (4)
2,8,9,10,17,18,20,22,23,26,28, 16,20,44 H-70-3
32,41,46,47,51,54,56,58,129, Nut, het. lock 10-32
302,304,305,306,307 X-25-55 61 X-101-12




Group 18
IGNITION

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
BREAKER IGNITION 5 Screw, F.H. sems 10-24 x 3/8" (4}
1 Stator 30 amp. 1,2,3,5,6,7.8,12,15,16,18,21,28,
57,120,121,155,170,501,502, 27,29,52,33,34,35,36,38,40,41,
519 277053 44,45,47,48,57,59,72,75,78,86,
2 Screw, hex. wash. hd. 10-24 x 1" (4) 90,82,100,101,105,106,108,109,
185,170,502 25 086 29 119,120,421 128, 126.127,425,
8 StTa;or 10 amp. 237065 130,131,133,135,141,143, 144,
4 Stator 15 amp 148,150,151,153,155,157,158,

: 159,161,167,168,171,173,178,
75,86,90,92,100,101,105,108,108, 179.180,181,182. 184,186,197,
109,111,112,113,115,118,122,126, 204,206,207,208,500,501,502,
127.128,130,131,141.143,148,150, 5031504r50515061507|51015131
151,152,153,158,161,168,173,179, 514,515,517,519,520,521,522,
180,181,184,193,197,204,208,207, 523,524,537 H-131-1
208,503,504,505,506,507,513,514, Serew, F.M.M. 10-24 % 3/8"
515,520,521,522,523,524,525,526, 193 H-131-1
527,528,529,530,531,532,533,534, Secrew, F.H.M. 10-24 x 3/8" {7}

535,536,537 237878 196 ' He131-1

73



{Cont’d) K30t
index Description Part Index Description FPart
Mumber Variaiion Number Mumber Mumber Variation Number MNumber
& Sorew, P, 16-24 = 8/47 {4) g Siator, magneto alternaior - assembly
86,101,105,106,108,1058,111,113, {includes 18) 10 amp.
148,122,130,131,141,148,151,153, 32,33,38,41,44,45,48,510,517 237876
158,161,181,184,183,187,206,508, 14 Stator, assembly
514,515,521,522,523,524,527 530, {includes 20) w/diode
532,533,535,536,537 H-778-1 186,196 45 085 02
7 Stator, magneto - assembly 11 i, coil
(Includes 11"13,16,17) ([ncludes 12'13)
1,27,35,50,60,78,144,167,178 A-235741 1,8,18,26,27,32,33,35,36,38,40,
7 Stator, magneto - assembly 41,44,45,47,48,50,60,78,118, 144,
{includes 11-13,16,17) 167,167,178, 182 47 755 20
w/lexciter 5(i7mpauztse coll) 47 085 05 12 Kit, coit clip
7 Stzf;?f,:ﬁagz:‘leto _ assembly 1,8,18,26,27,32,33,35,36,38,40,
(includes 11-13,16,17) 41,44,45,47,48,60,78,118,144,
(Use 47 085 05 on engine spec suffix *D") 157,167,178,182 237819
118 A-235741 13 Coil
B Stater, magnete alternator — assembly 1,8,18,26,27,32,33,35,36,38,40,
(includes 11-13,16-19) 3 amp. lighting 41,44,45,47,48,60,78,84,118,
8,18 A-232808 144,157,167,178,182,501 47 145 02
2 Stator, magneto alternator - assembly
{Includes 11-13,16,17,18) 3 amp. lighting
47 A-236803
IGNITION

(Cont’d)

34
"9-—36
48 éz—_-:m3§
737
~H—38
e

]
B




IGNITION

K301 {Cont’d)
index Description Part Index Descrigtion Parg
MNumber Variation Number MNumber pumber Variation Number MNumber
i4 Coll, lgnition - 12 voit 25 Backplate, coil

2,3,5,8,7,12,15,16,21,29,34,57, {Use after Serial No. 715999)

72.75,86,90,92,100,10%,105,106, 161 234323

108,109,110,111,112,113,114, 115, 26 Kit, high tension lead

116,119,120,121,122,126,127,128, 3.5,12,15,16,21,34,49,57,83,90,

130,131,133,141,143,148,150,151, 92,100,101,106,108,108,111,112,

152,153,155,158,158,161,168,170, 113,114,115,116,118,120,121, 127,

173,179,180,181,184,186,193,186, 128,130.133,141.143,.148.150.151.

197,204,206, 207,208,500,501,503, 152,153,155, 158,159,161, 168,170,

504, 505 506,507 513 514,515,519,

,520 52 _522 523,524, 525,526,527, 173.179,180,181,184,186,193,196,

: 31.532; 533 534 535 . 197,204,206,207,208,500, 501,502,

_ " : ”2.'31281 503,504, 505 506,513,514, 515 519,

15 . 520, 521 522,523,524,525, 526 527,

o 528,529,530,531,532,533,534,535,
105148\189 - i 47 145 61 536,537 . 238057
18 Screw 27 Grommet - ;
' 18182627323335363840 818263233363840414445
41,44 ,45,47,48,50, 80,78, 118 144, 47.,48,60,78,90,92,100,106,112,
157,167,178,182 o 234423 114,116,118,119,127,128,141,143,

17  Cable, high tension 144,150,155,168;170,173,179, 180,
1.8,18,26,27,32,33,35,36,38,40, 167,204,207,208,502,503,504,505,
41,44,45,47,48,50,60,78,118,144, 506,507,510,513,514,515,516,517,
157,167,178,182 234424 519,520, 521, 522 523,524,525,526,

18 Coil, generator 527,526,529,530,531,532,533,534,

8,18.47 232898 535,536 220297

19 Clip, generator coll 28 Plug, sbark
8,18 232899 1,2,3,5,6,7,8,12,15,16,18,26,27.

20 Kit, diode 32,33,34,35,36,38,40,44, 45,47,

’ srlisé:?scoit mounting 51755 01 48,57,60,72,75,78,86,90,92, 100,

N . 101,105,106,108,108,111,112,113,
(Déscontmuad not available at Kohler 00'235888 114.115.116.118.119.120,121.122
22 Bracket, coll mounting 126,127,128,130,131,135,141,143,
{Discontinued not avaliable at Kohler Co.) 144,148,150,151,152,153,155,157,
7 235563 158,159,161,167,168,170,173,178,
23 Bracket, coll mounting 179,180,182,184,186,193,196,197,
(Replaced by 47 126 20) 206,207,208,500,501,502,503,504,
105 237253 505,537 235041-S

23 Bracket, coll mounting 28 Plug, spark

(Replaced by 47 126 20) 21,41,110 235976-.5
148,188 47 217 07 28 Plug, spark

24  Condenser 29,133 235710-S5
1.8,18,26,27,32,33,35,36,38,40, 28 Piug, spark
41,44,45,47,48,60,78,105,118, 181,204 41 132 02
144,157,167,178,182,517 47 147 01 29 Boot, spark plug

24 Condenser 1,8,18,26,27,32,33,35,36,38,40,
72,76,88,80,02, 100101 105,108 1ot4 05,47 40 00 T8 14,
109,110,111,112,113,114,115,116, 20 035;232:78,182,516.517 220791
119,.120,121,122,126,127,128,130, 33 34 44 186,196 236473
131,133,141,143,148,150,151,153, a0 Com:xec;toz: !
155,158,159,161,168,170,173,179, 75 86.105. 122 237088
180,181,184,186,189,193,186,197, ha '
204,208,207,208,500,501,502,508, 31 Connector
504,505,506,507,513,515,519,520, 12B,143,146,153,161,168,173,184,

521,522 ,523,524,525,526,527,528, 207.208,503,504,530,531,532,534 48 155 02
529,530,531,532,533,534,535,536, 32 Connector
557 530722 32,45,66,82,83,143,144,153,161,

25 Backplate, coil 173,184,204,208,216,238,503,506,

54,92,133,143,153,173,181,204, 510,511,512,516,522,523,524,525,
528,528,530,531 236802

208,503,530,531 234323

75



HEITION
{Cont’d) w307

index Description Part Index Desoription Farg
Mumber Variatlon Number Mumber Number Variatlon Mumnber Mumbar

33 Connector 37 Cllp
75,892,101, 111,112,113, 119,128, 143,173,186,207,208,503,504,531,
130,131,141,150,151,1586,181,505, 534 48 154 01
507,508,513,514,515,520,521, 37 Clip
526,827 ,535,556,537 237428 (Plastic coated)

34 Clip 188 45 154 02
1,2,3.5,6,7,8,12,15,16,18,21,26, 3 Clip
27,29,32,34,35,36,38,40,41,44, 114 237601
45,47 ,48,80,72,75,78,86,90,92, ) Clip
100,101,106,108,108,110, 111, 26,120,121,155,157,170,501,502,

* ! ! ' ! ' ! 40 Rod, breaker
133,134,135,141, 143,144,148, ALL (except 8,18,32,33,38,41,44,
150,151,153,155,157,158,189, 45,47 48, 86) 47 411 08
161,167,168,170,173,178,179, 40 Rod ' bl:eal:(er
180,181,182, 104 186,193,156, 12,50, 5030,81,4,45,47,48,85
,204,206,207,208,500,501, e
502,503,504,505,510,513,514, 510,517 46 411 01
515,517,519,520,521,522,523, 41 Breaker - assembly
524,525,526,527,526,529,530, ALL 47150 03
531,532,533,534,535,536,537 275303 4z Gasket, cover

34 clip ALL 52 041 11

{Discontinued not available at Kohler Co.) 43 Cover, breaker
32,33,38,41,44,45,47,48,67,510, ALL (Except 18,27,38,40,118,157,

517 236450 178) 232535

34 Clip 43 Cover, breaker

{Use 234531 clip on engine spec suffix *D") 18,27,38,40,118,157,178 A-220136
118 275303 44 Grommet, spark plug

35 Clip 1/2” wide 143,148,153,161,173,208,503,

(Replaced by 210281) 530,531 47 313 01
1,3,4,6,7,8,12,16,18,26,27,29,32, 45  Kii, rectifier-regulator 15 amp.
35,36,58,40,41,45,47,48,60,78, {Includes 46)

118,144 ,157,167,178,182,510,517 275183 143,161,204,208,216,238,506,

35 Clip 7/16" wide 522,523,524,525,528,528,530,
1,18,27,35,36,40,60,72,75,78,86, 531,532,533,534 25 758 03
90,92,100,101,105,106,108,109, 46  Screw, H.C. 1/4-20 x 5/8" (2)
111,112,113,115,119,122,126,127, 143, 161,204,208,216,238,506,
128,130,131,141,143,144,148,150, 522523 524 525,528,529 530,
151,153,158,161,167,168,170,178, 531,532,533,534 3-132-5
179,180,181,182,184,186,183,196, 47 Rectifier-reguiator 15 amp.
197,204,206,207,208,503,504,505, 75,92,100,101,112,119,122,130,
508,507,513,514,515,520,521,522, 131.152 181,505,515, 520,521
523,524,525,526,527,528,529,531, 526'527' ' ! ! ’ ’ 41 403 06
532,533,534,535,536,537 X-728-1 ;

35 Clip 7/16” wide a7 Recifier-regulator 10 amp.

{Use 275303 clip on engine spec suffix *D7) 32,_4.5,508,509,510,514,517.537 41 403 08
118 K728 48 Reclifier-regulator 30 amp.

3§ Ciip 57,121,170,501,502,519 277064

{Discontinued not available at Kohler Co.) 49 Bracket, regulator-rectifier
8,18,32,38,41,45,47 239510 106,119,152,505,507,508,510,

a7 Clip 513,514,515,526,527 47 126 01
108,112,121,126,151,155,170,502 234511 5¢  Fuseholder

37 Clip {Discontinued not available at Kehler Co.)

{Flastic coated) h22 47 323 01
83.120,148,153,161,173,184,501,

506,519,530 47 154 01




K301

- IGNITION
{Cont’d)
I
s —— 55
l—s8
54
Index Description Part Index. Description. ~ Part
Number Variation Number Number Number Variation Number Number
BREAKERLESS IGNITION' 60 - Lead, trigger
51 Kit, stator 10 amp. 49,53,58,64,74,80,83,93,97,102,
49,53,58,61,62,64,66,67,80,82,83, 508,508,511,516,518 236814
- 88,89,103,509,511,512,516,518 237877 60 l__éad, trigaer
52  Kit, stator 15 amp. ' (Discontinued not available at Kohler Co.)
74,91,93,94,95,97,99,102,104 237879 62,58,89,95,99 237105
® hs::? gstis';sggnsfaég 67,74,80 50 Lead, trigger
49,53,58,61,62,64,66,67,74,80,
82,83,86,89,91,93,94,95,97,99, 50 Lei%sz'r?;ii 237125
102,103,104,508,509,511,512, 104' 237058
516,518 238057 .
54 Plug, spark 61 Coil, ignition
49 53.58,61,62.66,67.74.80,82. 49,53,58,61,62,64,66,67,74,80,82,
83.88.80.91 93,94 95.99 102, 83,88,89,91,93,94,95,97,99,102,
103,104,508,509,511,512,516,518  235041-$ 103,104,508,509,511,512,516,518 236826
54  Plug, spark 82  Plug, cap
64,97 235976-8 49,53,58,61,62,64,66,67,74,80,82,
55 Clip 83,88,89,91,93,94,95,97,99,102,
{Discontinued not avaifable at Kohler Co.) 103,104,508,509,511,512,516,518 X-702-1
67 236450 63 Resistor 1/2 watt-22 ohm
55 Clip 7/16" wide 49,53,58,61,62,64,66,67,74,80,
49,53,58,61,62,64,66,74,80,82,83, 82,83,88,89,91,93,94,95,97,%9,
88,89,81,93,94,85,97,99,102,103, 102,103,104 237327
104,508,509,511,516,518 K-728-1 64 Cable, battery
55 Clip 1/2" wide (Discontinued not avaitable at Kohler Co.)
(Replaced by 210281) 94 236732
56 Ccfrzmector 275183 &5 Rectifier-regulator 15 amp.
93,94.95,97,102 237429 93,.9.5,97,99.104,512 41 403 06
57 Connector 65 Rectifier-regulator 10 amp.
88.80,508,500,512 236602 61,62,64,82,83,88,89,103,509
58 Conneotor 511,512,516,518 41 403 08
61,91,103,104 236473 66 Bracket, rectifier-regulatoer
59 Trigger 83,511,512 47 126 01
49,53,58,61,62,64,66,67.74.80,82,
83.88,89,91,03,94,95,97.99,102,
103,104,508,509,511,512,516,518 A-237330

77



ERITION
{Cont’d) Y
index Deseoription Part index Deagcription Part
Mumber Yariation Numbsr fumiber Mumber Variation Number Mumber
MNOT ILLUSTRATED Lead, black
(Appties io breaker and breakerless) {77 ~14 gauge-uninuslated push

Lead, breaker on tab terminals)
119,143,153,504 47 125 01 207,208,504 47 518 13

Lead, breaker Lead, black

{Discontinued not avallable at Kohler Co.) {8"-14 gauge-uninsulated push
5 238054 on tab terminzls)

Lead, breaker - 143,153,503,530 47 518 18
2,20.34 72.75,86,92,101,110, 111, Lead, black
112,133,152,206,535,536 A-237418 (11"-14 gauge-uninsulated push on tab-

Lead, breaker insulated grip barrel eyelet terminais)
3,7,15,16,90,100,106,108,109,113, 196,197 47 518 20
120,126,130,150,151,155,159,168, Lead, black
170,179,193,197,204,207,501,502, 127~14 gauge-uninsulated push
505,507,513,514,515,519,520,521, on tab terminals)
522,523,524,528,529,533,534 A-231533 §32,583 47 518 22

Lead, breaker Lead, biack
§,128,141,158,161,173,186,196, {23"-14 gauge-uninsulated push on tab-

531,532 A-235606 Insulated grip barrel eyelet terminals)

Lead, breaker 207,504,534 47 518 28
114 A-237525 Screw, R.H.M. 10-24 x 7/8”

Lead, brealker 196 X-50-12
12 A-231838 Screw, F.H. oval 1/4-20 x 1-1/4" {2}

Lead, breaker 32,33,38,41,44,45,47,48,510,617  X-52-20
115,118,119,127,131,143, 153, Serew, sht. mil. #10-3787
180,184,504, 525,526,527,530 47 125 07 18,33 K-67-3

Lead, breaker . Serew, sht. mtl. 8-32 3 3/8”

48,208,506 47 125 02 18,32,38,40,41,44 45,47 48,49,
Lead, black 53,58,61,62,64,66,67,74,75,78,
(17" -14 gauge - insulated grip flange 80,82,83,88,89,91,93,95,87.9¢,

. 102,103,104,118,121,508,508,510,

spade terminals) 511,512,516,517,518 K-67-43
35 25 518 01

Lead. black Screw, hex. wash, hd.

L . 10-24 % 314" {4}

{5"-14 gauge - uninsulated push 90,92,100,112,119,127,128,143,

on tab terminals) 150,168,170,179, 180,204,207,
161,173,531,532 25 518 05 208,503,504,507,513,520,525,

Lead, black 526,528,529,531,534 X-67-51

'(6"-14 gauge-uninsulated push ?n tab- Screw, hex. wash. hd.

insulated grip barrel eyelat terminals) 10-32 x 1727 (2)
161,173,531,532 25 518 06 49,53,58,61,62,64,66,67,74,80,82,

Lead, black 83,88,89,91,93,94,95,97,99,102,

(16"-14 gauge-uninsulated push on tab- 103,104,508,511,512,516,518 X-67-57

insulated grip barrel eyelet terminals) Screw, hex, wash. hd. 5-32 x 3/8"

186 25 513 09 1,8,26,27,35,36,60,72,86,90,92,

Lead, black 93,100,101,105,106,108,109,111,

(9"~14 gauge-uninsufated push on tab~ 192,113,114,119,120,122.126,127,

insulated grip barrel evelet terminals) 128,130,131,741,143, 144,148,150,
143,153,503,530 25 518 13 151,153,155,157,158,161,167,168,

Lead, black 170,173,178,179,180,181,182, 184,

{12714 gauge-uninsulated push on tab- 186,193,196,197,204,206,207 208,

fully insulated push on tab terminals) 501,502,503,504,505,508,507,513,

167 a7 518 08 514,515,519,520,521,522,523,624,

Laad, viclet 525,525,527,528,528,530,531,532,

{387 -18 gauge) 533,534,535,538,537 HABT-5%
32,33,38,41,44,45,48,510,517 47 518 11 Zorew, hex. wash., hd.

Lead, black 174~203 30 3147 (2)

{77 -14 gauge-uninsulated push on tab- 100,118,127,128,186,207.504,534 H-B7-82

insulated grin barrel eysiet wrminals)

208 az 818 12




IGNITION

K301 (Cont'd)
Index Description Part index Description Part
Number Variation Number MNumber Number Variation Nurnber Number
Screw, R.M. 10-24 3 17 (4) Serew, sems Phillips 1/4-20 3 3/4™ (2)
49,53,58,61,62,64,66,67,72,74, 196 Ke174-2
75,80,82.83,88,89,91,93,94,95, Screw, H.C., 1/4-20 »x 1/27
097,99,102,103,104,116,120,121, 3 H-485-2
126,501,508,509,511,512,516, Screw, F.H.M. 10-24 % 3/4" (3)
518,519 H~116-4 186 25 086 30
Screw, M.C. 3/8-16 x 7/8” (2) Washer, lock 1/4"
G ¥-129-4 3 H=20-1
Screw, H.C. 1/4-20 x 3/8" Washer, lock 1/4" (2)
143,161,503,530,531 X-132-1 32,33,38,41,44,45,47 48,510,517 X-20-1
Screw, H.C. 1/4-20x 3/8” (2} Washer, lock 3/8" {2)
X-132-1 8 X-22-1
s Screw, H.C. 1/4-20 x 314" washer, 1.T. #10
-2,15,34,75,90,92, 101,106,108, 196 ¥-22-9

10911 112 118114115120,

126:130,131,150, 151 4153, 155,

158, 168 170; 173,179,180,181,

184, 197 204 206,501,502,519,

520,621,522,523,524,525, 528,

529,532,533,537 o x-132-2
Screw, H.C. 1/4-20 x 3/4” (2)

86,105,111,119,122,141,505,513,

514,515,521,526,527,5635,536 X-132-2
Screw, H.C. ‘1!4-20 X 3[4” {3}
7,159,507 N H-132-2

Screw, M.C. 1/4-20 x 5/8"
119,148,513,514,515,526, 527 528 X-132-5

Screw, H.C, 1/4-20 x 5/8” (2)
83,112,143,204,208,216,238,5085,
§10,511,512,522,523,524,525,

£28,529,530,531,532,533,534 X-132-5
Screw, M.C. 1/4-20 x 5/8" {3}

506 X=-132-5
Screw, H.C. 1/4-20 x 1/2"

5,29,513,514,515,526,527 X-132-6

Screw, H.C. 1/4-20 x 1/2” (2)
6,12,21,49,58,61,62,64,66,67,72,
74,80,82,83,88,89,91,93,94,85,97,
99,102,103,104,508,511,516,518 X-132-8

Screw, H.C. 1/4-20 x 7/8”

8,18 H-132-7

Screw, H.C. 1/4-20 x 718" {2)
1,26,27,35,40,60,78,118,144,

157,167,178,182 A~132-7
Screw, H.C. 1/4-20 x 1-1/4"
8,18 X-132-8

Screw, pan. hd. sems 6-32 x 1/4”

{Discontinued not available at Kobler Co.)
8,18,26,32,33,36,38,40,41,44 45,
48,60,78,105,118,144,510,517 H-144-2

Washer, I.T. #10 (4)
49,53,58,61,62,64,66,67,72,74,75,
80,82,83,86,88,89,91,93,94,85,97,
89,102,103,104,105,120,121,122,
126,131,155,501,502 508,509,511,
512,516,518,519 X-22-9

Washer, plain 1/4”
15,108,114,116,120,155,159,170,
501,502,519,524,527,528 X-25-52

Washer, plain 1/4" (2)
2,3,12,16,21,34.,72,75,86,90,100,
101,109,110,111,112,113,114,121,
122,126,127,128,130,131,133,141,
150,151,158,168,179,180,181,186,
193,196,197,206,207,504,505,507,
518,514,515,520,521,522 523,525,
526,529,532,533,534,535,536,537 K-~25-52

VWasher, plain 1/4” (3)

106,119 H-25-52
Washer, plain 1/4”

18,32,41,47,48,517 X-25-53
Washer, plain 1/4” (2)

148,506,510 K-25-53
Washer, plain 1/4”

26,36 X-25-63
Washer, plain 1/4” (2)

6.7 X~-25-83
Washer, plain 1/4”

1,26,27,35,144,157,167,178,182 X-25-68

Washer, plain 1/47
105,114,120,121,126,148.155,
170,186,208,501,502,506,519 K-25-72

Washer, plain 1/4" (2)
5,29,92,143,153,161,173,184,
204,208,503,530,531 X-25-73

79



Groun 19
INSTRUMENT PANEL

index Description Part Index Description Part
Number Variation Number Number NMumber Variation Number Number
i Bracket, panel 11 Switch, starter
8,10,13,23,33,36,37,39 A7 126 16 1,3,4,8,9,10,11,13,14,18,19,21,
2 Panel, switch 22,23,27,28,32,33,36,37,39,201,
{Discontinued not available at Kohler Co.} 202,203,204,205 237851
1.4 235720 12 Switch, ignition
2 Panal, switeh 1,37 275713
{Discontinued not available at Kohler Co.) 13 Switch, ignition
7 ' 236372 (Replaced by 223072-S Idt)
2 Panel, switch 4,200 234680
(Discontinued not available at Kohler Co.} 13 Kit, Iignition switeh
8 ) 235428 {Inciudes 18,23)
3 Panel, switch 201 2930728
9,10,13,36 2365095 14 Switch, ignition
§  Panel, switch 8,11,13,14,36,202 236435
. P;fe'fafﬁ{ffg 237594 16  Switch, ignition
Lo . 18,21,22,23,27,32,33,37,39 238011
(Discontinued not available at Kohler Co.) 15 Switch, ianiti
11 236579  fgnltion
5 Panel, switch 16 s»:ismh ignition 1eiete
{Discontinued not available at Kehler Co.) : ' .
14 237008 {Discontinued not available at Kohler Co.}
8 Panel, switch 19 . , i 47 699 01
{Discontinued not available at Kohler Co.) 17 Plate, switch instruction
19 47 126 10 1,3,7,201 223073
e Panel, switch 17 Plate, switeh instruction
21,27,28,32 237595 8,9,10,11,13,14,36 236654
8 Panel, switch 18 Piate, switch instruction
22 237598 4,22.23,28,32,200,201 290705
9 Connector 18 Fuseholder
27.32 237429 (includes 41 304 €1 fuse)
ED] Srormmat 15,21,23,27,32,33,37 41 323 02
(Discontinued not available at Kobler Co.) 20 Kii, lead wire no. 16
7 X-284-15 8 238058

an




INSTRUMENT PANEL

el {Cont’d)
Index Description Part Index Desecription Part
MNumber Variation Number Number MNMumber Variation Number Mumber
21 Kit, ammeter Screw, H.C. 1/4-20 x 5/8" (2)
{Includes 22,23,24) 9,10,13,18.23,33,36,37,39 Kb
203 48 755 18 Screw, hex, hd. 1/4-20 x 3/4" (2)
22  Washer, lock #10 (2) T X-5-8
203 K-19-1 Serew, H.C. 1/4-20x 1/2" {2)
23 Washer, lock 1/27 1,4,9,10,11,13,14,18,19,21,22,
4,201 X-22-38 23,27,28,32,33,36,37,39 X~-5-13
24 Nut, hex. 10-32 (4) Serew, R.H.M. 1/4-20 % 1/2” (2)
203 ) X-70-8 4.8,14 K-73-1
/25 Bracket, ammeter Serew, R.H.M. 1/4-20 x 1/2” (2)
// 203 48 126 09 10 % 73.2
A s Serew, H.C. 1/4-20 x 3/8" (2)
J : 10,14 X-132-1
14/gauge - unlinsulatad: push on S°’.€*.‘?" H.C. 1/4-20 x 5/8" {2)
< Insulated barrel eyelet terminals) 1.7,14,22.28 . X-132-5
(Discontiniied not avallable at Kohler Co.) Serew, H.C. 1/4-20 x 1/2" (2)
Léad.', black Screw, H.C. 1/4-20 x 7/87 (2}
{476 gauge - uninsulated barrel 21,27 X-132-7
eyelet terminals) Screw; R.H.M. 1/4-20 x 1/2" {2}
9,10,36,37,39 47 518 09 3 X-158-2
Lead, black Washer, lock 1/4” (2)
(12"-14 gauge uninsulated push on tab - 1.4,8,9,10,11,13,14,19,21,22,23,
insulated barrel eyelet terminals) 27,28,32,33,36,37.39 K-20-1
37 47 518 21 Washer, lock #6 LT, {4)
Lead, black 18,21,23,27,32,33,37,39 KX-22-8
{23"-14 gauge ~ insulated barrel Washer, lock 3/8"
eyelet terminals) 1,3,7,8,19 X-22-10
21 47 518 26 Washer, L.T./E.T. 1/4” (2)
Lead, black 9,10,13,18,23,33,36,37,39 X~22~12
(24" -14 gauge ~ insulated barre! Washer, lock 1/2”
eyelet terminals) 4,21,22,23,27,28,32,33,37,39 X-22-38
36,537 47 518 31 Washer, plain 11/32” (2)
Lead, black 4,9,10.11,13,18,16,21,27,32,33,
(31 ;‘e—t1:e?a|:gel ; insulated barrel 36,37,39 X_25-5
eye minals . "
18,23,32,37,39 47 518 23 W?fh;; plain 1/4 X257
Lead, black Was! . Y e
asher, plain 1/4" (2)
{7"-6 gauge - Insulated barrel 28 X-25-72
ayelet terminals)
21 25 518 02 Nut, hex, 1/4-20 (2)
Lead, red 1,3,4,7,11,19,21,22,27,28,32 K-81-1
{3"-14 gauge - insulated barrel Nut, hex. 1/4-20 (3)
eyelet terminals) 18,23,33,39 X-81-1
{Discontinued not avallable at Kohler Co.) Nut, hex. 1/4-20 (4)
39 25 518 04 8,9,10,13,14,36,37 X-81-1
Lead, red
{3714 gauge - insulated barrel
ayelet terminals}
18,21,23,32,37 25 518 14

81



Group 21
Ol PAN

Index Description Part index Description ~ Part
Jdumber Variation Number Number Number Variation Number Number
1 Pan, oil 4 Plug, drain 3/4” sq. hd.
{Side drain} 1,3,6,20,26,32,53,54 A-75-6
1,3,4,20,26,37 235115 4 Plug, drain 3/4” sq. hd. (2)
1 Pan, oil 3 - K-T75-6
(Bottom drain) 5 Pan, oil
2,30,55 235147 (Side drain)
1 Pan, oil {Discontinued not available at Kohler Co.)
{Rear drain) B 236207
6 235305 5 Pan, oil
1 Pan, oil (Side drain)
(Side drain) 6 G;:ket oil pan 236265
(D;s;contmued not available at Kohler Co'éasggo 8.9.11.12,13.15,16,24,32,33, 36,
. 38,39,43,44,49,52,56 235353
1 Pan, oil .
(Side drain) 6 Gasket, oil pan (2)
38,300 235353
7,23 . 237763 & Gasket, oil pan
1 Pan, ol ‘ 54 47 041 07
{Drain on starter side) 7 Ban, ofl
303 45 199 05 {Bottom drain)
2 Gasket, oil pan 8,24,36,38,44 47 189 09
1,2.3,4,6,7,20,23,25,28,30,37, 7 Pan, oil
46,50,53,301,302,303 235087 {Bottorn drain)
2 Gasket, oif pan (Discontinued not available at Kohler Co.)
55 47 041 14 16 236328
3 Screw, hex. hd., 3/8-16 x} 1-3/47 (2)
3 270721




OlL. PARN

K301 (Cont’d)
index Description Part index Daescription Fart
Number Variation Number Number Mumber Variatlon Number Mumber
8 Fan, ol i3 Piug, pipe 3/8” h. hd.
{Dual drain) 54 H75-32
am 47 198 10 i3 Plug, pipe 1/4” e hd.
8 I<dt, ol pan 9,39,43 H-75-38
{Bottomn drainj i3 Plug, drain 1" hx, hd.
(includes 14) 6,24,36 X-708-1
8,38,43 47 755 11 i4 Piug, magnetic drain 3/8”
9 Pan, oil 46,50,53 X-305-4
{Crain opposite carb.) i5 Cap, pipe 3/47
: 1249 236663 4 X-268-1
g an, 16 Nippie 3/4 x 2-3/18"
o 4 47 136 1
) 47 199 12
8 NOT ILLUSTRATED
' Screw, H.C. 3/8-16 x 17 (4)
_ 47 199 13 54 X-159-2
9 : Screw, H.C. sems 3/8-16 x 1-1/4" {4)
{Bottom drain) 1.2,3,4,6,7,11,18,23,26,30,37,
52 47 198 08 48,50,53,55,301,302,303 X-158-3
10 Pan, oil Serew, H.C. sems 3/8-16 % 1-1/4" (2)
{Bottom drain) 16,20 X-158-3
54 47 198 07 Screw, H.C. sems 3/8-16 x 1-1/2" (4)
11 Pan, oll 8,9,12,15,24,36,38,39,43, 44,49,
" '{Drain on carb. side) 52,56 X-159-4
46 47 199 a3 Screw, H.C. sems 3/8-16 x 1-1/2" {2}
i1 Pan, oil 20 X~159-4
{Drain on carb. side) Secrew, H.C. 3/8-16 x 1-3/8" {2)
50,53 47 189 65 16 H-7-2
12 Plug, drain 3/8” sq. hd. Washer, lock 3/8” (2}
2,7,11,12,13,16,23,44,55,302,303 K=75-10 16 X~22-1
12 Plug, drain 1/4” sq. hd. Washer, plain 3/8”
12,49,52,56 X-75-2 26 X-25-41
12 Plug, pipe 1/8” sq. hd. Washer, plain 3/8” {4)
46,50,53 HK-75-1 54 K-25-37

83



K301

Group 22
PISTON & ROD

Index Description Part Index Description Part
lumber Varlation Number Number Number Variation Number Number
3 Connecting Rod {Std.) 2 Plston w/Ring Set (.030)
1,5,6,17 1,5,6,17
Before Serlal No. 1729900013 use: 47 Q67 09 Before Serial No, 1730100013 use: 47 874 10
After Serial No. 17298060003 use: 45 Q67 24 After Serial No. 1730100008 use: 47 874 20
i Connecting Rod (Sid.} 2 Piston w/Ring Set {.030)
(Short Dipper) 3.4 _ 47 874 10
3.4 A-235991 3 Retainer, piston pin (2)
1 Connecting Rod {.010) ALL 47 018 01
1,5.6,17 4 Ring Set (Std. & .003)
Before Serial No. 1729800013 use: 47 067 10 1,5.8,17
After Serlal No. 1729900003 use: 45 Q67 25 Before Serial No. 1730100013 use: 235889
1 Connecting Rod (.010) After Serial No. 1730100003 use: 47 108 0t
{Short Dipper) 4 Ring Set (Std. & .003)
3,4 A-235921-10 3.4 233889
2 Piston w/Ring Set (Std.) Ring Set (.010}
15,617 1.5,6,17
Before Serial No. 1730100013 use: 47 874 06 Before Serial No. 1730100013 use: 235890
After Serial No. 1730100003 use: 47 874 16 After Serlal No. 1730100003 use: 47 108 02
2 Piston w/Ring Set (Sid.) 4 Ring Set (.010)
3.4 235890
3.4 47 874 08 4 Ring Set (.020)
2 Piston w/Ring Set {.003) 1.5,6,17
1.5,8,17. Before Serial No. 1730100013 use: 235891
Before sz'riai No. 1730100013 use: 47 874 07 After Serial No. 1730100003 use: 47 108 03
After Serial No. 1730100003 use: 47 874 17 4 Ring Set (.020)
2 Piston w/Ring Set (.003} 3.4 235891
3.4 47 874 07 4  Ring Set (.030)
2 Piston Wfﬁ%ng Set (.010} 1,5,8,17
1.5,6,17 Before Serial No. 1730100013 use: 235892
Before Serial No. 1730100013 use: 47 874 08 After Serlal No. 1730100003 use: 47 108 04
After Serial Mo, 1730100003 use: 47 874 18 4 Ring Set (.030)
2 Fiston w/Ring Set {(.010) 3.4 238899
3.4 47 B74 08
2 Piston w/Ring Set (.020)
1,5,6,17
Before Serial No. 1730140013 use: 47 874 09
After Serial No. 1730100003 use: 47 874 19
z Piston w/Ring Set {.020)
3.4 47 874 08




K301

Group 23
RETRACTABLE STARTER

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Starter, recoil-assembly 11 Spring, retainer
{Inciudes 6-21) 1,2,4,5,6,7,8,9,11,12 232525
1.8,11 47 165 01 i2 Brake
1 Starter, recoil-assembly 1,2,4,5,6.7.8,9,11,12 231689
(Discontinued not available at Kohler Co.} i3 Washer, thrust
2,9 A-235894 1,2,4,5,6,7,8,9,11,12 231692
1 Starter, recoil-assembly 14 Dogs {3)
4 A-235691 1,2,4,5,6,7,8,9,11,12 231695
1 Starter, recoil-assembly 15 Puliey
{Discontinued not available at Kohler Co.) 1,2,4,5,6,7,8,9,11,12 231697
5 A-236269 16 Handle
1 Starter, recoil-assembly 1.2,4,5,6,7,8,9,11,12 234452
6 A-2356808 17  Rope #6-66
2 Kit, retractable starter 1,4,7.8,11,12 231686
(Includes 47 165 01,4,5) 17 Rope #6-72-1/2
7.12 47 755 03 2.9 232323
3 Cup 17 Rope #6-84
1.2,6,7 235685 5,6 236308
3 Cup 18 Sheave
4.5 231700 1.2,4,5,6,7,8,9,11,12 231685
3 Cup 12 Screw (4)
8.9,11,12 47 109 01 1,2,4,5,6,7,8,9,11,12 231683
4 Screen 20 Spring, recoil
7 47 162 02 1,2,4,5,6,7,8,9,11,12 231705
5 Serew, sems H.C. 10-24 x 5/8" (5) 21 Heousing
1,2,7,9,11,12 H~156-2 1,2,6,7,8,9,11,12 235686
6 Screw, hex. hd. #10-32 x 5/8” 2% Housing
1,2.4,5,6,7,8,9,11,12 231881 4.5 235754
7 Washer
1,2,4,5,6,7,8,9,11,12 251690 NOT ILLUSTRATED
a Washer Serew, H.C. 10-24 x 5/8" (5)
1,2,4,5,6.7,8,9,11,12 231693 45,6 H-117-5
g Retainer Washer #10
. 1,2,4,5,6,7,8,9,11,12 231698 4£,5,6 H-22-22
0 Spring, dog Serew, sems H.C. 10-24 x 578" (5}
1,7.8,9,11.12 41 089 (6 8,9,11.12 HK-156-2

a8



K301

Group 24

REMOTE THROTTLE

F—1 =

index Description Part index Description Part
MNumber Variation Number Number Mumber Variation Number Number
1 Clip, cable 13 Bracket, throtile cable
6 231285 6,9,15 235180
1 Clip, cable (2) 14 Bracket, speed control
15,21 231285 2,10,16.24 235088
1 Clip, cable 15 Braclet, adjusting screw
204 48 154 01 2,10,186,24 235084
2 Clip, cable
{Discontinued not avaliable at Kohler Co.) NOT iLLUSTRATED
8 235454 Screw, R.H.M. 8-32 x 17
3 Clip, cable 5 X-51-3
11,203 2410149 Screw, R.H.M. 8-32 x 1/4”
3 Clip, cable 2,10,16,23 K~-51-8
18,23 275329 Scerew, R.H.M. 8-32 x 5/8™
3 Clip, cable (2) 23 ) X-51-9
95 275329 Screw, R.H.M. 8-32 % 3/8
4  Chain, 5 link 26 . X-51-12
12 236262 Screw, R.H.M. 8-32 x 1/2
5 Bellerank 1 Y X-51-15
6 236752 Screw, sems H.C. 1/4-20 x 1
5 Ballerank s 2,10,16,24 . ha K-132-4
2,10,24 47 257 01 grew, sems hex. hd.
1/4-20 x 112" {2)
& Washer, tension (2)
15,21 K-132-6
2,10,16.,24 275890
Screw, H.C. 1/4-20 x 7/8"
7 Reod, throitie
12,25 X-132-7
2 235317 .
Screw, sems H.C. 1/4-20 x 1-1/4"
7 Rod, throttie
10.16 235756 2,10,16,24 K-132-9
' Washer, lock #8
7 Rod, throttile 11.26 X-18-2
{D;cont:nued not available at Kohler Co.‘)W 11 03 Washer, lock #8 (2]
. . 5,23 X-18-2
8 Retainer, ring (2) Washer, brass 1/8”
2,10,16,24 235278 29 X-25-6
9  Spacer Washer, brass 1/8" (2)
12,25 265861 5 K356
8 Spacer (2) Washer, plain 1/4”
2,10,16,24 235085 11 Wu25.53
10 Kit, clamp Washer, plain 1/4” (2)
2,10,16,24 48 755 10 2,10,18,24 Hu25.63
11 Lever, throttlie 5-5/8" cable Washer, plain 1/4”
5 235160 204 ¥-25-72
12 Levar, throttle 4-1/2” cable Washer, plain /4" (2)
12 237183 15,21 H-25.72
i2 Lever, throttle 51" cable Washer, plain 1/87
200 2250112 26 A-25-92
iz Lever, throttle 72" cable Washer, plain 1/47
18 225011-6 2,10,16.24 HK-25-102
12 Lever, throtile 40" cable
201,202 2250117

123




K301

; Giroup 31
: HIGH TEMP., CUTOUT
)
2
Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
i Kit, hi-temperature cutout 2 Washer, hi-temperature cutout
{includes 2) 1 47 4868 07
1 47 703 01
Group 32
OIL PRESS. CUTOUT
Index Description Part Indesx Description Part
Mumber Varlation Number Number Number Variation Number Number
NOT ILLUSTRATED Connector
Kit, float switch 1 48 155 02
1 25 704 03
Description Part Description Part
Number Number
GASKET SET (w/Seals) 47 755 08 GASKET SET (w/o Seals) 47 004 M
Set Includes: Set includes:
Seal, breather 231032 Seal, breather 231032
Gasket, camshaft cover 235025 Gasket, camshaft cover 235025
Gasket, valve cover 235048 Gasket, valve cover 235048
Gasket, oil pan 235057 Gasket, oil pan 235057
Gasket, bearing plate {3) 235070 Gasket, bearing plate (3) 235070
Gasket, exhaust flange 235122 Gasket, exhaust flange 235122
Gasket, bearing plate 235757 Gasket, bearing plate 235757
Gasket, oil fill 237064 Gasket, oil fill 237084
Gasket, carburetor 271030 Gasket, carburetor 271030
Gasket, valve cover 275144 Gasket, valve cover 275144
Gasket, air horn 275341 Gasket, air horn 275341
Gasket, pump pad 25 041 05 Gasket, pump pad 25 041 05
Gasket, air horn 45 041 07 Gasket, alr horn 45 041 07
Gasket, cil pan 47 041 07 Gasket, oil pan 47 041 07
Gasket, head 47 041 15 Gasket, head 47 041 15
Gaskét, carburetor 47 049 01 Gasket, carburetor 47 049 0t
Gasket, point cover 52041 11 Gasket, point cover 52 041 11
Seal, oil 47 032 08
Seal, il 47 032 07

87




FOR SALES AND SERVICE INFORMATION
iIN U.S. AND CANADA, CALL
1-800-544-2444

ENGINE DIVISION, KOMLER CO., KOHLER, WISCONSIN 53044

FORM NO.: TP-2097
ISSUED: 11/74
CORRECTED: 9/92
MAILED: 8/92

LITHO IN U.S.A.




